swomroncas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D
s @0
;,g el
AR 3786
FCC RADIO TEST REPORT

FCCID : J9CQCARD7280P

Equipment : QCARD7280P

Brand Name : Qualcomm

Model Name : QCARD7280P-3

Applicant : Qualcomm Technologies, Inc.
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History of this test report

Report No. Version Description Issue Date
FR1N1011-01D 01 Initial issue of report Jan. 06, 2023
FR1N1011-01D 02 Revise Appendix B, C, D and F Feb. 07, 2023
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FCC RADIO TEST REPORT
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
0.14 dB
3.4 15.407(b) Unwanted Emissions Pass under the limit at
7583.000 MHz
- 15.207 AC Conducted Emission Not Required -
15.203 .
3.5 15.407(a) Antenna Requirement Pass -

Note: Not required means after assessing, test items are not necessary to carry out.

Declaration of Conformity:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in accordance
with the regulation limits or requirements declared by manufacturers.
It's means measurement values may risk exceeding the limit of regulation standards, if measurement
uncertainty is include in test results.
2. The measurement uncertainty please refer to report “Uncertainty of Evaluation”.

Comments and Explanations:

The product specifications of the EUT presented in the report are declared by the manufacturer who shall take
full responsibility for the authenticity.

Reviewed by: Avis Chuang

Report Producer: Michelle Chen
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1  General Description
1.1 Product Feature of Equipment Under Test

Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax, and Wi-Fi 6GHz 802.11a/n/ac/ax.

Antenna Information
. Antenna Net Cable
Antenna | RF Chain . Frequency Range| Ant. |Connector
Set No Brand Model Gain (MHz) Type Type Length
' (dBi) P P (mm)
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
HONG i-
A Chain0/1 260-25094 3.07 5.25~5.35 GHz PIFA Pex 300mm
BO (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
B Chain0/1 HONG 260-25083 5.09 6.425~6.525 GH PIFA -pex 300mm
I - . . ~0. z
BO (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG 4.72 5.725~5.850 GHz i-pex
C Chain0/1 260-25084 Monopole 200mm
BO 4.71 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.
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1.1.1 Antenna Directional Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

The directional gain calculated as

AT T
N S5 N ANT

Zgj.k

j=1 | k=1

N ANT

(%)

DirectionalGain =10-log

where
Each antenna 1s driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N n7 = the total number of antennas

7 /20
gir= lO(Jk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gy 1s the gam 1 dBi of the kth antenna.
The EUT supports beamforming for 802.11ac and 11ax modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

DG DG Power PSD
for for Limit Limit
Ant. 5 Ant. 4 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
Band | 3.35 3.35 6.36 6.36 0.36 0.36
Band Il 3.42 3.42 6.43 6.43 0.43 0.43
Band Il 4.81 4.81 7.82 7.82 1.82 1.82
Power limit reduction = Composite gain — 6dBi, ( min =0)
PSD limit reduction = Composite gain + PSD Array gain — 6dBi, ( min =0 )
Calculation example:
The DG for PSD is derived from formula is
10 xlog {{[ 10" (3.35dBi/20) + 10" (3.35dBi/20)]1*2}/2}
= 6.36 dBi
1.2 Modification of EUT
No modifications made to the EUT during the testing.
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1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, 03CH16-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

Test Site Location

Test Site No.

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site v01r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output v02r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower).

2.1 Carrier Frequency and Channel

Freq. Freq.
F B h | h |
requency Band Channe (MHz) Channe (MHz)
36 5180 44 5220
5150-5250 MHz 38+ 5190 46" 5230
Band 1
(UNI-1) 40 5200 48 5240
42# 5210
Frequency Band Channel Freg. Channel Freq.
quency (MHz) (MHz)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62* 5310
Band 2
(U-NII-2A) 56 5280 64 5320
58# 5290
Frequency Band Channel Freq. Channel Freq.
R (MHz) (MHz)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106* 5530 134* 5670

(U-NI1-2C)

108 5540 136 5680
110* 5550 140 5700
Frequency Band Channel Freq.

R (MHz)
5150-5350 MHz 50@ 5250
5470-5725 MHz 114@ 5570
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Frequency Band Channel Freg. Channel Freg.
L (MHz) (MHz)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122# 5610 128 5640
Freq. Freq.
Frequency Band Channel (MHz) Channel (MHz)
138# 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT40 and 802.11ax HE4O0.
2. The above Frequency and Channel with "#" are 802.11ac VHT80 and 802.11ax HE8O.

3. The above Frequency and Channel with "@" are 802.11ac VHT160 and 802.11ax HE160.

2.2 Test Mode

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes include the worst data rates for each modulation shown in the table below.

MIMO Mode

Modulation Data Rate

802.11a 6 Mbps

802.11n HT20 (Covered by HE20) MCSO0

802.11n HT40 (Covered by HE40) MCSO0

802.11ac VHT20 (Covered by HE20) MCSO0

802.11ac VHT40 (Covered by HE40) MCSO0

802.11ac VHT80 (Covered by HE80) MCSO0

802.11ac VHT160 (Covered by HE160) MCS0

802.11ax HE20 MCSO0

802.11ax HE40 MCSO0

802.11ax HE80 MCSO0

802.11ax HE160 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11a 802.11a 802.11a
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch. # 802.11ax HE20 802.11ax HE20 802.11ax HE20
L Low 36 52 100
M | Middle 44 60 116
H High 48 64 140
Straddle - - 144
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE40 802.11ax HE40 802.11ax HE40
L Low 38 54 102
M | Middle - - 110
H High 46 62 134
Straddle - - 142
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
Ch.# 802.11ax HE80 802.11ax HE80 802.11ax HE80
L Low - - 106
Middle 42 58 -
H High - - 122
Straddle - - 138
5150-5350 MHz 5470-5725MHz
B160 802.11ax HE160 802.11ax HE160
Ch. # 50 114

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name FCC ID Data Cable Power Cord

1. |Fixture Qualcomm 20-33568-H1 N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

o g ~ w N

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4 Test Setup

e )

Spectrum Analyzer EUT

3.1.5 Test Result of 26dB & 99% Occupied Bandwidth

Please refer to Appendix A.
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MIMO <Ant. 5+4>
<802.11a>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum T Spectrum T
Ref Level 30.00 dam Offset 2500 dB & RBW 300 kHz Ref Level 30,00 d&gm Offset 2500 dB & RBW 300 kHz
o ate 20 d8_ SWT Lms @ VBW _1MHz Mode Sweep s At 20de  SWT 1ms @ VBW _1MHz _Mode Sweep
@ 1Pk View [@15a Max
Mi[1] 22.94 dBm)| MLl1] 3.26 dBm|
5.1707000 GHz - 5.1808490 GHz
20 dBm D2[1] 0.14 dB =0 Occ Bw 16.333666334 MHz
18.8500 MHz|
10 di ]
10 dem: .
D1 3,300 d ’ & i T
e 1 m P Pl ) f ¥
= Sy 10 i "
) J \
-10 dBm 1 T 20 I !
! "
s ) y "
30
-20 den / L el S
D2 -22 700 dBm— L TTPTRE P N S —— hretgs bl A v
1 1 =40 df
I h
-30 dem 7 iy w0
SRSICY INee WV TH N TIRE Wbt bt AL s !
-40 dBm 50 d
-50 dém CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
60 dBm Type | Ref | Trc| xX-value | v-value | Function | Function Result |
M1 1 5.180849 GHz 3.26 dém
T1 1 5.172008 GHz -5.60 d&m Occ Bw 16.333666334 MHz
CF 5.18 GHz 1001 pts Span 50.0 MHz T2 1 51883417 GHz -5.12 dém
il i
L JL )I Measuring...  WNNNNNRED W Y L JL J [ [T ar

Note: The occupied channel bandwidth is maintained

<802.11ax HE20>

within the band of operation for all of the modulations.

26dB Bandwidth 99% Occupied Bandwidth
Spectrum | Spectrum |
Ref Level 30.00 dBm  Offset 2590 dE » RBW 300 kHz Ref Level 30.00 dEm Offset 25.20 d& &« RBW 300 kHz
fo Att 20 B SWT 1ms @ VBW 1 MHz Mode Sweep po Att 20 d8  SWT 1ms @ VBW 1 MHz Mode Sweep
@17k View @153 tiax
mi[1l 23.30 dBm Mi[1] 5.06 dBm)|
5.1695500 GHZ 5.1818480 GHz|
20 d p2[1] 1.52 dB| 20 Occ Br 18.801118881 MHz
21.0500 MHZ
10 des T
10 dB
oo 1 ] PR
D1 5.1 m P T
D m,mgﬁ‘ 1
0 d8m : Al eyt {
7 T -10 dBy ]
/ /
-10 dB { 20 d y t
y J "
201 df: 144 o -30 db M‘- W“M
20 dam—| 2 -20.840 dBr -
D 840 dB f %’ bt L R it be
i 1 -40
-30 day 7 ‘ml
v v s
et o e i R LT erudicab, iy, 0 8
-40 dby 60 dbn
-50 b CF 5.18 GHz 1001 pts Span 50.0 MHz
Marker
-60 de! Type | Ref | Trc | X-value | Y-valua |__Function | Function Result |
M1 1 5.181848 GHz 5.06 dBm
TL 1 5.1707592 GHz -0.55 dBm Occ Bw 18.8811168881 MHz
CF 5.18 GHz 1001 pts Span 50.0 MHz T2 1 5.1896404 GHz -2.26 dBm
- e -
L J measuring...  RNNNANED e 4 | L L [TERER

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE40>

26dB Bandwidth 99% Occupied Bandwidth
Spectrum = Spectrum =
Ref Level 30.00 d8m Offset 2590 d8 & RBW 300 kHz Ref Level 30.00 dém Offset 25,90 d8 & RBW 1 MHz
o att 2008 SWT 1ms @ VBW 1MHz  Mode Swesp o Att 20d8  SWT Lms @ VBW 3 MHz _Mode Sweep
@ 1Pk View [@15a Max
Mmi[1] 27.76 dBm Mmi[1] 8.72 dBm
5.1701100 GHz| 5.1911000 GHz
20 de D2[1] 3.69 dB L Occ Bw 37.862137862 MHz|
40.1400 MHz| 11
10 dé .
10 dB bt AT
b —r
0 dBm E’M R
D1 2.970 di 1 ol
A
0 dem | i i T 10 dEs T
i | 1 \
-10 dB: T -20 dbs
' . / T
) l 30,48 : .
-20 de; R
D2 -23.030 deqdt
{ﬁ A -4 b
-30 dBy “L
o “, 1 -50 dBs
ST IRPOR ST RER R T ¥ U SERPRET PP
-40 b r—
sode CF 5.19 GHz 1001 pts Span 100.0 MHz
Marker
-60 dB: Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 51911 GHz 8.7:
T1 1 5.1713 GHz 0.32 dBm Occ Bw 37.862137862 MHz
CF 5.19 GHz 1001 ﬁ Span 90.0 MHz T2 1 5.2091808 GHz 0.79 dBm
- — - — —
JL ) Measuring... RENNNRED Wa 4 JL [_EEEREEE

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations

<802.11ax HE80>

. o, . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum | Spectrum |
Ref Level 30.00 dBm  Offset 2590 dE » RBW 1 MHz Ref Level 30.00 dEm  Offset 25.20 d& » RBW 1 MHz
o ate 20d8  SWT 1ms @ VBW 3 MHz _Mode Sweep o _Att 20ds SWT 1ms @ VBW 3 MHz Mode Sweep
@17k view (@152 max
M1l 20.97 dBm)| MIi[1] 6.91 dBm|
5.169360 GHz 5.211440 GHz
20 db: p2[1] 0.93 dB 20 Occ Br 76.723276723 MHZ]
82.240 MHz| N
10 des I‘
10 de T RN i
163 o b T I e iV (I T
o T LA el
e M,\‘r"-“’“ ari Pl !
0 dem e id Lot \
J"'L“)w o Rt NFH -10 dBs Il \
10 d8 - 20 de - l
...f l‘L - j by,
~2g-dBm———02 -12.620 ¥B ¥ i
J'J _‘lh -0 dbs
2. 3 AT
-50 dBs
-40 dB —
-50 b CF 5.21 GHz 1001 pts Span 120.0 MHz
Marker
-60 de! Type | Ref | Trc | X-value | Y-valua |__Function | Function Result |
M1 1 5.21144 GHz 6.31 dBm
TL 1 £.171998 GHz -1.61 dBm Occ Bw 76.723276723 MHz
CF 5.21 GHz 1001 pts Span 160.0 MHZ T2 1 5.248721 GHz -1.95 dbm
il | teasuring..  WEANNANND Wl y [ il (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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<802.11ax HE160>
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@ 1Pk View [@15a Max
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Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4 Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.

For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.

For Straddle Channel, according to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, if the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to
show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

- Measure the duty cycle.
+ Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW = 3 MHz.
« Number of points in sweep =2 Span / RBW.
- Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.

3.3.4 Test Setup

Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level: 20.00 dBm WYEW 3.00 MHZ

At 20 dB REMY: 1.00 MHZ. Ant1 Offset:25.90dB  Factor:0.00dB
- Dector: RMS Trace: Average  SWT: 0.020s Ant2 Offset:25.90dB  Factor:0.00dB
25
20
154 MKL MK
104 Freq: 5.259 GHz

-50 Count 100/100

Level: 10,186 dBm

-1a0 r r
Center: 5.260 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)

Ret Level: 20.00 tBm VEW 3.00 MHz Ref Level: 20.00 dBm VEWY 3.00 MHz
Att: 2008 REWY: 1.00 MHz At 20 o8 REW: 1.00 MHz
Dector: RMS Trace: Average  SWT: 0.020s Offset:25.90d8  Factor:0.00dB Dector: RMS Trace: Average  SWT: 0.020s Offset:25.90d6  Factor:0.00d8
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Fet Level 20.00 dBm
Att: 20d8

WEWY 3.00 MHZ
RE: 1 00 hHz

Antl Offset:25.90dB Factor:0.00dB
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T
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)
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Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Report No. : FR1N1011-01D

50 Count 100,100

Ref Level 20.00 dBm SE 3,00 MHZ
At 20 4B REME 1 00 MHz Antl Offset:25.90dB Factor:0.00dB
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level 20.00 dBm
At 208
Dector: RMS

SE 3,00 MHZ
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
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Maximum Power Density Plot (dBm/MHz)

MIMO <Ant. 5+4>

Ref Level 20.00 dBm
At 208
Dector: RMS

WEWY 3.00 MHZ
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Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively

meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'é_ 1000000~/30P

3

HV/m, where P is the eirp (Watts)

EIRP (dBm) Field Strength at 3m (dBuV/m)
-27 68.3

(3) KDB789033 D02 v02r01 G)2)c)
(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.
(ii) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use
of a peak detector.
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3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.

2. Measure the conducted output power (in dBm) using the peak detector.

3. Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.

4. Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for
frequencies > 1000 MHz).

5. Convert the resultant EIRP to an equivalent electric field strength using the following
relationship:

E =EIRP -20log d + 104.8,

where

E is the electric field strength in dBuV/m

EIRP is the equivalent isotropically radiated power in dBm
d is the specified measurement distance in 3m

6. Compare the resultant electric field strength level with the applicable regulatory limit.

7. Corrected Reading for conducted spurious emission: Antenna Gain + Path Loss + MIMO Factor
+ Read Level = Level

8. Perform the cabinet radiated spurious emission test and verify radiated spurious emission with
Antenna A and C.

9. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW = 300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
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10.

11.

12.

13.

14.

15.

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

+  VBW =10 Hz, when duty cycle is no less than 98 percent.

« VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for

frequency above 1 GHz respectively above ground.

The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a

variable height antenna tower.

The antenna is a broadband antenna and its height is adjusted between one meter and four

meters above ground to find the maximum value of the field strength for both horizontal

polarization and vertical polarization of the antenna.

For each suspected emission, the EUT is arranged to its worst case and then adjust the

antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the

maximum reading.

Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-*.

Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and

by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading

for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as

“ o6

3.4.4 Test Setup

For Conducted Measurement Setup:

Spectrum Analyzer EUT
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For radiated emissions below 30MHz

l | R Antenna

- Jm |

Metal Full Soldered Ground Plane

==

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer [ Receiver
For radiated test from 1GHz to 18GHz

RX Antenna

EUT !4—- 3m —_——
_____ [ A— i
¢ :
|
15m !
|
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Test Result of Radiated Spurious Emissions in the Restricted Band

Please refer to Appendix F and G.

3.4.11 Duty Cycle

Please refer to Appendix H.
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3.5 Antenna Requirements
3.5.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.5.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

4 List of Measuring Equipment

. L. Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Aug. 23, 2022~ Conducted
Hygrometer | TECPEL | DTM-303A | TP201996 N/A Nov. 16, 2021 | -9 Nov. 15,2022 | ~°onoucte
Oct. 05, 2022 (THO5-HY)
15100041SNO Aug. 23, 2022~ Conducted
Power S DARE RPR3006W 10MHz~6GHz | Dec. 29, 2021 Dec. 28, 2022
OWer >ensor 10 (NO:248) Zmohiz | bee Oct. 05,2022 | ~o° (THO5-HY)
Signal Rohde & Aug. 23, 2022~ Conducted
‘gna onde FSV40 101905 | 10Hz - 40GHz | Aug. 03, 2022 | 29 Aug. 02,2023 | -onduce
Analyzer Schwarz Oct. 05, 2022 (THO5-HY)
Rohde & Sep. 28, 2022~ Radiation
Loop Ant HFH2-22 100488 | 9 kHz~30 MHz | May 13, 2022 May 12, 2023
COPANIENNA | o hwarz z z| My Oct. 13,2022 | Y (03CH16-HY)
Sep. 28, 2022~ Radiation
Preamplifi EMEC EM18G40G | 060715 |18GHz~40GHz | Dec. 24, 2021 Dec. 23, 2022
reampimer ‘ il Oct. 13,2022 | ~°° (03CH16-HY)
SHF-EHF Horn| SCHWARZBE Sep. 28, 2022~ Radiation
BBHA9170 00993 | 18GHz-40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK Oct. 13, 2022 (03CH16-HY)
Sep. 28, 2022~ Radiation
Amplifi SONOMA 310N 371607 | 9kHz~1GHz | Jul. 04, 2022 Jul. 03, 2023
mpter Zribhz Oct. 13,2022 | (03CH16-HY)
CBL6111D & N
Bilog Antenna | TESEQ  |00B00N1DOTN| 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 | ooP- 2820227 o) o5 ogpg | Rediation
| z~ z . , . ,
9 o Oct. 07, 2022 (03CH16-HY)
CBL6111D & N
BilogAntenna | TESEQ  |00802N1DOTN| 47020 & 06 | 30MHz~1GHz | Oct. 08, 2022 | 0o 982022~ oy 7 p0p3 | Rediation
i z~ z . 08, . 07,
d o Oct. 13, 2022 (03CH16-HY)
EMI Test Sep. 28, 2022~ Radiation
Keysight | NOO3BA(MXE) | MY57290111 | 3Hz~26.5GHz | Dec. 15, 2021 Dec. 14, 2022
Receiver ¥la (MXE) ‘ z Oct. 13, 2022 (03CH16-HY)
SCHWARZBE Sep. 28, 2022~ Radiation
Horn Ant BBHA 9120 D | 9120D-1522 | 1GHz~18GHz | Mar. 10, 2022 Mar. 09, 2023
orm Antenna CcK z z | e Oct. 13,2022 | & (03CH16-HY)
Sep. 28, 2022~ Radiation
Preamplif Keysight 83017A | MY53270264 | 1GHz~26.5GHz | Dec. 09, 2021 Dec. 08, 2022
reampitier eysid z i Oct. 13,2022 | ~°° (03CH16-HY)
Sep. 28, 2022~ Radiati
Preamplifier EMEC EM1G18G 060812 | 1GHz~18GHz | Dec. 27, 2021 | P Dec. 26,2022 | ooaion
Oct. 13, 2022 (03CH16-HY)
HUBER + | SUCOFLEX Sep. 28, 2022~ Radiation
RF Cable 805935/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 104 Oct. 13, 2022 (03CH16-HY)
HUBER + | SUCOFLEX Sep. 28, 2022~ Radiation
RF Cable 802434/4 N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 104 Oct. 13, 2022 (03CH16-HY)
HUBER + | SUCOFLEX |EC-A5-300-5 Sep. 28, 2022~ Radiation
RF Cable N/A Aug. 09, 2022 Aug. 08, 2023
SUHNER 102 757 Oct. 13, 2022 (03CH16-HY)
. E3 Sep. 28, 2022~ Radiation
Software Audix RK-001136 N/A N/A N/A
6.2009-8-24 Oct. 13, 2022 (03CH16-HY)
) Control Turn Sep. 28, 2022~ Radiation
Controller ChainTek 3000-1 N/A N/A N/A
table & Ant Mast Oct. 13, 2022 (03CH16-HY)
Sep. 28, 2022~ Radiation
Antenna Mast| ChainTek | MBS-520-1 N/A 1m~4 N/A N/A
nienna Mas amnte m=am Oct. 13, 2022 (03CH16-HY)
Sep. 28, 2022~ Radiation
Turn Tabl ChainTek | T-200-S-1 N/A 0~360 D N/A N/A
urn fable amnie egree Oct. 13, 2022 (03CH16-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

. L. Calibration
Instrument | Brand Name Model No. Serial No. |Characteristics Date Test Date Due Date Remark
Spect ROHDE & Aug. 24, 2022~ CSE
pecium FSV40 101565 | 10Hz~40GHz | Dec. 29, 2021 | -9 Dec. 28, 2022
Analyzer SCHWARZ Nov. 03, 2022 (THO5-HY)
Spect ROHDE & Aug. 24, 2022~ CSE
pecirum FSV40 101906 | 10Hz~40GHz | Aug. 09, 2022 |19 Aug. 08, 2023
Analyzer SCHWARZ Nov. 03, 2022 (THO5-HY)
HUBER + | SUCOFLEX Aug. 24, 2022~ CSE
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10,2022 | -9 Mar. 09, 2023
SUHNER 104 Nov. 03, 2022 (THO5-HY)
HUBER + | SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 0058/126E | 30MHz~18GHz | Dec. 10, 2021 | -9 Dec. 09, 2022
SUHNER 126E Nov. 03, 2022 (THO5-HY)
HUBER + | SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 0030/126E | 30MHz~18GHz | Feb. 09, 2022 Feb. 08, 2023
SUHNER 126E Nov. 03, 2022 (THO5-HY)
HUBER + | SUCOFLEX Aug. 24, 2022~ CSE
RF Cable 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
SUHNER 102 Nov. 03, 2022 (THO5-HY)
HUBER + | SUCOFLEX Aug. 24, 2022~ CSE
RF Cabl 800740/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
ave SUHNER 102 z z| e Nov. 03,2022 | ' © (THO5-HY)
WLKS1200-12 1.2GHz L Aug. 24, 2022~ E
Filter Wainwright S1200 SN2 GHzLow |\ 1ar 15, 2022 [AU9- 2420227\ | 14 2023 cs
ss Pass Filter Nov. 03, 2022 (THO5-HY)
_ - 7GHz High 7GHz High Aug. 24, 2022~ CSE
Filt W ht SN96 Nov. 04, 2021 Nov. 03, 2022
rer anwng Pass Filter Pass Filter | O Nov. 02, 2022 | " (THO5-HY)
_ - 7GHz High 7GHz High Aug. 24, 2022~ CSE
Filt W ht SN97 Nov. 04, 2021 Nov. 03, 2022
rer anwng Pass Filter Pass Filter | O Nov. 02, 2022 | " (THO5-HY)
Filter Wainwright | 2 High SN98 7GHz High 1\ v, 03, 2022 | Nov. 03, 2022 | Nov. 02, 2023 CSE
I INWIrI1 V. V. V.
g Pass Filter Pass Filter ' ’ ’ (THO5-HY)
WHKX8-5872. .
Filt Wainwright |5-6750-18000-|  sN2a | O/°CHZHIGN | 0 05, 2022 |19 24 20227 ) 0 64, 2023 CSE
ilter inwri - - - ug. 05, ug. 04,
g Pass Filter g Nov. 03, 2022 | 9 (THO5-HY)
40ST
WHKX8-5872. _
_ o 6.75GHz High Aug. 24, 2022~ CSE
Filter Wainwright |5-6750-18000- SN17 ) May 23, 2022 May 22, 2023
Pass Filter Nov. 03, 2022 (THO5-HY)
40ST
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence 5.8 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence 52 dB
of 95% (U = 2Uc(y)) )

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 5.8 dB
of 95% (U = 2Uc(y)) )
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Appendix A. Test Result of Conducted Test Items

Report Number : FR1N1011-01D

Test Engineer:

Eason Huang

Temperature:

21~25

°C

Test Date:

2022/08/23~2022/10/05

Relative Humidity:

51~54

%
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR1IN1011-01D

Band | MIMO
IC 99% IC 99%
0,
Dat F Bar?c?vfi)dth Bai%\?vlis;!th SEMETIED | EEmEmel
Mod. Rata NT{ CH. Mraq' MH?) MH?) Power Limit | EIRP Limit Note

ate Bl (dBm) (dBm)

Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4
11a |6Mbps| 2| 36 | 5180 | 16.33 | 16.33 | 18.85 | 19.30 - 2213
11a |6Mbps| 2 44 5220 | 16.28 | 16.28 | 19.70 | 19.05 - 2212
T1a |6Mbps| 2 | 48 | 5240 | 16.28 | 16.28 | 19.00 | 19.10 - 2212
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011-01D

FCC Band | MIMO
Average FCC
Data s, Conducted Conduc.tecli DG_ .
Mod. Rate NTH CH. (MH2) Power Power Limit (dBi) Pass/Fail
(dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

11a [6Mbps| 2| 36 [ 5180 (10.90 |11.30 | 14.11 23.64 6.36 Pass
11a (6Mbps| 2| 44 | 5220 [10.50 | 11.00 | 13.77 23.64 6.36 Pass
11a [6Mbps| 2| 48 | 5240 (10.90 |11.30 | 14.11 23.64 6.36 Pass
HT20 |[MCSO0| 2| 36 | 5180 |10.90 | 11.50 | 14.22 23.64 6.36 Pass
HT20 | MCSO0| 2| 44 | 5220 |10.60 | 11.00 | 13.81 23.64 6.36 Pass
HT20 | MCSO0| 2 | 48 | 5240 |11.00 | 11.40 | 14.21 23.64 6.36 Pass
HT40 |MCSO| 2| 38 | 5190 |11.10 | 11.10 | 14.11 23.64 6.36 Pass
HT40 | MCSO| 2| 46 | 5230 |13.20 | 13.20 | 16.21 23.64 6.36 Pass
VHT20| MCS0| 2 36 | 5180 |11.10 | 11.60 | 14.37 23.64 6.36 Pass
VHT20| MCS0| 2 44 | 5220 |10.70 | 11.10 | 13.91 23.64 6.36 Pass
VHT20| MCS0| 2 48 | 5240 |11.10 | 11.50 | 14.31 23.64 6.36 Pass
VHT40| MCSO0| 2| 38 | 5190 | 11.20 | 11.20 | 14.21 23.64 6.36 Pass
VHT40| MCS0| 2 46 | 5230 | 13.40 | 13.40 | 16.41 23.64 6.36 Pass
VHT80| MCS0| 2| 42 | 5210 |10.60 | 10.70 | 13.66 23.64 6.36 Pass
VHT160 MCSO| 2| 50 | 5250 | 9.30 | 9.30 [12.31 23.64 6.36 Pass
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Report Number : FR1IN1011-01D

TEST RESULTS DATA

Power Spectral Density

FCC Band | MIMO

Average Average

Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f

s =22 (dBm/MHz) (dBm/MHz) el

Ant5 [ Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4

11a |[6Mbps| 2 36 5180 3.63 10.64 6.36 Pass
11a |6Mbps| 2 [ 44 | 5220 3.32 10.64 6.36 Pass
11a |6Mbps| 2 [ 48 [ 5240 3.64 10.64 6.36 Pass
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Report Number : FR1N1011-01D

TEST RESULTS DATA
26dB and 99% OBW

Band Il MIMO
IC 99% IC 99% FCC 26dB
0,
Dat F Bar?c?vfi) dth Bai%\?vli?jth Bandwidth Bandwidth Bandwidth
Mod. Rata NT{ CH. Mraq' MH?) MH?) Power Limit | EIRP Limit | Power Limit Note

ate Bl (dBm) (dBm) (dBm)

Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4
11a |6Mbps| 2| 52 | 5260 | 16.33 | 16.33 | 19.60 | 19.25 23.13 29.13 23.84
11a |6Mbps| 2| 60 | 5300 | 16.28 | 16.33 | 19.75 | 19.85 23.12 29.12 23.96
11a |6Mbps| 2| 64 | 5320 | 16.28 | 16.28 | 20.40 | 19.00 23.12 29.12 23.79
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011-01D

FCC Band Il MIMO

Average FCC EIRP

Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

11a [6Mbps| 2| 52 [ 5260 [17.00 | 17.90 | 20.48 23.41 6.43 30 Pass
11a [6Mbps| 2| 60 [ 5300 |[14.70 |15.20 | 17.97 23.53 6.43 30 Pass
11a [6Mbps| 2| 64 [ 5320 [12.90 |12.80 | 15.86 23.36 6.43 30 Pass
HT20 |MCS0| 2| 52 | 5260 |17.00 | 17.20 | 20.11 23.55 6.43 30 Pass
HT20 |[MCSO0| 2| 60 | 5300 |14.10 | 14.70 [17.42 23.55 6.43 30 Pass
HT20 |[MCSO0| 2| 64 | 5320 |12.10 | 12.00 | 15.06 23.55 6.43 30 Pass
HT40 |[MCSO0| 2| 54 | 5270 |14.60 | 14.30 | 17.46 23.55 6.43 30 Pass
HT40 |[MCSO0| 2| 62 | 5310 |11.90 | 11.90 | 14.91 23.55 6.43 30 Pass
VHT20| MCS0| 2| 52 | 5260 |17.10 | 17.40 | 20.26 23.55 6.43 30 Pass
VHT20| MCS0| 2| 60 | 5300 |14.30 | 14.80 | 17.57 23.55 6.43 30 Pass
VHT20| MCS0| 2 64 | 5320 |12.20 | 12.10 | 15.16 23.55 6.43 30 Pass
VHT40| MCS0| 2 54 | 5270 |14.70 | 14.40 | 17.56 23.55 6.43 30 Pass
VHT40| MCS0| 2 62 | 5310 |12.00 | 12.00 | 15.01 23.55 6.43 30 Pass
VHT80| MCS0| 2 58 | 5290 |10.40 | 10.00 | 13.21 23.55 6.43 30 Pass
VHT160 MCSO| 2| 50 | 5250 | 9.30 | 9.30 [12.31 23.55 6.43 30 Pass
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TEST RESULTS DATA

Power Spectral Density

Report Number : FR1IN1011-01D

Band Il MIMO

Average Average
Data Freq. Powgr PSD DG. Pass
Mod. Rate NTY CH. (MH2) Density Limit (dBi) IFail

(dBm/MHz) (dBm/MHz)

Ant5 | Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4

11a |[6Mbps| 2 52 5260 10.19 10.57 6.43 Pass
11a [6Mbps| 2 60 5300 7.50 10.57 6.43 Pass
11a |[6Mbps| 2 64 5320 5.27 10.57 6.43 Pass
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Report Number : FR1N1011-01D

TEST RESULTS DATA
26dB and 99% OBW

Band IIl MIMO
o db
99% 26 dB IC 99% IC 99% FCC26dB | o for
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTX CH. Mrzq' INnU-NII2C | InU-NII2C | PowerLimit | EIRP Limit | Power Limit i
ate MHZ) | (M) (MHz) (dBm) (dBm) (dBm) i
Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 [ Ant4 [ Ant5 | Ant4 | Ant5 | Ant4
11a |6Mbps| 2| 100 | 5500 | 16.38 | 16.33 | 19.65 | 19.20 23.13 29.13 23.83
11a |6Mbps| 2 | 116 | 5580 | 16.33 | 16.33 | 19.30 | 19.35 23.13 29.13 23.86
11a |6Mbps| 2 | 140 | 5700 | 16.33 | 16.33 | 18.90 | 19.10 23.13 29.13 23.76
Band lll straddle channel MIMO
99% 26 dB IC 99% IC 99% FCC26dB | de‘i‘('ih or
Dat F Bandwidth Bandwidth Bandwidth Bandwidth Bandwidth Straddle
Mod. Rata NTY CH. Nﬁq InU-NI2C | InU-NIl2C | PowerLimit | EIRPLimit | PowerLimit | /=008
el MH2) | (MHz) (MHz) (dBm) (dBm) (dBm) i
Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 [ Ant4 [ Ant5 | Ant4 [ Ant5 [ Ant4 | Ant5 | Ant4
11a |6Mbps| 2 | 144 | 5720 | 13.00 | 12.94 | 17.45 | 14.25 2212 28.12 22.54 285 | 2.85
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TEST RESULTS DATA

Average Power Table

Report Number : FR1IN1011-01D

FCC Band Il MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) o Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant5 | Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4
11a [6Mbps| 2| 100 [ 5500 [10.90 | 11.00 | 13.96 22.01 7.82 30 Pass
11a [6Mbps| 2| 116 [ 5580 [ 16.00 | 16.80 | 19.43 22.04 7.82 30 Pass
11a [6Mbps| 2 | 140 [ 5700 [ 10.70 | 10.20 | 13.47 21.94 7.82 30 Pass
HT20 | MCSO0| 2 | 100 | 5500 | 10.60 | 10.70 | 13.66 22.16 7.82 30 Pass
HT20 | MCSO0| 2 | 116 | 5580 | 15.40 | 15.70 | 18.56 22.16 7.82 30 Pass
HT20 | MCSO0| 2| 140 | 5700 | 7.80 | 8.50 |11.17 22.16 7.82 30 Pass
HT40 | MCSO0| 2 | 102 | 5510 | 10.40 | 10.50 | 13.46 22.16 7.82 30 Pass
HT40 | MCSO| 2 | 110 | 5550 | 13.10 | 13.10 | 16.11 22.16 7.82 30 Pass
HT40 | MCSO0| 2 | 134 | 5670 | 12.10 | 12.30 | 15.21 22.16 7.82 30 Pass
VHT20| MCS0| 2 100 | 5500 | 10.70 | 10.80 | 13.76 22.16 7.82 30 Pass
VHT20| MCS0| 2 | 116 | 5580 | 15.50 | 15.80 | 18.66 22.16 7.82 30 Pass
VHT20| MCS0| 2 | 140 | 5700 | 7.90 | 8.70 |11.33 22.16 7.82 30 Pass
VHT40| MCS0| 2 102 | 5510 | 10.60 | 10.60 | 13.61 22.16 7.82 30 Pass
VHT40| MCS0| 2 110 | 5550 | 13.20 | 13.20 | 16.21 22.16 7.82 30 Pass
VHT40| MCS0| 2 | 134 | 5670 | 12.30 | 12.40 | 15.36 22.16 7.82 30 Pass
VHT80| MCS0| 2 106 | 5530 | 10.50 | 10.50 | 13.51 22.16 7.82 30 Pass
VHT80| MCS0| 2 | 122 | 5610 | 13.00 | 12.90 | 15.96 22.16 7.82 30 Pass
VHT160 MCSO| 2 | 114 | 5570 | 9.00 | 8.90 [11.96 22.16 7.82 30 Pass
FCC Band lll straddle channel MIMO
Average FCC EIRP
Data s, Conducted Conduc.tecli DG_ Power .
Mod. NTH CH. Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
(dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4
11a [6Mbps| 2 | 144 | 5720 [ 16.50 | 16.70 | 19.61 20.72 7.82 30 Pass
HT20 | MCS0| 2 | 144 | 5720 | 16.40 | 16.60 | 19.51 22.16 7.82 30 Pass
HT40 | MCSO0| 2 | 142 | 5710 | 14.40 | 13.70 | 17.07 22.16 7.82 30 Pass
VHT20| MCS0| 2 | 144 | 5720 | 16.60 | 16.80 | 19.71 22.16 7.82 30 Pass
VHT40| MCS0| 2 | 142 | 5710 | 14.50 | 13.90 | 17.22 22.16 7.82 30 Pass
VHT80| MCS0| 2 | 138 | 5690 | 14.50 | 14.20 | 17.36 22.16 7.82 30 Pass
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Report Number : FR1IN1011-01D
TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f
s =22 (dBm/MHz) (dBm/MHz) el
Ant5 [ Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4
11a |6Mbps| 2 | 100 | 5500 3.05 9.18 7.82 Pass
11a |6Mbps| 2 | 116 | 5580 8.75 9.18 7.82 Pass
11a |6Mbps| 2 | 140 | 5700 3.27 9.18 7.82 Pass
Band lll straddle channel MIMO
Average Average
Dat E Power PSD DG P
Mod. Rata NTY CH. wﬁq' Density Limit (dBi) /Fas,f
s =22 (dBm/MHz) (dBm/MHz) el
Ant5 | Ant4 | SUM | Ant5 | Ant4 [ Ant5 | Ant4
11a |6Mbps| 2 | 144 | 5720 8.80 9.18 7.82 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR1N1011-01D

Band | MIMO

0 IC 99% IC 99%
Data Freq. RU_ Bar?gvcoidth Bazr'lsd\?v%th BandWiqth BandWi.dth

Mod. Rate NT{ CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Note
_ (dBm) (dBm)

Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4

HE20 | MCSO| 2 36 5180 | Full | 18.88 | 18.88 | 21.05 | 20.55 - 22.76
HE20 |[MCSo| 2| 36 | 5180 | 26/0 | 18.68 | 18.73 | 20.85 | 20.75 - 22.71
HE20 | MCSO| 2 36 5180 | 52/37 | 18.53 | 18.48 | 20.80 | 21.15 - 22.67
HE20 |[MCSo| 2| 36 | 5180 [106/53| 18.33 | 18.33 | 21.50 | 21.05 - 22.63
HE20 | MCSO| 2 36 5180 |242/61( 19.23 | 19.13 | 23.10 | 23.30 - 22.82
HE20 [MCS0| 2| 44 | 5220 | Full | 18.88 | 18.88 | 21.55 | 20.85 - 22.76
HE20 | MCSO| 2 44 5220 | 26/4 | 17.33 | 17.18 | 18.85 | 18.60 - 22.35
HE20 |[MCS0| 2| 44 | 5220 | 52/39| 17.33 | 17.23 | 19.80 | 19.15 - 22.36
HE20 | MCSO| 2 44 5220 |106/53( 18.38 | 18.28 | 21.60 | 21.10 - 22.62
HE20 |[MCS0| 2 | 44 | 5220 [242/61] 19.13 | 19.13 | 22.70 | 22.45 - 22.82
HE20 | MCSO| 2 48 5240 | Full | 18.88 | 18.88 | 21.05 | 20.85 - 22.76
HE20 |[MCS0| 2| 48 | 5240 | 26/8 | 18.88 | 18.73 | 20.95 | 21.00 - 22.73
HE20 | MCSO| 2 48 5240 | 52/40 | 18.58 | 18.48 | 21.20 | 20.75 - 22.67
HE20 |[MCS0| 2 | 48 | 5240 [106/54| 18.43 | 18.48 | 21.30 | 20.95 - 22.66
HE20 | MCSO| 2 48 5240 |242/61( 19.23 | 19.18 | 23.20 | 22.80 - 22.83
HE40 [MCS0| 2| 38 | 5190 | Full | 37.86 | 37.86 | 40.14 | 40.14 - 23.01
HE40 | MCSO| 2 38 5190 |484/65( 38.36 | 38.56 | 42.75 | 42.93 - 23.01
HE40 |[MCS0| 2| 46 | 5230 | Full | 37.76 | 37.66 | 40.32 | 39.69 - 23.01
HE40 | MCSO| 2 46 5230 |484/65( 38.56 | 38.66 | 41.58 | 46.62 - 23.01
HE80 |[MCS0| 2| 42 | 5210 | Full | 7672 | 76.72 | 82.24 | 81.44 - 23.01
HE80 | MCSO| 2 42 5210 |996/67( 77.80 | 77.92 | 90.72 | 94.08 - 23.01
HE160| MCSO| 2 | 50 [ 5250 [ Full [155.60 [155.36 | 165.12 [ 165.12 - 23.01
HE160| MCSO| 2 50 5250 [1992/64 158.48 | 158.24 | 172.48 | 171.20 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR1N1011-01D

FCC Band | MIMO
Average FCC
Data e, RU. Conducted Conduc’Feq DQ .
Mod. Rate NTY CH. (MHz) Config Power Power Limit (dBi) Pass/Fail
. (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO0| 2 36 5180 | Full [11.20 [ 11.70 [ 14.47 23.64 6.36 Pass
HE20 |MCSO| 2| 36 | 5180 | 26/0 | 3.80 | 3.40 | 6.61 23.64 6.36 Pass
HE20 | MCSO0| 2 36 5180 | 52/37 | 6.20 | 6.00 | 9.11 23.64 6.36 Pass
HE20 |MCSO| 2| 36 | 5180 |106/53| 9.10 | 8.80 [11.96 23.64 6.36 Pass
HE20 | MCSO0| 2 36 5180 |242/61]| 12.70 | 12.80 | 15.76 23.64 6.36 Pass
HE20 |MCSO| 2| 44 | 5220 | Full [10.80 [ 11.20 | 14.01 23.64 6.36 Pass
HE20 | MCSO0| 2 44 5220 | 26/4 | 4.70 | 4.40 | 7.56 23.64 6.36 Pass
HE20 |MCSO| 2| 44 | 5220 | 52/39 | 6.70 | 6.20 | 9.47 23.64 6.36 Pass
HE20 | MCSO0| 2 44 5220 |106/53| 8.80 | 9.70 |12.28 23.64 6.36 Pass
HE20 | MCSO| 2| 44 | 5220 |242/61|12.20 [ 12.60 | 15.41 23.64 6.36 Pass
HE20 | MCSO0| 2 48 5240 | Full [11.20 [ 11.60 | 14.41 23.64 6.36 Pass
HE20 |MCSO| 2| 48 | 5240 | 26/8 | 420 | 4.10 | 7.16 23.64 6.36 Pass
HE20 | MCSO0| 2 48 5240 | 52/40| 6.40 | 6.20 | 9.31 23.64 6.36 Pass
HE20 |MCSO| 2 | 48 | 5240 |106/54| 9.30 | 9.10 [12.21 23.64 6.36 Pass
HE20 | MCSO0| 2 48 5240 |242/61]| 12.20 | 12.30 | 15.26 23.64 6.36 Pass
HE40 |MCSO| 2| 38 | 5190 | Full [11.30 [11.30 | 14.31 23.64 6.36 Pass
HE40 | MCSO0| 2 38 5190 |484/65| 11.10 | 11.40 | 14.26 23.64 6.36 Pass
HE40 |MCSO| 2| 46 | 5230 | Full [13.50 [13.50 | 16.51 23.64 6.36 Pass
HE40 | MCSO0| 2 46 5230 |484/65| 13.50 | 13.70 | 16.61 23.64 6.36 Pass
HE80 |MCSO| 2| 42 | 5210 | Full [10.70 [ 10.80 | 13.76 23.64 6.36 Pass
HE80 | MCSO0| 2 42 5210 [996/67| 9.70 | 9.30 | 12.51 23.64 6.36 Pass
HE160| MCSO| 2 50 | 5250 | Full | 9.40 | 9.40 |12.41 23.64 6.36 Pass
HE160| MCSO0| 2 50 5250 [1992/69 8.10 | 7.80 | 10.96 23.64 6.36 Pass
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Report Number : FR1N1011-01D

TEST RESULTS DATA
Power Spectral Density

FCC Band | MIMO
Average Average

Data Freq R Powgr PSD DQ Pass

Mod. Rate NT{ CH. (MHz') Config Density Limit (dBi) IFail
. (dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

HE20 [MCSO| 2| 36 | 5180 ( Full 3.55 10.64 6.36 Pass
HE20 [MCSO| 2| 36 | 5180 | 26/0 3.21 10.64 6.36 Pass
HE20 [MCSO| 2| 36 | 5180 | 52/37 3.24 10.64 6.36 Pass
HE20 [MCSO| 2| 36 | 5180 [106/53 3.21 10.64 6.36 Pass
HE20 [MCSO| 2| 36 | 5180 [242/61 3.33 10.64 6.36 Pass
HE20 [MCSO| 2| 44 | 5220 ( Full 3.23 10.64 6.36 Pass
HE20 [MCSO| 2 | 44 | 5220 | 26/4 3.35 10.64 6.36 Pass
HE20 [ MCSO| 2 | 44 | 5220 | 52/39 3.38 10.64 6.36 Pass
HE20 [MCSO| 2 | 44 | 5220 [106/53 3.35 10.64 6.36 Pass
HE20 [ MCSO| 2 | 44 | 5220 (242/61 3.28 10.64 6.36 Pass
HE20 [MCSO| 2| 48 | 5240 ( Full 3.56 10.64 6.36 Pass
HE20 [MCSO| 2 | 48 | 5240 | 26/8 3.40 10.64 6.36 Pass
HE20 [ MCSO| 2 | 48 | 5240 | 52/40 3.14 10.64 6.36 Pass
HE20 [ MCSO| 2 | 48 | 5240 [106/54 3.17 10.64 6.36 Pass
HE20 [ MCSO| 2 | 48 | 5240 (242/61 3.28 10.64 6.36 Pass
HE40 [MCSO| 2| 38 | 5190 | Full 0.58 10.64 6.36 Pass
HE40 [ MCSO| 2| 38 | 5190 (484/65 -0.23 10.64 6.36 Pass
HE40 [MCSO| 2| 46 | 5230 | Full 3.09 10.64 6.36 Pass
HE40 [ MCSO| 2 | 46 | 5230 (484/65 2.28 10.64 6.36 Pass
HE80 [MCSO| 2| 42 | 5210 | Full -2.12 10.64 6.36 Pass
HE80 [ MCSO| 2 | 42 | 5210 (996/67 -5.69 10.64 6.36 Pass
HE160| MCSO| 2 [ 50 | 5250 | Full -6.10 10.64 6.36 Pass
HE160| MCSO| 2 [ 50 | 5250 [1992/64 -9.86 10.64 6.36 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR1N1011-01D

Band Il MIMO
IC 99% IC 99% FCC 26dB
S Freq | RY | Banduicth | Bandwictn | Bondwdth | Bandwicth | Bandwidtn
Mod. Rate NT{ CH. (MHz) Config (MHz2) (MHz) Power Limit EIRP Limit Power Limit Note

) (dBm) (dBm) (dBm)

Ant5 [ Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4
HE20 [MCSO| 2| 52 | 5260 | Full | 18.88 | 18.88 | 21.05 | 20.90 23.76 29.76 23.98
HE20 [MCso| 2| 52 | 5260 | 26/0 | 18.73 | 18.88 | 21.15 | 21.15 23.73 29.73 23.98
HE20 [MCS0| 2| 52 | 5260 | 52/37 | 18.63 | 18.43 | 21.75 | 21.05 23.66 29.66 23.98
HE20 [MCso[ 2| 52 | 5260 [106/53] 18.43 | 18.38 | 22.65 | 22.15 23.64 29.64 23.98
HE20 [MCSO| 2| 52 | 5260 [242/61] 19.33 | 19.28 | 27.10 | 28.10 23.85 29.85 23.98
HE20 [MCs0[ 2| 60 | 5300 | Full | 18.88 | 18.88 | 21.20 | 21.45 23.76 29.76 23.98
HE20 [MCS0[ 2| 60 | 5300 | 26/4 | 17.28 | 17.13 | 18.90 | 18.60 23.34 29.34 23.70
HE20 [MCso| 2| 60 | 5300 [ 52/39 | 17.23 | 17.23 | 19.40 | 18.75 23.36 29.36 23.73
HE20 [MCS0[ 2| 60 | 5300 [106/54| 18.48 | 18.48 | 22.25 | 21.80 23.67 29.67 23.98
HE20 [MCs0[ 2| 60 | 5300 [242/61] 19.33 | 19.43 | 25.15 | 44.10 23.86 29.86 23.98
HE20 [MCSO| 2| 64 | 5320 | Full | 18.93 | 18.78 | 23.75 | 21.25 23.74 20.74 23.98
HE20 [MCso| 2| 64 | 5320 | 26/8 | 18.78 | 18.58 | 20.90 | 20.60 23.69 29.69 23.98
HE20 [MCSO| 2| 64 | 5320 [ 52/40 18.53 | 19.93 | 21.20 | 23.15 23.68 29.68 23.98
HE20 [MCS0[ 2| 64 | 5320 [106/54] 18.43 | 18.43 | 22.95 | 21.30 23.66 29.66 23.98
HE20 [MCSO| 2| 64 | 5320 [242/61] 19.23 | 19.18 | 2265 | 25.05 23.83 29.83 23.98
HE40 [MCS0| 2| 54 | 5270 | Full [ 37.76 | 37.76 | 39.96 | 40.41 23.98 30.00 23.98
HE40 [MCSO| 2| 54 | 5270 [484/65| 42.75 | 39.06 | 76.41 | 66.96 23.98 30.00 23.98
HE40 [MCSo[ 2| 62 | 5310 | Full [ 37.76 [ 37.66 | 39.78 | 40.14 23.98 30.00 23.98
HE40 [MCSO0| 2| 62 | 5310 [484/65| 38.56 | 38.66 | 43.38 | 42.39 23.98 30.00 23.98
HE80 [MCSO| 2| 58 | 5290 | Full [ 76.96 | 76.72 | 82.40 | 81.76 23.98 30.00 23.98
HE80 [MCSO0| 2| 58 | 5290 [996/67] 77.92 | 77.68 | 94.08 | 89.60 23.98 30.00 23.98
HE160|MCSO| 2| 50 | 5250 [ Full | 155.6| 155.4 | 165.1 | 165.1 23.98 30.00 23.98
HE160[ MCSO| 2| 50 [ 5250 [1992/6d 158.5[ 158.2[ 172.5] 171.2 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR1N1011-01D

FCC Band Il MIMO

Average FCC EIRP

Data e, RU. Conducted Conduc’Feq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

HE20 | MCSO0| 2 52 5260 | Full [17.20 [ 17.50 [ 20.36 23.55 6.43 30 Pass
HE20 |MCSO| 2| 52 | 5260 | 26/0 | 10.90 | 10.20 | 13.57 23.55 6.43 30 Pass
HE20 | MCSO0| 2 52 5260 | 52/37 | 13.60 | 12.80 | 16.23 23.55 6.43 30 Pass
HE20 |MCSO| 2| 52 | 5260 |106/53| 16.20 | 16.20 | 19.21 23.55 6.43 30 Pass
HE20 | MCSO0| 2 52 5260 [242/61|17.30 [ 17.10 | 20.21 23.55 6.43 30 Pass
HE20 |MCSO| 2| 60 | 5300 | Full |14.40 [ 14.90 |(17.67 23.55 6.43 30 Pass
HE20 | MCSO0| 2 60 5300 | 26/4 [12.10 [ 11.90 | 15.01 23.26 6.43 30 Pass
HE20 |MCSO| 2| 60 | 5300 | 52/39 | 13.80 [ 13.60 | 16.71 23.30 6.43 30 Pass
HE20 | MCSO0| 2 60 5300 |106/54| 16.80 | 16.50 | 19.66 23.55 6.43 30 Pass
HE20 |MCSO| 2| 60 | 5300 |242/61|17.10 [17.30 | 20.21 23.55 6.43 30 Pass
HE20 | MCSO0| 2 64 5320 | Full [12.30 [ 12.20 [ 15.26 23.55 6.43 30 Pass
HE20 |MCSO| 2| 64 | 5320 | 26/8 |10.50 | 11.20 | 13.87 23.55 6.43 30 Pass
HE20 | MCSO0| 2 64 5320 | 52/40 | 14.00 | 13.30 | 16.67 23.55 6.43 30 Pass
HE20 |MCSO| 2| 64 | 5320 |106/54| 13.40 | 13.30 | 16.36 23.55 6.43 30 Pass
HE20 | MCSO0| 2 64 5320 |242/61| 13.70 | 13.40 | 16.56 23.55 6.43 30 Pass
HE40 |MCSO| 2| 54 | 5270 | Full |14.80 | 14.50 | 17.66 23.55 6.43 30 Pass
HE40 | MCSO0| 2 54 5270 |484/65| 15.00 | 14.60 | 17.81 23.55 6.43 30 Pass
HE40 |MCSO| 2| 62 | 5310 | Full [12.10 [12.10 | 15.11 23.55 6.43 30 Pass
HE40 | MCSO0| 2 62 5310 |484/65|11.80 | 11.80 | 14.81 23.55 6.43 30 Pass
HE80 |MCSO| 2| 58 | 5290 | Full [10.50 [10.10 | 13.31 23.55 6.43 30 Pass
HE80 | MCSO0| 2 58 5290 [996/67| 8.70 | 8.50 | 11.61 23.55 6.43 30 Pass
HE160| MCSO| 2 50 | 5250 | Full | 9.40 | 9.40 [12.41 23.55 6.43 30 Pass
HE160| MCSO0| 2 50 5250 [1992/69 8.10 | 7.80 | 10.96 23.55 6.43 30 Pass
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Report Number : FR1N1011-01D

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average

Data Freq. RU. Powgr PSD DQ Pass

Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) JFail
(dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4

HE20 | MCSO0| 2 52 5260 | Full 9.50 10.57 6.43 Pass
HE20 | MCSO0| 2 52 5260 | 26/0 10.18 10.57 6.43 Pass
HE20 | MCSO0| 2 52 5260 | 52/37 10.03 10.57 6.43 Pass
HE20 | MCSO0| 2 52 5260 |106/53 10.10 10.57 6.43 Pass
HE20 | MCSO0| 2 52 5260 |242/61 8.39 10.57 6.43 Pass
HE20 | MCSO0| 2 60 5300 | Full 6.69 10.57 6.43 Pass
HE20 | MCSO0| 2 60 5300 | 26/4 10.54 10.57 6.43 Pass
HE20 | MCSO0| 2 60 5300 | 52/39 10.48 10.57 6.43 Pass
HE20 | MCSO0| 2 60 5300 |106/54 10.54 10.57 6.43 Pass
HE20 | MCSO0| 2 60 5300 |242/61 8.12 10.57 6.43 Pass
HE20 | MCSO0| 2 64 5320 | Full 4.29 10.57 6.43 Pass
HE20 | MCSO0| 2 64 5320 | 26/8 10.44 10.57 6.43 Pass
HE20 | MCSO0| 2 64 5320 | 52/40 10.50 10.57 6.43 Pass
HE20 | MCSO0| 2 64 5320 |106/54 7.48 10.57 6.43 Pass
HE20 | MCSO0| 2 64 5320 |242/61 4.65 10.57 6.43 Pass
HE40 | MCSO0| 2 54 5270 | Full 4.19 10.57 6.43 Pass
HE40 | MCSO0| 2 54 5270 |484/65 2.67 10.57 6.43 Pass
HE40 | MCSO0| 2 62 5310 | Full 1.62 10.57 6.43 Pass
HE40 | MCSO0| 2 62 5310 |484/65 0.01 10.57 6.43 Pass
HE80 | MCSO0| 2 58 5290 | Full -3.03 10.57 6.43 Pass
HE80 | MCSO0| 2 58 5290 |996/67 -6.66 10.57 6.43 Pass
HE160| MCSO0| 2 50 5250 | Full -6.10 10.57 6.43 Pass
HE160| MCSO0| 2 50 5250 [1992/68 -9.86 10.57 6.43 Pass
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TEST RESULTS DATA
26dB and 99% OBW

Report Number : FR1IN1011-01D

Band IIl MIMO

99% 26 dB IC 99% IC 99% FCC26dB |, _ dbw?:th or

Data Tizal RU. Bandwidth Bandwidth Bandwifith_ Bandwi_dtl_w Bandwifith_ Straddle

Mod. Rate NT{ CH. (MH2) Config| In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) DT
Ant5 [ Ant4 [ Ant5 | Ant4 [ Ant5 ][ Ant4 | Ant5 | Ant4 [ Ant5 [ Ant4 | Ant5 | Ant4

HE20 [MCSo| 2| 100 | 5500 | Full | 18.83 | 18.88 | 20.80 | 21.25 23.75 29.75 23.98
HE20 [ MCSo| 2| 100 | 5500 | 26/0 | 18.68 | 18.83 | 21.05 | 21.40 23.71 29.71 23.98
HE20 [MCSo| 2 | 100 | 5500 | 52/37 | 18.58 | 18.93 | 21.65 | 22.50 23.69 29.69 23.98
HE20 [ MCS0| 2 | 100 | 5500 [106/53| 18.38 | 1853 | 21.80 | 22.25 23.64 29.64 23.98
HE20 [ MCS0| 2 | 100 | 5500 [242/61] 19.18 | 19.33 | 22.75 | 23.05 23.83 29.83 23.98
HE20 [MCSO| 2| 116 | 5580 | Full | 18.83 | 18.93 | 21.15 | 21.45 23.75 29.75 23.98
HE20 [MCS0| 2| 116 | 5580 | 26/4 | 17.33 | 17.08 | 19.00 | 18.80 23.32 29.32 23.74
HE20 [ MCS0| 2| 116 | 5580 | 52/38 | 17.18 | 17.03 | 19.45 | 19.00 23.31 29.31 23.79
HE20 [MCS0| 2 | 116 | 5580 [106/53| 18.43 | 19.53 | 23.00 | 32.25 23.66 29.66 23.98
HE20 [ MCSO| 2 | 116 | 5580 [242/61| 19.28 | 19.68 | 37.20 | 42.10 23.85 29.85 23.98
HE20 [MCS0| 2| 140 | 5700 | Full | 18.88 | 18.83 | 21.10 | 21.05 23.75 29.75 23.98
HE20 [ MCS0| 2| 140 | 5700 | 26/8 | 18.83 | 18.73 | 21.05 | 20.65 23.73 29.73 23.98
HE20 [ MCS0| 2 | 140 | 5700 | 52/40 | 18.48 | 18558 | 21.05 | 21.60 23.67 29.67 23.98
HE20 [ MCSO| 2 | 140 | 5700 [106/54] 18.13 | 18.33 | 21.10 | 21.10 23.58 29.58 23.98
HE20 [ MCS0| 2 | 140 | 5700 [242/61| 19.08 | 19.13 | 22.50 | 23.25 23.81 29.81 23.98
HE40 [MCSO| 2| 102 | 5510 | Full | 37.66 | 37.56 | 40.14 | 39.96 23.98 30.00 23.98
HE40 [ MCSO| 2 | 102 | 5510 |[484/65| 38.36 | 38.16 | 42.75 | 41.40 23.98 30.00 23.98
HE40 [MCSO| 2| 110 | 5550 | Full | 37.66 | 37.86 | 39.87 | 40.68 23.98 30.00 23.98
HE40 [MCSO| 2 | 110 | 5550 |484/65| 38.46 | 38.56 | 42.57 | 51.21 23.98 30.00 23.98
HE40 [MCSO| 2| 134 | 5670 | Full | 37.76 | 37.66 | 40.05 | 39.96 23.98 30.00 23.98
HE40 [ MCSO| 2 | 134 | 5670 |484/65| 38.36 | 38.16 | 42.30 | 41.76 23.98 30.00 23.98
HE80 [ MCSO0| 2| 106 | 5530 | Full | 76.60 | 76.60 | 82.40 | 81.76 23.98 30.00 23.98
HE80 [ MCSO0| 2 | 106 | 5530 [996/67| 77.56 | 77.80 | 90.88 | 87.84 23.98 30.00 23.98
HE80 [MCsSo| 2| 122 | 5610 | Full | 76.60 | 76.84 | 82.08 | 82.24 23.98 30.00 23.98
HE80 [MCSO0| 2 | 122 | 5610 [996/67| 77.80 | 77.92 | 128.64 | 128.16 23.98 30.00 23.98
HE160| MCSO| 2 | 114 | 5570 | Full | 155.36 | 155.12 | 165.12 | 165.12 23.98 30.00 23.98
HE160| MCSO0| 2 | 114 | 5570 [1992/6q 157.76 | 157.76 | 173.76 | 172.16 23.98 30.00 23.98

Band Ill straddle channel MIMO

99% 26 dB IC 99% IC 99% FCC26dB |, dbw?:th or

Data Tizal RU. Bandwidth Bandwidth Bandw@ith_ BandW|_dtI_1 Bandw@ith_ Straddle

Mod. Biin NT{ CH. (MHz) Config| In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel

. (MHz) (MHz) (dBm) (dBm) (dBm) DT
Ant5 [ Ant4 [ Ant5 | Ant4 [ Ant5 ][ Ant4 | Ant5 | Ant4 [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 [MCSO| 2 | 144 | 5720 | Full | 14.24 | 1424 | 1540 | 15.25 22.54 28.54 22.83 3748 4.341
HE20 [MCSO| 2| 144 | 5720 | 26/8 | 13.39 | 12.89 | 14.25 | 13.85 22.10 28.10 22.41 475 | 4.74
HE20 [MCSO| 2 | 144 | 5720 | 52/40 | 13.44 | 13.09 | 14.50 | 13.95 2217 28.17 22.45 475 | 475
HE20 [ MCSO| 2 | 144 | 5720 [106/54| 13.54 | 13.44 | 1525 | 9.00 22.28 28.28 20.54 48 | 49
HE20 [ MCSO| 2 | 144 | 5720 [242/61] 14.39 | 16.99 | 22.30 | 29.58 22.58 28.58 23.98 4298 4.85
HE40 [MCSO| 2| 142 | 5710 | Full | 33.58 | 3368 | 34.71 | 34.80 23.98 30.00 23.98 291 | 2.91
HE40 [ MCSO| 2 | 142 | 5710 |484/65| 36.78 | 36.48 | 52.80 | 52.89 23.98 30.00 23.98 435 | 435
HE80 [MCSO0| 2| 138 | 5690 | Full | 73.36 | 73.36 | 75.32 | 76.12 23.98 30.00 23.98 2918 [ 0.514
HE80 [ MCSO0| 2 | 138 | 5690 [996/67| 73.96 | 74.20 | 124.31 | 108.31 23.98 30.00 23.98 436 | 4.36
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TEST RESULTS DATA

Average Power Table

Report Number : FR1N1011-01D

FCC Band lll MIMO
Average FCC EIRP
Data e, RU. Conducted Conduc’Feq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2 | 100 | 5500 | Full |[10.80 [ 10.90 | 13.86 22.16 7.82 30 Pass
HE20 | MCSO| 2| 100 | 5500 | 26/0 | 9.90 | 8.50 |12.27 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 | 12.70 [ 11.40 | 15.11 22.16 7.82 30 Pass
HE20 | MCSO| 2| 100 | 5500 |106/53| 10.00 | 8.50 [12.32 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 100 | 5500 |242/61| 9.80 | 9.70 [12.76 22.16 7.82 30 Pass
HE20 | MCSO| 2| 116 | 5580 | Full |15.60 [ 15.90 | 18.76 22.16 7.82 30 Pass
HE20 | MCSO| 2| 116 | 5580 | 26/4 | 10.00 [ 10.40 | 13.21 21.92 7.82 30 Pass
HE20 | MCSO| 2| 116 | 5580 | 52/38 | 11.90 [ 12.30 | 15.11 21.97 7.82 30 Pass
HE20 | MCSO| 2 | 116 | 5580 |106/53| 15.20 | 14.60 | 17.92 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 116 | 5580 |242/61|17.10 | 17.40 | 20.26 22.16 7.82 30 Pass
HE20 | MCSO| 2| 140 | 5700 | Full | 8.00 | 8.80 [11.43 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 140 | 5700 | 26/8 | 9.30 |10.20 | 12.78 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 | 11.70 | 10.00 | 13.94 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54| 9.10 | 8.60 |11.87 22.16 7.82 30 Pass
HE20 | MCSO| 2 | 140 | 5700 |242/61| 9.50 | 9.40 |12.46 22.16 7.82 30 Pass
HE40 | MCSO| 2| 102 | 5510 | Full |[10.70 [ 10.70 | 13.71 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 102 | 5510 |484/65| 9.70 | 9.60 |12.66 22.16 7.82 30 Pass
HE40 | MCSO| 2| 110 | 5550 | Full [13.30 [13.30 | 16.31 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 110 | 5550 |484/65|12.80 | 12.50 | 15.66 22.16 7.82 30 Pass
HE40 | MCSO| 2| 134 | 5670 | Full |[12.40 [ 12.50 | 15.46 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 134 | 5670 |484/65|11.50 | 10.90 | 14.22 22.16 7.82 30 Pass
HE80 | MCSO| 2| 106 | 5530 | Full |10.60 [ 10.60 | 13.61 22.16 7.82 30 Pass
HE80 | MCSO| 2 | 106 | 5530 |996/67| 8.50 | 8.50 [ 11.51 22.16 7.82 30 Pass
HE80 | MCSO| 2| 122 | 5610 | Full [13.10 [ 13.00 | 16.06 22.16 7.82 30 Pass
HE80 | MCSO| 2 | 122 | 5610 |996/67|12.10 [ 11.90 | 15.01 22.16 7.82 30 Pass
HE160| MCSO| 2 | 114 | 5570 | Full | 9.10 | 9.00 | 12.06 22.16 7.82 30 Pass
HE160| MCS0| 2 | 114 | 5570 [1992/64 8.50 | 8.20 | 11.36 22.16 7.82 30 Pass
FCC Band Ill straddle channel MIMO
Average FCC EIRP
Data e RU. Conducted ConducFeq DQ Power .
Mod. NTY CH. Config Power Power Limit (dBi) - Pass/Fail
Rate (MHz) Limit
. (dBm) (dBm) (dBm)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2| 144 | 5720 | Full |16.70 [ 16.90 | 19.81 21.01 7.82 30 Pass
HE20 | MCSO| 2 | 144 | 5720 | 26/8 | 8.10 [10.30 [ 12.35 20.59 7.82 30 Pass
HE20 | MCSO| 2 | 144 | 5720 | 52/40 | 11.30 | 13.00 | 15.24 20.63 7.82 30 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54| 14.70 | 15.50 | 18.13 18.72 7.82 30 Pass
HE20 | MCSO| 2 | 144 | 5720 |242/61|17.20 | 17.50 | 20.36 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 142 | 5710 | Full | 14.60 | 14.00 | 17.32 22.16 7.82 30 Pass
HE40 | MCSO| 2 | 142 | 5710 |484/65| 15.70 | 15.00 | 18.37 22.16 7.82 30 Pass
HE80 | MCSO| 2| 138 | 5690 | Full |14.60 | 14.30 [ 17.46 22.16 7.82 30 Pass
HE80 | MCSO| 2 | 138 | 5690 |996/67| 13.70 | 13.40 | 16.56 22.16 7.82 30 Pass
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Report Number : FR1N1011-01D

TEST RESULTS DATA
Power Spectral Density
Band Il MIMO
Average Average
Data Freq. RU. Powgr PSD DQ Pass
Mod. Rate NTY CH. (MHz) Config Density Limit (dBi) JFail
. (dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM | Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2| 100 | 5500 | Full 2.38 9.18 7.82 Pass
HE20 | MCS0| 2| 100 | 5500 | 26/0 8.92 9.18 7.82 Pass
HE20 | MCSO| 2 | 100 | 5500 | 52/37 8.85 9.18 7.82 Pass
HE20 | MCS0| 2 | 100 | 5500 |106/53 2.83 9.18 7.82 Pass
HE20 | MCSO| 2| 100 | 5500 |242/61 0.30 9.18 7.82 Pass
HE20 | MCSO| 2| 116 | 5580 | Full 7.51 9.18 7.82 Pass
HE20 | MCSO| 2| 116 | 5580 | 26/4 8.79 9.18 7.82 Pass
HE20 | MCSO| 2| 116 | 5580 | 52/38 8.76 9.18 7.82 Pass
HE20 | MCSO| 2 | 116 | 5580 |106/53 8.73 9.18 7.82 Pass
HE20 | MCS0| 2 | 116 | 5580 |242/61 8.08 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 | Full 0.02 9.18 7.82 Pass
HE20 | MCS0| 2| 140 | 5700 | 26/8 8.71 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 | 52/40 7.59 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 |106/54 217 9.18 7.82 Pass
HE20 | MCSO| 2 | 140 | 5700 |242/61 -0.05 9.18 7.82 Pass
HE40 | MCSO| 2 | 102 | 5510 | Full -0.29 9.18 7.82 Pass
HE40 | MCSO| 2 | 102 | 5510 |484/65 -2.34 9.18 7.82 Pass
HE40 | MCSO| 2 | 110 | 5550 | Full 2.59 9.18 7.82 Pass
HE40 | MCSO| 2 | 110 | 5550 |484/65 1.27 9.18 7.82 Pass
HE40 | MCSO| 2 | 134 | 5670 | Full 1.72 9.18 7.82 Pass
HE40 | MCSO| 2 | 134 | 5670 |484/65 -1.41 9.18 7.82 Pass
HE80 | MCSO| 2 | 106 | 5530 | Full -2.19 9.18 7.82 Pass
HE80 | MCSO| 2 | 106 | 5530 |996/67 -7.31 9.18 7.82 Pass
HE80 | MCSO| 2 | 122 | 5610 | Full -0.15 9.18 7.82 Pass
HE80 | MCSO| 2 | 122 | 5610 |996/67 -3.96 9.18 7.82 Pass
HE160| MCSO| 2 | 114 | 5570 | Full -7.25 9.18 7.82 Pass
HE160| MCSO| 2 [ 114 | 5570 [1992/68 -10.12 9.18 7.82 Pass
Band lll straddle channel MIMO
Average Average
Data Freq. RU. POW(.er PSD DG. Pass
Mod. | ote N1 CH- | kz) | Confio Density Limit (dBi) /Eail
. (dBm/MHz) (dBm/MHz)
Ant5 [ Ant4 | SUM [ Ant5 [ Ant4 | Ant5 | Ant4
HE20 | MCSO| 2 | 144 | 5720 | Full 8.14 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 | 26/8 8.97 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 | 52/40 9.17 9.18 7.82 Pass
HE20 | MCSO| 2 | 144 | 5720 |106/54 9.13 9.18 7.82 Pass
HE20 | MCSO0| 2 | 144 | 5720 |242/61 7.97 9.18 7.82 Pass
HE40 | MCSO| 2| 142 | 5710 | Full 2.86 9.18 7.82 Pass
HE40 | MCSO| 2 | 142 | 5710 |484/65 3.55 9.18 7.82 Pass
HE80 | MCSO| 2| 138 | 5690 | Full 1.07 9.18 7.82 Pass
HE80 | MCSO| 2 | 138 | 5690 |996/67 -2.30 9.18 7.82 Pass
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Appendix B. Conducted Spurious Emission

Temperature : 21.5~25.9°C
Test Engineer : Kai Liao, Ken Wu and Nick Yu
Relative Humidity : (45.3~64.5%
UNII 1 - 5150~5250MHz
WIFI 802.11a (Band Edge)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO G::i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) (| (dBi) | (dB) [ (dB) | (dB) |(P/A)
5149.5 -36.71 -15.51 -21.2 -47.46 6.36 1.38 3.01 0 P
802.11a
5150 -51.5 -10.3 -41.2 -62.25 6.36 1.38 3.01 0 A
CH 36
* 5180 15.89 - - 5.14 6.36 1.38 3.01 0 P
5180MHz
* 5180 6.88 - - -3.87 6.36 1.38 3.01 0 A
5140.66 -39.71 -18.51 -21.2 -50.46 6.36 1.38 3.01 0 P
5150 -53.07 | -11.87 -41.2 -63.82 6.36 1.38 3.01 0 A
802.11a
* 5220 15.9 - - 5.16 6.36 1.37 3.01 0 P
CH 44
* 5220 6.41 - - -4.33 6.36 1.37 3.01 0 A
5220MHz
5393.36 -40.92 [ -19.72 -21.2 -51.72 6.36 1.43 3.01 0 P
5451.6 -54.06 |-12.86 -41.2 -64.92 6.36 1.49 3.01 0 A
5133.64 -40.27 | -19.07 -21.2 -51.02 6.36 1.38 3.01 0 P
5149.5 -53.93 |[-12.73 -41.2 -64.68 6.36 1.38 3.01 0 A
802.11a
* 5240 15.74 - - 5.02 6.36 1.35 3.01 0 P
CH 48
* 5240 6.22 - - -4.5 6.36 1.35 3.01 0 A
5240MHz
5377.96 -40.66 |-19.46 -21.2 -51.44 6.36 1.41 3.01 0 P
5448.8 -54.12 | -12.92 -41.2 -64.97 6.36 1.48 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-1 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
10360 -59.99 | -32.99 -27 -72.16 6.36 2.8 3.01 0 P
802.11a 15540 -61.41 | -40.21 -21.2 -75.15 6.36 4.37 3.01 0 P
CH 36
5180MHz
10440 -62 -35 -27 -74.16 6.36 2.79 3.01 0 P
802.11a 15660 -60.24 | -39.04 -21.2 -74.03 6.36 4.42 3.01 0 P
CH 44 20880 -58.3 -371 -21.2 -72.09 6.36 4.42 3.01 0 P
5220MHz
7336 -60.65 |-39.45 -21.2 -73.18 6.36 3.16 3.01 0 P
802.11a 10480 -60.65 |-33.65 -27 -72.81 6.36 2.79 3.01 0 P
CH 48 15720 -60.93 | -39.73 -21.2 -74.74 6.36 4.44 3.01 0 P
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-2 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5146.64 -28.05 | -6.85 | -21.2 -38.8 6.36 1.38 | 3.01 0 P
802.11ax 5150 -50.34 | -914 | 412 -61.09 | 6.36 1.38 | 3.01 A
HE20 Full | * 5180 16.47 - - 5.72 6.36 1.38 | 3.01 0 P
CH 36 * 5180 6.3 - - -4.45 6.36 1.38 | 3.01 0 A
5180MHz
5137.02 -40.02 |-18.82| -21.2 -50.77 | 6.36 138 | 3.01 0 P
802.11ax 5148.98 -53.02 [-11.82| -41.2 -63.77 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5220 15.86 - - 5.12 6.36 137 | 3.01 0 P
CH44 * 5220 6.22 - - -4.52 6.36 137 | 3.01 0 A
5220MHz 5372.64 -39.89 [-18.69| -21.2 -50.66 | 6.36 14 3.01 0 P
5459.16 -54.03 [-12.83| -41.2 -64.89 | 6.36 149 | 3.01 0 A
5147.16 4041 |[-1921| -21.2 -51.16 | 6.36 138 | 3.01 0 P
802.11ax 5150 5347 [-1227| -412 -64.22 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5240 17.6 - - 6.88 6.36 1.35 | 3.01 0 P
CH 48 * 5240 6.05 - - -4.67 6.36 1.35 | 3.01 0 A
5240MHz 54446 -40.09 [-18.89| -21.2 -50.94 | 6.36 1.48 3.01 0 P
5350.24 -53.67 |-12.47| -41.2 -64.41 6.36 137 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-3 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
10360 -60.38 | -33.38 -27 -72.55 6.36 2.8 3.01 0 P

802.11ax
15540 -60.33 |-39.13 -21.2 -74.07 6.36 4.37 3.01 0 P

HE20 Full

CH 36

5180MHz
10440 -63.57 | -36.57 -27 -75.73 6.36 2.79 3.01 0 P

802.11ax
17160 -61.99 |[-34.99 -27 -75.69 6.36 4.33 3.01 0 P

HE20 Full

CH 44

5220MHz
7336 -54.83 |-33.63 -21.2 -67.36 6.36 3.16 3.01 0 P

802.11ax
10480 -59.03 |[-32.03 -27 -71.19 6.36 2.79 3.01 0 P

HE20 Full
15720 -60.98 |[-39.78 -21.2 -74.79 6.36 4.44 3.01 0 P

CH 48

5240MHz

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-4 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5091.52 4124 |-2004| -21.2 -51.97 | 6.36 1.36 | 3.01 0 P
HE20 5138.32 -54.48 [-13.28| -41.2 -65.23 | 6.36 1.38 | 3.01 A
Partial * 5180 17.35 - - 6.6 6.36 1.38 | 3.01 0 P
26/0 * 5180 7.21 - - -3.54 6.36 1.38 | 3.01 0 A
CH 36
5180MHz
802.11ax 5100.62 4129 [-2009| -21.2 -52.04 | 6.36 1.38 | 3.01 0 P
HE20 5150 -54.74 |-1354| -412 6549 | 6.36 1.38 | 3.01 0 A
Partial * 5220 16.74 - - 6 6.36 1.37 | 3.01 0 P
26/4 ) 5220 7.39 - - -3.35 6.36 1.37 | 3.01 0 A
CH 44 5446.56 4114 [-19.94| -21.2 -51.99 | 6.36 1.48 3.01 0 P
5220MHz 5455.52 546 | 134 | -412 | -65.46 | 6.36 149 | 3.01 0o | A
802.11ax 5058.24 -40.54 [-19.34| -21.2 5122 | 6.36 1.31 3.01 0 P
HE20 5149.76 5443 [-13.23| -412 -65.18 | 6.36 1.38 | 3.01 0 A
Partial * 5240 16.86 - - 6.14 6.36 135 | 3.01 0 P
26/8 * 5240 8.47 - - -2.25 6.36 135 | 3.01 0 A
CH 48 5430.6 4051 [-19.31| -21.2 -51.35 | 6.36 1.47 3.01 0 P
5240MHz 5402.6 5413 |-12.93| 412 | -64.94 | 6.36 144 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-5 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10360 -66.03 | -39.03 -27 -78.2 6.36 2.8 3.01 0 P
HE20 15540 -61.32 | -40.12 -21.2 -75.06 6.36 4.37 3.01 0 P
Partial
26/0
CH 36
5180MHz
802.11ax 10440 -64.8 -37.8 -27 -76.96 6.36 2.79 3.01 0 P
HE20 15660 -59.96 |-38.76 -21.2 -73.75 6.36 4.42 3.01 0 P
Partial
26/4
CH 44
5220MHz
802.11ax 8384 -57.67 |-36.47 -21.2 -69.64 6.36 2.6 3.01 0 P
HE20 10480 -64.26 | -37.26 -27 -76.42 6.36 2.79 3.01 0 P
Partial 15720 -58.76 | -37.56 -21.2 -72.57 6.36 4.44 3.01 0 P
26/8
CH 48
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-6 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5144.3 -40.83 |-19.63 -21.2 -51.58 6.36 1.38 3.01 0 P
HE20 5149.76 -53.86 |-12.66 -41.2 -64.61 6.36 1.38 3.01 A
Partial * 5180 16.27 - - 5.52 6.36 1.38 3.01 0 P
52/37 * 5180 7.23 - - -3.52 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-7 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5149.24 -39.02 |-17.82 -21.2 -49.77 6.36 1.38 3.01 0 P
HE20 5149.76 -53.32 | -12.12 -41.2 -64.07 6.36 1.38 3.01 A
Partial * 5180 17.63 - - 6.88 6.36 1.38 3.01 0 P
106/53 * 5180 6.85 - - -3.9 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-8 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 5147.16 -26.08 -4.88 -21.2 -36.83 6.36 1.38 3.01 0 P
HE20 5150 -48.62 -7.42 -41.2 -59.37 6.36 1.38 3.01 A
Partial * 5180 17.39 - - 6.64 6.36 1.38 3.01 0 P
242/61 * 5180 7.33 - - -3.42 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-9 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5146.38 -24.09 -2.89 -21.2 -34.84 6.36 1.38 3.01 0 P
802.11ax 5150 -43.13 -1.93 -41.2 -53.88 6.36 1.38 3.01 A
HE40 Full | * 5190 14.43 - - 3.68 6.36 1.38 3.01 0 P
CH 38 * 5190 3.36 - - -7.39 6.36 1.38 3.01 0 A
5190MHz 5367.6 -39.2 -18 -21.2 -49.97 | 6.36 1.4 3.01 0 P
5350 -52.98 | -11.78 -41.2 -63.72 6.36 1.37 3.01 0 A
5125.58 -30.18 -8.98 -21.2 -40.93 6.36 1.38 3.01 0 P
802.11ax 5150 -48.55 -7.35 -41.2 -59.3 6.36 1.38 3.01 0 A
HE40 Full | * 5230 17.62 - - 6.89 6.36 1.36 3.01 0 P
CH 46 * 5230 5.56 - - -5.17 6.36 1.36 3.01 0 A
5230MHz 5351.64 -31.66 |[-10.46| -21.2 -42.4 6.36 1.37 | 3.01 0 P
5350.24 -50.76 -9.56 -41.2 -61.5 6.36 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-10 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10360 -64.26 | -37.26 -27 -76.43 6.36 2.8 3.01 0 P
HE40 Full 15540 -60.09 |-38.89 -21.2 -73.83 6.36 4.37 3.01 0 P
CH 38
5190MHz
802.11ax 10460 -62.16 | -35.16 -27 -74.32 6.36 2.79 3.01 0 P
HE40 Full 15690 -60.84 | -39.64 -21.2 -74.64 6.36 4.43 3.01 0 P
CH 46
5230MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-11 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5148.46 2909 | -7.89 | -212 -39.84 | 6.36 1.38 | 3.01 0 P
HE40 5148.98 4468 | -3.48 | -412 5543 | 6.36 1.38 | 3.01 A
Partial * 5190 13.98 - - 3.23 6.36 1.38 | 3.01 0 P
484/65 * 5190 3.85 - - 6.9 6.36 1.38 | 3.01 0 A
CH38 5400.64 -39.59 [-18.39| -21.2 -50.4 6.36 1.44 3.01 0 P
5190MHz 5350.52 5397 |-1277| 412 | 6471 | 636 | 137 | 3.01 0o | A
802.11ax 5148.72 2929 | -8.09 | -21.2 -40.04 | 6.36 1.38 | 3.01 0 P
HE40 5150 -48.03 | -6.83 | -41.2 -58.78 | 6.36 1.38 | 3.01 0 A
Partial * 5230 17.16 - - 6.43 6.36 1.36 | 3.01 0 P
484/65 * 5230 5.73 - - -5 6.36 1.36 | 3.01 0 A
CH 46 5350 3517 [-13.97| -21.2 -45.91 6.36 1.37 3.01 0 P
5230MHz 5350.8 51.06 | -9.86 | -41.2 618 | 636 | 137 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-12 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
5145.08 -27.12 -5.92 -21.2 -38.27 6.36 1.78 3.01 0 P
802.11ax 5126.62 -44 .49 -3.29 -41.2 -55.65 6.36 1.79 3.01 A
HE80 Full | * 5210 10.23 - - -0.86 6.36 1.72 3.01 0 P
CH 42 * 5210 -0.98 - - -12.07 6.36 1.72 3.01 0 A
5210MHz 5367.32 -31.39 |-10.19| -21.2 -42.4 6.36 164 | 3.01 0 P
5356.4 -52.64 |-11.44 -41.2 -63.61 6.36 1.6 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-13 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10420 -63.82 |-36.82 -27 -75.99 6.36 2.8 3.01 0 P
HE80 Full 15630 -59.27 | -38.07 -21.2 -73.05 6.36 4.41 3.01 0 P
CH 42
5210MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-14 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5149.5 -28.54 -7.34 -21.2 -39.29 6.36 1.38 3.01 0 P
HES0 5126.36 -47.82 -6.62 -41.2 -58.57 6.36 1.38 3.01 A
Partial * 5210 9.25 - - -1.49 6.36 1.37 3.01 0 P
996/67 * 5210 -3.12 - - -13.86 6.36 1.37 3.01 0 A
CH 42 5359.76 -38.77 |-1757| -21.2 -49.53 | 6.36 1.39 | 3.01 0 P
5210MHz 5396.44 5335 [-1215| -412 | -6415 | 636 | 143 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-15 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5121.04 -28.91 -7.71 -21.2 -39.73 6.43 1.38 3.01 0 P
802.11ax
5097.58 -45.45 -4.25 -41.2 -56.26 6.43 1.37 3.01 A
HE160
* 5250 7.39 - - -3.39 6.43 1.34 3.01 0 P
Full
* 5250 -3.76 - - -14.54 6.43 1.34 3.01 0 A
CH 50
5250MHz 5404.56 -22.73 -1.53 -21.2 -33.62 6.43 1.45 3.01 0 P
5398.96 -44.13 -2.93 -41.2 -55.01 6.43 1.44 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-16 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 10500 -63.28 |[-36.28 -27 -75.51 6.43 2.79 3.01 0 P
HE160 15750 -57.87 |-36.67 -21.2 -71.77 6.43 4.46 3.01 0 P
Full
CH 50
5250MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-17 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5124 .44 -29.88 -8.68 -21.2 -41.11 6.43 1.79 3.01 0 P
HE160 5087.38 -49.53 -8.33 -41.2 -60.76 6.43 1.79 3.01 A
Partial * 5250 5.8 - - -5.19 6.43 1.55 3.01 0 P
1992/68 * 5250 -5.14 - - -16.13 6.43 1.55 3.01 0 A
CH 50 5396.44 2307 | -187| -21.2 3429 | 6.43 1.78 | 3.01 0 P
5250MHz 5396.72 463 | 51 | -412 | 5752 | 643 | 178 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-18 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5142.46 -29.65 -8.45 -21.2 -40.47 6.43 1.38 3.01 0 P
5149.94 -51.08 -9.88 -41.2 -61.9 6.43 1.38 3.01 A
802.11a
* 5260 23.33 - - 12.55 6.43 1.34 3.01 0 P
CH 52
* 5260 12.34 - - 1.56 6.43 1.34 3.01 0 A
5260MHz
5361.16 -24.18 -2.98 -21.2 -35.01 6.43 1.39 3.01 0 P
5350 -47.87 -6.67 -41.2 -58.68 6.43 1.37 3.01 0 A
5110.84 -39.02 |[-17.82 -21.2 -49.84 6.43 1.38 3.01 0 P
5148.58 -52.85 |[-11.65 -41.2 -63.67 6.43 1.38 3.01 0 A
802.11a
* 5300 20.84 - - 10.1 6.43 1.3 3.01 0 P
CH 60
* 5300 10.15 - - -0.59 6.43 1.3 3.01 0 A
5300MHz
5353.6 -24.44 -3.24 -21.2 -35.26 6.43 1.38 3.01 0 P
5350.24 -45.93 -4.73 -41.2 -56.74 6.43 1.37 3.01 0 A
* 5320 19.25 - - 8.48 6.43 1.33 3.01 0 P
* 5320 8.32 - - -2.45 6.43 1.33 3.01 0 A
802.11a
5354.56 -23.38 -2.18 -21.2 -34.2 6.43 1.38 3.01 0 P
CH 64
5350.08 -46.6 -5.4 -41.2 -57.41 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-19 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
10520 -47.94 | -20.94 -27 -60.17 6.43 2.79 3.01 0 P
802.11a
15780 -68.77 | -37.57 -21.2 -72.68 6.43 4.47 3.01 0 P
CH 52
5260MHz
7420 -58.08 |-36.88 -21.2 -70.73 6.43 3.21 3.01 0 P
802.11a
10600 -60.05 |[-33.05 -27 -72.28 6.43 2.79 3.01 0 P
CH 60
15900 -60.8 -39.6 -21.2 -74.76 6.43 4.52 3.01 0 P
5300MHz
7093.3 -48.89 |[-21.89 -27 -61.57 6.43 3.24 3.01 0 P
802.11a
10640 -60.17 | -38.97 -21.2 -72.4 6.43 2.79 3.01 0 P
CH 64
15960 -60.14 | -38.94 -21.2 -74.12 6.43 4.54 3.01 0 P
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-20 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5149.94 -30.83 | -963 | -21.2 -41.65 | 6.43 1.38 | 3.01 0 P
802.11ax 5149.94 -51.95 [-10.75| -41.2 -62.77 | 6.43 1.38 | 3.01 A
HE20 Full | * 5260 22.96 - - 12.18 6.43 134 | 3.01 0 P
CH52 * 5260 12.03 - - 1.25 6.43 134 | 3.01 0 A
5260MHz 5360.32 2577 | -457 | -21.2 -36.6 6.43 139 | 3.01 0 P
5350 -48.23 | -7.03 | -412 -59.04 | 6.43 137 | 3.01 0 A
5127.16 -40.95 |-19.75| -21.2 -51.77 | 6.43 1.38 | 3.01 0 P
802.11ax 5149.6 5412 [-12.92| -412 -64.94 | 6.43 1.38 | 3.01 0 A
HE20 Full | * 5300 20.23 - - 9.49 6.43 1.3 3.01 0 P
CH 60 * 5300 9.58 - - -1.16 6.43 1.3 3.01 0 A
5300MHz 5351.64 2965 | -8.45 | -21.2 -40.46 | 6.43 1.37 | 3.01 0 P
5350 -46.63 | -5.43 | -41.2 -57.44 | 6.43 137 | 3.01 0 A
* 5320 18.7 - - 7.93 6.43 1.33 | 3.01 0 P
802.11ax | * 5320 7.07 - - -3.7 6.43 1.33 | 3.01 0 A
HEZ20 Full 5350.72 2456 | -3.36 | -21.2 -35.37 | 6.43 1.37 | 3.01 0 P
CHé64 5350.08 4694 | 574 | -41.2 -57.75 | 6.43 137 | 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-21 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7013.3 -50.78 | -23.78 -27 -63.18 6.43 2.96 3.01 0 P
HE20 Full 10520 -46.65 |-19.65 -27 -58.88 6.43 2.79 3.01 0 P
CH 52 15780 -59.49 |-38.29 -21.2 -73.4 6.43 4.47 3.01 0 P
5260MHz
802.11ax 7420 -52.12 | -30.92 -21.2 -64.77 6.43 3.21 3.01 0 P
HE20 Full 10600 -58.76 | -31.76 -27 -70.99 6.43 2.79 3.01 0 P
CH 60 15900 -59.85 |-38.65 -21.2 -73.81 6.43 4.52 3.01 0 P
5300MHz 0 p
802.11ax 7093.3 -49.55 |-22.55 -27 -62.23 6.43 3.24 3.01 0 P
HE20 Full 10640 -61.79 | -40.59 -21.2 -74.02 6.43 2.79 3.01 0 P
CH 64 15960 -61.79 | -40.59 -21.2 -75.77 6.43 4.54 3.01 0 P
5320MHz 0 =)
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-22 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5138.04 4121 [-2001| -21.2 -52.03 | 6.43 1.38 | 3.01 0 P
HE20 5149.94 -54.06 |-12.86| -41.2 -64.88 | 6.43 1.38 | 3.01 A
Partial 5260 24.1 - - 13.32 6.43 1.34 | 3.01 0 P
26/0 5260 14.26 - - 3.48 6.43 1.34 | 3.01 0 A
CH 52 5453.84 -38.74 |-1754| -21.2 -49.67 | 6.43 1.49 3.01 0 P
5260MHz 5405.12 5258 |-11.38| -412 | -6347 | 6.43 145 | 3.01 0o | A
802.11ax 5092.48 4148 [-2028| -21.2 -52.29 | 6.43 1.37 | 3.01 0 P
HE20 5147.22 -54.48 [-13.28| -41.2 -65.3 6.43 1.38 | 3.01 0 A
Partial 5300 23.19 - - 12.45 6.43 1.3 3.01 0 P
26/4 5300 14.59 - - 3.85 6.43 1.3 3.01 0 A
CH 60 5364.52 3846 |-17.26| -21.2 -49.29 | 6.43 1.39 3.01 0 P
5300MHz 5350.8 5167 |-1047| -412 | 6248 | 643 | 137 | 3.01 0o | A
802.11ax 5320 24.17 - - 13.3 6.43 143 | 3.01 0 P
HE20 5320 15.13 - - 4.26 6.43 143 | 3.01 0 A
Partial 5360.8 -37.66 |-16.46| -21.2 4872 | 6.43 162 | 3.01 0 P
26/8 5362.08 -51.08 | -9.88 | -41.2 62.14 | 6.43 162 | 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-23 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7013.3 -50.83 |-23.83 -27 -63.23 6.43 2.96 3.01 0 P
HE20 10520 -60.06 | -33.06 -27 -72.29 6.43 2.79 3.01 0 P
Partial 15780 -58.49 |-37.29 -21.2 -72.4 6.43 4.47 3.01 0 P
26/0
CH 52
5260MHz
802.11ax 7420 -54.56 |-33.36 -21.2 -67.21 6.43 3.21 3.01 0 P
HE20 10600 -61.66 | -34.66 -27 -73.89 6.43 2.79 3.01 0 P
Partial 15900 -60.67 | -39.47 -21.2 -74.63 6.43 4.52 3.01 0 P
26/4
CH 60
5300MHz
802.11ax 7093.3 -49.21 | -22.21 -27 -61.89 6.43 3.24 3.01 0 P
HE20 10640 -57.18 |-35.98 -21.2 -69.41 6.43 2.79 3.01 0 P
Partial 15960 -64.65 |-43.45 -21.2 -78.63 6.43 4.54 3.01 0 P
26/8
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 5320 26.38 - - 15.51 6.43 1.43 3.01 0 P
HE20 * 5320 15.57 - - 4.7 6.43 1.43 3.01 A
Partial 5358.4 -27.86 -6.66 -21.2 -38.9 6.43 1.6 3.01 0 P
52/40 5351.68 -47.78 -6.58 -41.2 -58.79 6.43 1.57 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-25 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 21.95 - - 11.18 6.43 1.33 3.01 0 P
HE20 * 5320 11.65 - - 0.88 6.43 1.33 3.01 A
Partial 5357.6 -23.88 -2.68 -21.2 -34.7 6.43 1.38 3.01 0 P
106/54 5350.08 -51.19 -9.99 -41.2 -62 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-26 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 18.58 - - 7.81 6.43 1.33 3.01 0 P
HE20 * 5320 7.89 - - -2.88 6.43 1.33 3.01 A
Partial 5353.6 -23.2 -2 -21.2 -34.02 6.43 1.38 3.01 0 P
242/61 5350.08 -48.61 -7.41 -41.2 -59.42 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-27 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5149.26 -27.53 -6.33 -21.2 -38.35 6.43 1.38 3.01 0 P
802.11ax 5149.94 5062 | -9.42 | -41.2 61.44 | 6.43 1.38 | 3.01 A
HE40 Full * 5270 17.79 - - 7.03 6.43 1.32 3.01 0 P
CH 54 * 5270 6.43 - - -4.33 6.43 1.32 3.01 0 A
5270MHz 5351.64 2362 | 242 | -212 3443 | 6.43 1.37 | 3.01 0 P
5350 -42.92 -1.72 -41.2 -53.73 6.43 1.37 3.01 0 A
5124.44 -40.94 -19.74 -21.2 -51.76 6.43 1.38 3.01 0 P
802.11ax 5148.24 5391 |-1271| -41.2 -64.73 | 6.43 1.38 | 3.01 0 A
HE40 Full * 5310 15.13 - - 4.38 6.43 1.31 3.01 0 P
CH 62 * 5310 4.01 - - -6.74 6.43 1.31 3.01 0 A
5310MHz 5350.8 2372 | 252 | -212 3453 | 6.43 1.37 | 3.01 0 P
5350 -43.74 -2.54 -41.2 -54.55 6.43 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-28 of 67
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7378 -54.35 |-33.15 -21.2 -66.99 6.43 3.2 3.01 0 P
HE40 Full 10540 -54.08 |-27.08 -27 -66.31 6.43 2.79 3.01 0 P
CH 54 15810 -58.81 | -37.61 -21.2 -72.73 6.43 4.48 3.01 0 P
5270MHz P
802.11ax 7080 -48.83 |-21.83 -27 -61.46 6.43 3.19 3.01 0 P
HE40 Full 10620 -63.13 | -41.93 -21.2 -75.36 6.43 2.79 3.01 0 P
CH 62 15930 -59.71 | -38.51 -21.2 -73.68 6.43 4.53 3.01 0 P
5310MHz p
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5143.48 3242 |[-1122| -212 4364 | 6.43 1.78 | 3.01 0 P
HE40 5149.94 5234 [-11.14| 412 -63.56 | 6.43 1.78 | 3.01 A
Partial * 5270 16.2 - - 5.29 6.43 147 | 3.01 0 P
484/65 * 5270 5.61 - - -5.3 6.43 147 | 3.01 0 A
CH 54 5353.6 2617 | -4.97 | 212 3719 | 6.43 158 | 3.01 0 P
5270MHz 5350 4861 | -741| 412 | 5962 | 643 | 157 | 3.01 0o | A
802.11ax 5121.04 -40.85 |-19.65| -21.2 -52.08 | 6.43 1.79 | 3.01 0 P
HE40 5148.24 5427 [-13.07| -412 6549 | 6.43 1.78 | 3.01 0 A
Partial * 5310 13.69 - - 2.86 6.43 1.39 | 3.01 0 P
484/65 * 5310 2.79 - - -8.04 6.43 1.39 | 3.01 0 A
CH 62 5355.28 -23.04 | -1.84 | -212 -34.07 | 6.43 159 | 3.01 0 P
5310MHz 5350 4768 | 648 | -412 | 5869 | 643 | 157 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
5147.56 -39.91 -18.71 -21.2 -50.73 6.43 1.38 3.01 0 P
802.11ax 5149.6 -53.37 | -12.17 -41.2 -64.19 6.43 1.38 3.01 A
HE80 Full | * 5290 10.33 - - -0.42 6.43 1.31 3.01 0 P
CH 58 * 5290 -1.41 - - -12.16 6.43 1.31 3.01 0 A
5290MHz 5388.6 2529 | -4.09 | -21.2 -36.15 | 6.43 142 | 3.01 0 P
5366.76 -42.73 -1.53 -41.2 -53.57 6.43 14 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-31 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7053.3 -50.68 |-23.68 -27 -63.22 6.43 3.1 3.01 0 P
HE80 Full 10580 -62.91 -35.91 -27 -75.14 6.43 2.79 3.01 0 P
CH 58 15870 -60.8 -39.6 -21.2 -74.74 6.43 4.5 3.01 0 P
5290MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-32 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5118.32 -40.78 | -19.58 -21.2 -52.01 6.43 1.79 3.01 0 P
HES0 5148.58 -54 -12.8 -41.2 -65.22 6.43 1.78 3.01 A
Partial * 5290 7.96 - - -2.86 6.43 1.38 3.01 0 P
996/67 * 5290 -3.09 - - -13.91 6.43 1.38 3.01 0 A
CH 58 5384.68 2772 | 652 | -21.2 -38.88 | 6.43 1.72 | 3.01 0 P
5290MHz 535892 | -47.09 | -589 | -412 | -5814 | 643 | 161 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-33 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5453.84 -35.04 |-13.84 -21.2 -47.36 7.82 1.49 3.01 0 P
802.11a 5466.32 -29.38 -2.38 -27 -41.71 7.82 1.5 3.01 P
CH 100 5460 -51.01 -9.81 -41.2 -63.33 7.82 1.49 3.01 0 A
5500MHz |« 5500 17.85 - - 5.49 7.82 1.53 3.01 0 P
* 5500 7.91 - - -4.45 7.82 1.53 3.01 0 A
5447.68 -24.92 -3.72 -21.2 -37.23 7.82 1.48 3.01 0 P
5462.8 -28.7 -1.7 -27 -41.03 7.82 1.5 3.01 0 P
802.11a
5459.92 -51.53 |-10.33 -41.2 -63.85 7.82 1.49 3.01 0 A
CH 116
* 5580 22.88 - - 10.61 7.82 1.44 3.01 0 P
5580MHz
* 5580 13.15 - - 0.88 7.82 1.44 3.01 0 A
5746.73 -31.04 -4.04 -27 -43.2 7.82 1.33 3.01 0 P
* 5700 17.55 - - 5.33 7.82 1.39 3.01 0 P
802.11a * 5700 8 - - -4.22 7.82 1.39 3.01 0 A
CH 140 5729.8 -30.02 -3.02 -27 -42.2 7.82 1.35 3.01 0 P
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-34 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) | (dB) [(P/A)
8250 -57.21 -36.01 -21.2 -70.85 7.82 2.81 3.01 0 P

802.11a
11000 -64.36 | -43.16 -21.2 -77.96 7.82 2,77 3.01 0 P

CH 100
16500 -58.19 [-31.19 -27 -73.46 7.82 4.44 3.01 0 P

5500MHz
=]
7440 -45.01 -23.81 -21.2 -58.45 7.82 2.61 3.01 0 P

802.11a
11160 -62.55 |[-41.35 -21.2 -76.18 7.82 2.8 3.01 0 P

CH 116
16740 -57.54 | -30.54 -27 -72.11 7.82 3.74 3.01 0 P

5580MHz
P
7600 -48.52 | -27.32 -21.2 -61.96 7.82 2.61 3.01 0 P

802.11a
11400 -62.2 -41 -21.2 -75.88 7.82 2.85 3.01 0 P

CH 140
17100 -61.22 | -34.22 -27 -75.88 7.82 3.83 3.01 0 P

5700MHz

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-35 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) [ (dBi) | (dB) [ (dB) |(dB) |(P/A)
5454.64 -34.78 |-13.58 -21.2 -47 1 7.82 1.49 3.01 0 P
802.11ax
5460.4 -30.28 -3.28 -27 -42.6 7.82 1.49 3.01 P
HE20 Full
5459.92 -50.82 -9.62 -41.2 -63.14 7.82 1.49 3.01 0 A
CH 100
* 5500 17.92 - - 5.56 7.82 1.53 3.01 0 P
5500MHz
* 5500 719 - - -5.17 7.82 1.53 3.01 0 A
5453.44 -34.76 | -13.56 -21.2 -47.08 7.82 1.49 3.01 0 P
802.11ax 5464 -34.34 -7.34 -27 -46.67 7.82 1.5 3.01 0 P
HE20 Full 5458.96 -51.58 |[-10.38 -41.2 -63.9 7.82 1.49 3.01 0 A
CH 116 * 5580 23.51 - - 11.24 7.82 1.44 3.01 0 P
5580MHz |  « 5580 11.87 - - -0.4 7.82 1.44 | 3.01 0 A
5733.185 -36.29 -9.29 -27 -48.47 7.82 1.35 3.01 0 P
* 5700 15.91 - - 3.69 7.82 1.39 3.01 0 P
802.11ax
* 5700 4.06 - - -8.16 7.82 1.39 3.01 0 A
HE20 Full
5725.24 -29.34 -2.34 -27 -41.53 7.82 1.36 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-36 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 8250 -53.66 | -32.46 -21.2 -67.3 7.82 2.81 3.01 0 P
HE20 Full 11000 -64.99 | -43.79 -21.2 -78.59 7.82 277 3.01 0 P
CH 100 16500 -59.95 |-32.95 -27 -75.22 7.82 4.44 3.01 0 P
5500MHz
802.11ax 7440 -4345 |-22.25 -21.2 -57.48 7.82 3.2 3.01 0 P
HE20 Full 7440 -44.07 -2.87 -41.2 -58.1 7.82 3.2 3.01 0 A
CH 116 11160 -62.55 |-41.35 -21.2 -76.37 7.82 2.99 3.01 0 P
5580MHz 16740 -61.31 | -34.31 -27 -76.53 | 7.82 439 | 3.01 0 P
802.11ax 7600 -44.45 |-23.25 -21.2 -58.46 7.82 3.18 3.01 0 P
HE20 Full 7600 -45.08 -3.88 -41.2 -59.09 7.82 3.18 3.01 0 A
CH 140 11400 -65.01 | -43.81 -21.2 -79.16 7.82 3.32 3.01 0 P
5700MHz 17100 -61.92 |[-34.92| -27 -77.08 | 7.82 433 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-37 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5430.48 -38.08 |[-16.88| -21.2 -50.77 | 7.82 186 | 3.01 0 P
HE20 5469.04 -38.54 | -11.54 -27 -51.31 7.82 1.94 | 3.01 P
Partial 5458 -51.48 |-1028| -41.2 -64.22 | 7.82 1.91 3.01 0 A
26/0 * 5500 2417 - - 11.34 7.82 2 3.01 0 P
CH 100 * 5500 14.22 - - 1.39 7.82 2 3.01 0 A
5500MHz
802.11ax 5409.52 -3857 |-17.37| -21.2 -51.21 7.82 1.81 3.01 0 P
HE20 5468.8 -38.58 | -11.58 -27 -51.35 | 7.82 1.94 | 3.01 0 P
Partial 5458.96 -51.99 |-10.79| -41.2 -64.74 | 7.82 192 | 3.01 0 A
26/4 * 5580 25.65 - - 12.98 7.82 184 | 3.01 0 P
CH116 * 5580 15.56 - - 2.89 7.82 1.84 3.01 0 A
5580MHz 5760.59 -36.27 | -9.27 -27 4881 | 782 | 171 | 3.01 o | P
802.11ax | 5700 25.06 - - 12.48 7.82 175 | 3.01 0 P
HE20 * 5700 16.19 - - 3.61 7.82 1.75 | 3.01 0 A
Partial 5725.4 2853 | -1.53 27 -41.09 | 7.82 173 | 3.01 0 P
26/8
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-38 of 67
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 8250 -54.98 |-33.78 -21.2 -68.62 7.82 2.81 3.01 0 P
HE20 11000 -64.58 |-43.38 -21.2 -78.18 7.82 277 3.01 0 P
Partial 16500 -61.46 | -34.46 -27 -76.73 7.82 4.44 3.01 0 P
26/0 P
CH 100
5500MHz
802.11ax 7440 -42.49 |-21.29 -21.2 -55.56 7.82 2.24 3.01 0 P
HE20 7440 -43.7 -2.5 -41.2 -56.77 7.82 2.24 3.01 0 A
Partial 11400 -65.1 -43.9 -21.2 -78.78 7.82 2.85 3.01 0 P
26/4 17100 -60.52 | -33.52 -27 -74.98 7.82 3.63 3.01 0 P
CH 116
5580MHz
802.11ax 7600 -43.41 | -22.21 -21.2 -57.42 7.82 3.18 3.01 0 P
HE20 7600 -43.79 -2.59 -41.2 -57.8 7.82 3.18 3.01 0 A
Partial 11400 -63.83 | -42.63 -21.2 -77.98 7.82 3.32 3.01 0 P
26/8 17100 -59.93 |-32.93 -27 -75.09 7.82 4.33 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-39 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.8 -36.65 |[-15.45 -21.2 -49.4 7.82 1.92 3.01 0 P
HE20 5470 -33.37 -6.37 -27 -46.14 7.82 1.94 3.01 0 P
Partial 5459.76 -50.17 -8.97 -41.2 -62.92 7.82 1.92 3.01 0 A
52/37 * 5500 23.93 - - 11.1 7.82 2 3.01 0 P
CH100 | = 5500 14.29 - - 1.46 7.82 2 3.01 0 A
5500MHz
802.11ax * 5700 23.59 - - 11.01 7.82 1.75 3.01 0 P
HE20 * 5700 14.52 - - 1.94 7.82 1.75 3.01 0 A
Partial 5733.72 -33.79 -6.79 -27 -46.35 7.82 1.73 3.01 0 P
52/40
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-40 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5459.76 -34.34 |-13.14 -21.2 -47.09 7.82 1.92 3.01 0 P
HE20 5469.84 -29.39 -2.39 -27 -42.16 7.82 1.94 3.01 P
Partial 5458.8 -52.23 | -11.03 -41.2 -64.98 7.82 1.92 3.01 0 A
106/53 * 5500 18.75 - - 5.92 7.82 2 3.01 0 P
CH100 | = 5500 8.61 - - -4.22 7.82 2 3.01 0o | A
5500MHz
802.11ax * 5700 18.36 - - 5.78 7.82 1.75 3.01 0 P
HE20 * 5700 8.39 - - -4.19 7.82 1.75 3.01 0 A
Partial 5728.84 -28.59 -1.59 -27 -41.15 7.82 1.73 3.01 0 P
106/54
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-41 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.96 -34.29 |-13.09 -21.2 -47.04 7.82 1.92 3.01 0 P
HE20 5469.84 -28.51 -1.51 -27 -41.28 7.82 1.94 3.01 P
Partial 5459.6 -52.19 [-10.99 -41.2 -64.94 7.82 1.92 3.01 0 A
242/61 * 5500 16.85 - - 4.02 7.82 2 3.01 0 P
CH100 | = 5500 5.21 - - -7.62 7.82 2 3.01 0 A
5500MHz
802.11ax * 5700 16.03 - - 3.45 7.82 1.75 3.01 0 P
HE20 * 5700 5.13 - - -7.45 7.82 1.75 3.01 0 A
Partial 5725 -28.84 -1.84 -27 -41.4 7.82 1.73 3.01 0 P
242/61
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-42 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5453.95 -28.47 -7.27 -21.2 -40.79 7.82 1.49 3.01 0 P
802.11ax 5465.02 -30.83 -3.83 -27 -43.16 7.82 1.5 3.01 P
HE40 Full 5459.89 -49.97 -8.77 -41.2 -62.29 7.82 1.49 3.01 0 A
CH 102 * 5510 15.07 - - 2.72 7.82 1.52 3.01 0 P
5510MHz | « 5510 4.2 - - -8.15 7.82 1.52 | 3.01 0 | A
5760.59 -37.66 |-10.66 -27 -49.81 7.82 1.32 3.01 0 P
5456.11 -28.1 -6.9 -21.2 -40.42 7.82 1.49 3.01 0 P
802.11ax 5463.94 -29.26 -2.26 -27 -41.59 7.82 1.5 3.01 0 P
HE40 Full 5459.89 -49.66 -8.46 -41.2 -61.98 7.82 1.49 3.01 0 A
CH 110 * 5550 17.47 - - 5.16 7.82 1.48 3.01 0 P
5550MHz | « 5550 6.25 - - -6.06 7.82 1.48 | 3.01 0 | A
5760.275 -36.66 -9.66 -27 -48.81 7.82 1.32 3.01 0 P
5455.82 -39.63 |-18.43 -21.2 -51.95 7.82 1.49 3.01 0 P
802.11ax 5466.92 -38.89 |-11.89 -27 -51.22 7.82 1.5 3.01 0 P
HE40 Full 5459.15 -52.33 | -11.13 -41.2 -64.65 7.82 1.49 3.01 0 A
CH 134 * 5670 16.81 - - 4.58 7.82 14 3.01 0 P
5670MHz |« 5670 5.2 - - -7.03 7.82 1.4 3.01 0 | A
5728.425 -30.02 -3.02 -27 -42.21 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-43 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7347 4316 |-2196| -21.2 -57.16 | 7.82 3.17 | 3.01 0 P
HEA40 Full 7347 4369 | -249 | -41.2 -57.69 | 7.82 317 | 3.01 A
CH 102 11020 -64.68 |-43.48| -21.2 -78.31 7.82 2.8 3.01 0 P
5510MHz 16530 -62.74 |-35.74 27 -78.01 7.82 444 | 3.01 0 P
802.11ax 7400 4246 |-2126| -21.2 -56.51 7.82 322 | 3.01 0 P
HE40 Full 7400 4317 | 197 | -41.2 5722 | 7.82 322 | 3.01 0 A
CH 110 11100 -64.01 |-4281| -21.2 7775 | 7.82 2.91 3.01 0 P
5550MHz 16650 -62.87 | -35.87 -27 -78.11 7.82 4.41 3.01 0 P
802.11ax 7560 4335 [-2215| -21.2 -57.36 | 7.82 3.18 | 3.01 0 P
HE40 Full 7560 4377 | 257 | -41.2 -57.78 | 7.82 3.18 | 3.01 0 A
CH 134 11340 -65.06 |-43.86| -21.2 7913 | 7.82 324 | 3.01 0 P
5670MHz 17010 -62.35 |-35.35 -27 -77.51 7.82 433 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-44 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5459.62 2986 | -8.66 | -21.2 -42.61 7.82 1.92 | 3.01 0 P
HE40 5464.21 -28.88 | -1.88 -27 4164 | 7.82 1.93 | 3.01 P
Partial 5459.89 -51.05 | -9.85 | -41.2 -63.8 7.82 1.92 | 3.01 0 A
484/65 * 5510 15.36 - - 2.55 7.82 1.98 | 3.01 0 P
CH 102 * 5510 2.89 - - -9.92 7.82 1.98 3.01 0 A
5510MHz 5760275 | -38.93 |-11.93| -27 5147 | 7.82 | 171 | 3.01 o | P
802.11ax 5446.93 2948 | -828 | -21.2 -42.2 7.82 1.89 | 3.01 0 P
HE40 5469.88 -30.31 | -3.31 -27 -43.08 | 7.82 1.94 | 3.01 0 P
Partial 5459.62 -51.03 | -9.83 | -41.2 -63.78 | 7.82 1.92 | 3.01 0 A
484/65 * 5550 15.9 - - 3.17 7.82 1.9 3.01 0 P
CH110 * 5550 5.73 - - -7 7.82 1.9 3.01 0 A
5550MHz 5760.59 -38.82 |-11.82| -27 5136 | 7.82 | 1.71 | 3.01 o | P
802.11ax 5384.78 -39.63 |-18.43| -21.2 5218 | 7.82 1.72 | 3.01 0 P
HE40 5460.63 -40.17  |-13.17 -27 -52.92 | 7.82 1.92 | 3.01 0 P
Partial 5455.45 -52.93 |[-11.73| -41.2 -65.67 | 7.82 1.91 3.01 0 A
484/65 * 5670 15.96 - - 3.37 7.82 1.76 | 3.01 0 P
CH 134 * 5670 4.34 - - -8.25 7.82 1.76 3.01 0 A
5670MHz 5728.075 319 | -49 27 4446 | 7.82 173 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-45 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5459.89 -32.75 | -11.55 -21.2 -45.07 7.82 1.49 3.01 0 P
802.11ax 5469.07 -31.84 -4.84 -27 -44.17 7.82 1.5 3.01 P
HES80 Full 5456.65 -48.3 -7.1 -41.2 -60.62 7.82 1.49 3.01 0 A
CH 106 * 5530 12.29 - - -0.04 7.82 1.5 3.01 0 P
5530MHz | « 5530 0.45 - - -11.88 | 7.82 1.5 3.01 0o | A
5760.59 -37.14 | -10.14 -27 -49.29 7.82 1.32 3.01 0 P
5454.71 -32.99 | -11.79 -21.2 -45.31 7.82 1.49 3.01 0 P
802.11ax 5469.51 -30.77 -3.77 -27 -43.1 7.82 1.5 3.01 0 P
HES80 Full 5459.89 -50.36 -9.16 -41.2 -62.68 7.82 1.49 3.01 0 A
CH 122 * 5610 14.32 - - 2.07 7.82 1.42 3.01 0 P
5610MHz |« 5610 2.85 - - -9.4 7.82 142 | 3.01 0o | A
5729.475 -28.72 -1.72 -27 -40.9 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-46 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 11060 -64.89 | -43.69 -21.2 -78.58 7.82 2.86 3.01 0 P
HES80 Full 16590 -58.88 |-31.88 -27 -74.13 7.82 4.42 3.01 0 P
CH 106
5530MHz
802.11ax 7480 -43.04 |-21.84 -21.2 -57.06 7.82 3.19 3.01 0 P
HES80 Full 7480 -43.68 -2.48 -41.2 -57.7 7.82 3.19 3.01 0 A
CH 122 11220 -62.43 | -41.23 -21.2 -76.33 7.82 3.07 3.01 0 P
5610MHz 16830 -60.62 |-3362| -27 -75.82 | 7.82 437 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-47 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5459.62 3453 [-13.33| -21.2 4728 | 7.82 1.92 | 3.01 0 P
HES0 5466.1 -30.68 | -3.68 -27 -43.44 | 7.82 1.93 | 3.01 P
Partial 5459.89 -49.19 | -7.99 | -412 61.94 | 7.82 1.92 | 3.01 0 A
996/67 * 5530 9.33 - - -3.44 7.82 1.94 | 3.01 0 P
CH 106 * 5530 -1.31 - - -14.08 | 7.82 1.94 | 3.01 0 A
5530MHz 5725.31 3844 |-11.44| 27 -51 7.82 173 | 3.01 o | P
802.11ax 5460.1 3213 | -5.13 27 4488 | 7.82 1.92 | 3.01 0 P
HES0 5466.1 -29.39 | -2.39 -27 4215 | 7.82 193 | 3.01 0 P
Partial 5460 -51.52 [-10.32| -41.2 64.27 | 7.82 1.92 | 3.01 0 A
996/67 * 5610 12.75 - - 0.13 7.82 1.79 | 3.01 0 P
CH 122 * 5610 1.8 - - -10.82 | 7.82 1.79 | 3.01 0 A
5610MHz 5743.61 2927 | 2.27 27 4182 | 7.82 172 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-48 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5388.7 -33.73 [-12.53 -21.2 -45.98 7.82 1.42 3.01 0 P
802.11ax
5463.1 -36.67 -9.67 -27 -49 7.82 1.5 3.01 P
HE160
5409.7 -49.01 -7.81 -41.2 -61.29 7.82 1.45 3.01 0 A
Full
* 5570 9.33 - - -2.96 7.82 1.46 3.01 0 P
CH 114
5570MHz 5570 -3.54 - - -15.83 7.82 1.46 3.01 0 A
5728.43 -29.27 -2.27 -27 -41.46 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-49 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 7427 -42.78 |-21.58 -21.2 -56.82 7.82 3.21 3.01 0 P
HE160 7427 -43.56 -2.36 -41.2 -57.6 7.82 3.21 3.01 A
Full 11140 -63.22 | -42.02 -21.2 -77.01 7.82 2.96 3.01 0 P
CH 114 16710 -60.92 |[-33.92 27 -76.14 7.82 4.39 3.01 0 P
5570MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-50 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5403.1 -32.04 |-10.84 -21.2 -44.67 7.82 1.8 3.01 0 P
HES0 5468.2 -37.15 | -10.15 -27 -49.92 7.82 1.94 3.01 P
Partial 5419.3 -50.55 -9.35 -41.2 -63.21 7.82 1.83 3.01 0 A
1992/68 * 5570 6.56 - - -6.13 7.82 1.86 3.01 0 P
CH114 | 5570 -4.47 - - 1716 | 7.82 1.86 | 3.01 0 | A
5570MHz 5728.43 2971 | 271 -27 4227 | 782 | 173 | 301 | 0o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-51 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5406.16 -39.2 -18 -21.2 -51.48 7.82 1.45 3.01 0 P
5463.1 -39.81 -12.81 -27 -52.14 7.82 1.5 3.01 P
802.11a
5417.47 -52.44 | -11.24 -41.2 -64.73 7.82 1.46 3.01 0 A
CH 144
* 5720 22.59 - - 10.39 7.82 1.37 3.01 0 P
5720MHz
* 5720 13.33 - - 1.13 7.82 1.37 3.01 0 A
5854 -30.65 -3.65 -27 -42.84 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-52 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
4 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) | (dB) |(P/A)
7627 -48.54 | -27.34 -21.2 -61.99 7.82 2.62 3.01 0 P
802.11a
11440 -60.54 |-39.34 -21.2 -74.23 7.82 2.86 3.01 0 P
CH 144
17160 -56.85 |-29.85 -27 -71.52 7.82 3.84 3.01 0 P
5720MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-53 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5457.25 -39.02 |-17.82 -21.2 -51.34 7.82 1.49 3.01 0 P
802.11ax 5466.22 -39.34 | -12.34 -27 -51.67 7.82 1.5 3.01 P
HE20 Full 5420.98 -52.38 | -11.18 -41.2 -64.67 7.82 1.46 3.01 0 A
CH 144 * 5720 23.41 - - 11.21 7.82 1.37 3.01 0 P
5720MHz |  « 5720 12.88 - - 0.68 7.82 1.37 | 3.01 0o | A
5850.25 -29.87 -2.87 -27 -42.05 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-54 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7627 -43.88 |-22.68 -21.2 -57.89 7.82 3.18 3.01 0 P
HE20 Full 7627 -44.4 -3.2 -41.2 -58.41 7.82 3.18 3.01 A
CH 144 11440 -63.43 |-42.23 -21.2 -77.63 7.82 3.37 3.01 0 P
5720MHz 17160 -57.47 |-30.47 27 7263 | 7.82 433 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-55 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5458.03 -38.78 | -17.58 -21.2 -51.52 7.82 1.91 3.01 0 P
HE20 5465.44 -39.79 | -12.79 -27 -52.55 7.82 1.93 3.01 P
Partial 5420.98 -52.25 | -11.05 -41.2 -64.92 7.82 1.84 3.01 0 A
26/8 * 5720 24.55 - - 11.98 7.82 1.74 3.01 0 P
CH144 | ~ 5720 14.85 - - 2.28 7.82 1.74 | 3.01 0 | A
5720MHz 5920.25 -37.41 |-1041| 27 4993 | 782 | 169 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-56 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7627 -43.3 -22.1 -21.2 -57.31 7.82 3.18 3.01 0 P
HE20 7627 -43.77 -2.57 -41.2 -57.78 7.82 3.18 3.01 A
Partial 11440 -61.7 -40.5 -21.2 -75.9 7.82 3.37 3.01 0 P
26/8 17160 -61.35 |[-34.35 -27 -76.51 7.82 4.33 3.01 0 P
CH 144
5720MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-57 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5406.16 -39.34 |-18.14 -21.2 -51.62 7.82 1.45 3.01 0 P
802.11ax 5466.61 -39.03 |-12.03 -27 -51.36 7.82 1.5 3.01 P
HE40 Full 5459.98 -52.45 | -11.25 -41.2 -64.77 7.82 1.49 3.01 0 A
CH 142 * 5710 18.82 - - 6.61 7.82 1.38 3.01 0 P
S710MHz |  « 5710 7.24 - - -4.97 7.82 1.38 | 3.01 0o | A
5857.75 -29.04 -2.04 -27 -41.23 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-58 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 ( MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7613.3 -43.54 | -22.34 -21.2 -57.55 7.82 3.18 3.01 0 P
HE40 Full 7613.3 -44.19 -2.99 -41.2 -58.2 7.82 3.18 3.01 A
CH 142 11420 -65.07 | -43.87 -21.2 -79.25 7.82 3.35 3.01 0 P
5710MHz 17130 -62.9 | -35.9 -27 -78.06 | 7.82 433 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-59 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5446.72 -39.7 -18.5 -21.2 -52.42 7.82 1.89 3.01 0 P
HE40 5463.49 -40.04 |-13.04 -27 -52.8 7.82 1.93 3.01 0 P
Partial 5456.47 -52.28 | -11.08 -41.2 -65.02 7.82 1.91 3.01 0 A
484/65 * 5710 18.89 - - 6.32 7.82 1.74 3.01 0 P
CH142 | ~ 5710 8.05 - - -4.52 7.82 1.74 | 3.01 0 | A
5710MHz 5855.5 2911 | 211 -27 4162 | 782 | 168 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-60 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7613.3 -42.52 |-21.32 -21.2 -56.53 7.82 3.18 3.01 0 P
HE40 7613.3 -43.58 -2.38 -41.2 -57.59 7.82 3.18 3.01 A
Partial 11420 -62.1 -40.9 -21.2 -76.28 7.82 3.35 3.01 0 P
484/65 17130 -60.72 | -33.72 -27 -75.88 7.82 4.33 3.01 0 P
CH 142
5710MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-61 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
4 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5446.33 -35.69 |-14.49 -21.2 -48 7.82 1.48 3.01 0 P
802.11ax 5470.12 -33.39 |-88.19 54.8 -45.72 7.82 1.5 3.01 P
HES80 Full 5459.98 -50.11 -8.91 -41.2 -62.43 7.82 1.49 3.01 0 A
CH 138 * 5690 15.71 - - 3.49 7.82 1.39 3.01 0 P
5690MHz |« 5690 4.47 - - -7.75 7.82 1.39 | 3.01 0o | A
5868.8 -29.46 -2.46 -27 -41.67 7.82 1.38 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-62 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7587 -43.69 |-22.49 -21.2 -57.7 7.82 3.18 3.01 0 P
HE80 Full 7587 -44.29 -3.09 -41.2 -58.3 7.82 3.18 3.01 A
CH 138 11380 -65.04 |-43.84 -21.2 -79.16 7.82 3.29 3.01 0 P
5690MHz 17070 -62.47 |-35.47 27 7763 | 7.82 433 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-63 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5450.23 -37.1 -15.9 -21.2 -49.83 7.82 1.9 3.01 0 P
HES0 5468.17 -37.13 |-10.13 -27 -49.9 7.82 1.94 3.01 0 P
Partial 5458.42 -51.36 | -10.16 -41.2 -64.11 7.82 1.92 3.01 0 A
996/67 * 5690 14.82 41.82 -27 2.24 7.82 1.75 3.01 0 P
CH 138 * 5690 3.86 4506 | -41.2 -8.72 7.82 1.75 3.01 0 A
5690MHz 5851.65 3225 | -5.25 -27 4476 | 7.82 168 | 3.01 0o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-64 of 67

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
4 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7586.6 -41.34 |-20.14 -21.2 -55.35 7.82 3.18 3.01 0 P
HES0 7586.6 -42.34 -1.14 -41.2 -56.35 7.82 3.18 3.01 A
Partial 11380 -63.5 -42.3 -21.2 -77.62 7.82 3.29 3.01 0 P
996/67 17070 -61.24 |-34.24 -27 -76.4 7.82 4.33 3.01 0 P
CH 138
5690MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-65 of 67

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

Emission above 25GHz

WIFI 802.11ax HE80 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding|Peak
Ant. Limit Line Level Gain Loss |Factor| Factor [Avg.
4 (MHz) (dBm) [(dB) | (dBm) | (dBm) | (dBi) | (dB) [(dB)| (dB) |(P/A)
5GHz 39736 -47.69 |-26.49| -21.2 -70.92 6.43 13.79 | 3.01 0 P
802.11ax
HES80
Full
SHF

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-0868 Page Number : B1-66 of 67
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Emission below 1GHz

WIFI 802.11ax HE80 Full (LF)

WIFI |Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding [Peak
Ant. Limit Line Level Gain Loss [Factor| Factor |Avg.
4 (MHz) (dBm) [((dB) | (dBm) | (dBm) | (dBi) | (dB) [(dB) (dB) |(P/A)
81.3 -76.75 [-21.55| -55.2 -91.14 6.43 0.25 | 3.01 4.7 P
5GHz
151.77 -75.67 |[-23.97| -51.7 -90.17 6.43 0.36 | 3.01 4.7 P
802.11ax
233.85 -75.41 -26.21 | -49.2 -90.02 6.43 0.47 | 3.01 4.7 P
HES80
Eull 342 -75.62 |[-26.42| -49.2 -90.31 6.43 0.55 | 3.01 4.7 P
u
LF 663.3 -74.48 |[-25.28( -49.2 -89.41 6.43 0.79 | 3.01 4.7 P
8411 -73.67 |[-2447| -49.2 -88.8 6.43 0.99 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B1-67 of 67

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5147.16 -38.28 |-17.08 -21.2 -49.03 6.36 1.38 3.01 0 P
802.11a
5150 -51.17 -9.97 -41.2 -61.92 6.36 1.38 3.01 A
CH 36
* 5180 18.12 - - 7.37 6.36 1.38 3.01 0 P
5180MHz
* 5180 6.72 - - -4.03 6.36 1.38 3.01 0 A
5144.04 -39.62 |-18.42 -21.2 -50.37 6.36 1.38 3.01 0 P
5150.02 -52.9 -107.7 54.8 -63.65 6.36 1.38 3.01 0 A
802.11a
* 5220 17.69 - - 6.95 6.36 1.37 3.01 0 P
CH 44
* 5220 6.77 - - -3.97 6.36 1.37 3.01 0 A
5220MHz
5367.6 -40.28 |-19.08 -21.2 -51.05 6.36 1.4 3.01 0 P
5369.28 -53.85 |-12.65 -41.2 -64.62 6.36 1.4 3.01 0 A
5140.66 -40.53 |-19.33 -21.2 -51.28 6.36 1.38 3.01 0 P
5150 -53.73 |-12.53 -41.2 -64.48 6.36 1.38 3.01 0 A
802.11a
* 5240 18.1 - - 7.38 6.36 1.35 3.01 0 P
CH 48
* 5240 6.87 - - -3.85 6.36 1.35 3.01 0 A
5240MHz
5363.68 -39.83 |-18.63 -21.2 -50.59 6.36 1.39 3.01 0 P
5350.24 -53.77 | -12.57 -41.2 -64.51 6.36 1.37 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-1 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
10360 -55.33 | -28.33 -27 -67.54 6.36 2.84 3.01 0 P
802.11a 15540 -61.06 | -39.86 -21.2 -74.75 6.36 4.32 3.01 0 P
CH 36 20720 -52.59 |-31.39 -21.2 -66.42 6.36 4.46 3.01 0 P
5180MHz
10440 -66.55 | -39.55 -27 -78.77 6.36 2.85 3.01 0 P
802.11a 15660 -61.24 | -40.04 -21.2 -74.94 6.36 4.33 3.01 0 P
CH 44 20880 -54.07 |-32.87 -21.2 -67.96 6.36 4.52 3.01 0 P
5220MHz
8384 -53.43 |-32.23 -21.2 -65.3 6.36 25 3.01 0 P
802.11a 10480 -63.31 | -36.31 -27 -75.53 6.36 2.85 3.01 0 P
CH 48 15720 -61.48 |-40.28 -21.2 -75.18 6.36 4.33 3.01 0 P
5240MHz 20960 -56.74 |-3554| -21.2 -70.66 | 6.36 455 | 3.01 0 P
=)
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-2 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5148.98 -37.22 |-16.02| -21.2 -47.97 | 6.36 1.38 | 3.01 0 P
802.11ax 5150 -51.06 | -9.86 | -41.2 -61.81 6.36 1.38 | 3.01 A
HE20 Full | * 5180 17.36 - - 6.61 6.36 1.38 | 3.01 0 P
CH 36 * 5180 6.83 - - -3.92 6.36 1.38 | 3.01 0 A
5180MHz
5143.26 -39.74 |-1854| -21.2 -50.49 | 6.36 1.38 | 3.01 0 P
802.11ax 5150 -53 -11.8 -41.2 -63.75 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5220 17.23 - - 6.49 6.36 1.37 | 3.01 0 P
CH44 * 5220 6.51 - - -4.23 6.36 1.37 | 3.01 0 A
5220MHz 5430.04 -40.25 [-19.05| -21.2 -51.09 | 6.36 147 | 3.01 0 P
5375.16 -53.84 |-12.64| -412 -64.61 6.36 14 3.01 0 A
5120.12 4031 |[-19.11| -21.2 -51.06 | 6.36 1.38 | 3.01 0 P
802.11ax 5149.76 -53.53 [-12.33| -41.2 -64.28 | 6.36 1.38 | 3.01 0 A
HE20 Full | * 5240 16.93 - - 6.21 6.36 1.35 | 3.01 0 P
CH 48 * 5240 7.07 - - -3.65 6.36 1.35 | 3.01 0 A
5240MHz 5352.76 -40.54 [-19.34| -21.2 -51.29 | 6.36 1.38 | 3.01 0 P
5350.24 5347 |-1227| -41.2 -64.21 6.36 137 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-3 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
10360 -54.1 -271 -27 -66.31 6.36 2.84 3.01 0 P

802.11ax
15540 -61.63 |-40.43 -21.2 -75.32 6.36 4.32 3.01 0 P

HE20 Full
20720 -54.16 | -32.96 -21.2 -67.99 6.36 4.46 3.01 0 P

CH 36

5180MHz
10440 -66.94 |[-39.94 -27 -79.16 6.36 2.85 3.01 0 P

802.11ax
15660 -60.98 |[-39.78 -21.2 -74.68 6.36 4.33 3.01 0 P

HE20 Full
20880 -53.87 |-32.67 -21.2 -67.76 6.36 4.52 3.01 0 P

CH 44

5220MHz
8384 -50.53 |-29.33 -21.2 -62.4 6.36 25 3.01 0 P

802.11ax
10480 -64.99 |[-37.99 -27 -77.21 6.36 2.85 3.01 0 P

HE20 Full
15720 -62.25 |[-41.05 -21.2 -75.95 6.36 4.33 3.01 0 P

CH 48
20960 -57.01 -35.81 -21.2 -70.93 6.36 4.55 3.01 0 P

5240MHz
P

1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-4 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5038.74 -40.85 |-19.65| -21.2 -51.51 6.36 129 | 3.01 0 P
HE20 5139.1 -53.92  [-1272| -41.2 -64.67 | 6.36 1.38 | 3.01 A
Partial 5180 17.8 - - 7.05 6.36 1.38 | 3.01 0 P
26/0 5180 6.79 - - -3.96 6.36 1.38 | 3.01 0 A
CH 36
5180MHz
802.11ax 5138.84 4072 |-1952| -21.2 -51.47 | 6.36 1.38 | 3.01 0 P
HE20 5149.76 5413 [-12.93| -41.2 -64.88 | 6.36 1.38 | 3.01 0 A
Partial 5220 17.3 - - 6.56 6.36 1.37 | 3.01 0 P
26/4 5220 7.48 - - -3.26 6.36 1.37 | 3.01 0 A
CH 44 5432.56 4017 |-18.97| -21.2 -51.01 6.36 1.47 3.01 0 P
5220MHz 5374.88 5391 |-12.71| -412 | -64.68 | 6.36 14 | 3.01 0o | A
802.11ax 5113.62 -40.36  |-19.16 | -21.2 -51.11 6.36 1.38 | 3.01 0 P
HE20 5150 5424 [-13.04| -412 -64.99 | 6.36 1.38 | 3.01 0 A
Partial 5240 17.74 - - 7.02 6.36 135 | 3.01 0 P
26/8 5240 8.18 - - -2.54 6.36 135 | 3.01 0 A
CH 48 5444.04 4041 [-19.21| -21.2 -51.26 | 6.36 1.48 3.01 0 P
5240MHz 5402.32 5401 |-12.81| -412 | -64.82 | 6.36 144 | 3.01 0o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-5 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10360 -56.44 | -29.44 -27 -68.65 6.36 2.84 3.01 0 P
HE20 15540 -61.69 | -40.49 -21.2 -75.38 6.36 4.32 3.01 0 P
Partial 20720 -53.97 | -32.77 -21.2 -67.8 6.36 4.46 3.01 0
26/0
CH 36
5180MHz
802.11ax 6960 -32.14 -5.14 -27 -42.99 6.36 1.48 3.01 0 P
HE20 10440 -66.58 | -39.58 -27 -78.8 6.36 2.85 3.01 0 P
Partial 15660 -59.91 | -38.71 -21.2 -73.61 6.36 4.33 3.01 0 P
26/4 20880 -53.72 | -32.52 -21.2 -67.61 6.36 4.52 3.01 0
CH 44
5220MHz
802.11ax 8384 -50.86 | -29.66 -21.2 -62.73 6.36 25 3.01 0 P
HE20 10480 -66.54 | -39.54 -27 -78.76 6.36 2.85 3.01 0 P
Partial 15720 -61.62 |-40.42 -21.2 -75.32 6.36 4.33 3.01 0 P
26/8 20960 -56.16 | -34.96 -21.2 -70.08 6.36 4.55 3.01 0 P
CH 48
5240MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-6 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5122.46 -39.98 |-18.78 -21.2 -50.73 6.36 1.38 3.01 0 P
HE20 5149.5 -53.38 | -12.18 -41.2 -64.13 6.36 1.38 3.01 A
Partial * 5180 16.39 - - 5.64 6.36 1.38 3.01 0 P
52/37 * 5180 7.55 - - -3.2 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-7 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5147.94 -38.97 | -17.77 -21.2 -49.72 6.36 1.38 3.01 0 P
HE20 5149.76 -53.01 -11.81 -41.2 -63.76 6.36 1.38 3.01 A
Partial * 5180 17.25 - - 6.5 6.36 1.38 3.01 0 P
106/53 * 5180 7.21 - - -3.54 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-8 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5147.16 -31.13 -9.93 -21.2 -41.88 6.36 1.38 3.01 0 P
HE20 5149.76 -49.5 -8.3 -41.2 -60.25 6.36 1.38 3.01 A
Partial * 5180 18.81 - - 8.06 6.36 1.38 3.01 0 P
242/61 * 5180 7.85 - - -2.9 6.36 1.38 3.01 0 A
CH 36
5180MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-9 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5148.2 -30.56 | -9.36 | -21.2 -41.31 6.36 138 | 3.01 0 P
802.11ax 5150 4496 | -3.76 | 412 -55.71 6.36 1.38 | 3.01 A
HE40 Full | * 5190 14.86 - - 4.11 6.36 138 | 3.01 0 P
CH 38 * 5190 3.38 - - -7.37 6.36 1.38 | 3.01 0 A
5190MHz 5360.04 -39.71 [-1851| -21.2 -50.47 | 6.36 1.39 3.01 0 P
5350.24 -52.86 |-11.66| -41.2 -63.6 6.36 137 | 3.01 0 A
5148.2 3417 |-1297| -21.2 -44.92 | 6.36 138 | 3.01 0 P
802.11ax 5150 4799 | 679 | 412 -58.74 | 6.36 1.38 | 3.01 0 A
HE40 Full | * 5230 17.36 - - 6.63 6.36 1.36 | 3.01 0 P
CH 46 * 5230 5.94 - - -4.79 6.36 1.36 | 3.01 0 A
5230MHz 5359.76 -35.78 |-14.58| -21.2 -46.54 | 6.36 1.39 3.01 0 P
5350.24 4967 | -847 | -41.2 -60.41 6.36 137 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-10 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 10380 -62.75 | -35.75 -27 -74.96 6.36 2.84 3.01 0 P
HE40 Full 15570 -61.02 |-39.82 -21.2 -74.71 6.36 4.32 3.01 0 P
CH 38 20760 -52.59 |-31.39 -21.2 -66.43 6.36 4.47 3.01 0 P
5190MHz
802.11ax 10460 -67.64 | -40.64 -27 -79.86 6.36 2.85 3.01 0 P
HE40 Full 15690 -60.86 | -39.66 -21.2 -74.56 6.36 4.33 3.01 0 P
CH 46 20920 -57.4 -36.2 -21.2 -71.31 6.36 4.54 3.01 0 P
5230MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-11 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge )

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5141.96 -30.67 | -9.47 | -21.2 4142 | 6.36 1.38 | 3.01 0 P
HE40 5149.76 4642 | 522 | 412 5717 | 6.36 1.38 | 3.01 A
Partial * 5190 12.51 - - 1.76 6.36 1.38 | 3.01 0 P
484/65 * 5190 411 - - -6.64 6.36 1.38 | 3.01 0 A
CH38 5410.16 3919 [-17.99| -21.2 -50.01 6.36 145 | 3.01 0 P
5190MHz 5353.88 5385 |-1265| -41.2 646 | 636 | 138 | 3.01 o | A
802.11ax 5145.34 3425 |-13.05| -21.2 -45 6.36 1.38 | 3.01 0 P
HE40 5149.76 -50.39 | -919 | -41.2 -61.14 | 6.36 1.38 | 3.01 0 A
Partial * 5230 15.36 - - 4.63 6.36 1.36 | 3.01 0 P
484/65 * 5230 4.28 - - -6.45 6.36 1.36 | 3.01 0 A
CH 46 5415.76 -38.69 |[-17.49| -21.2 4952 | 6.36 1.46 3.01 0 P
5230MHz 5350.8 5162 |-1042| -412 | 6236 | 636 | 1.37 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-12 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5130 -28.08 -6.88 -21.2 -38.83 6.36 1.38 3.01 0 P
802.11ax 5132.6 -43.6 24 -41.2 -54.35 6.36 1.38 3.01 A
HE80 Full | * 5210 10.6 - - -0.14 6.36 1.37 3.01 0 P
CH 42 * 5210 0.01 - - -10.73 6.36 1.37 3.01 0 A
5210MHz 5360.04 -38.39 |-17.19| -212 | -49.15 | 6.36 1.39 | 3.01 0 P
5353.04 -52.04 |-10.84 -41.2 -62.79 6.36 1.38 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-13 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 6946 -32.65 -5.65 -27 -43.5 6.36 1.48 3.01 0 P
HES80 Full 10420 -68.43 | -41.43 -27 -80.65 6.36 2.85 3.01 P
CH 42 15630 -59.83 |-38.63 -21.2 -73.52 6.36 4.32 3.01 0 P
5210MHz 20840 -50.94 |-29.74| -21.2 -64.82 | 6.36 4.51 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-14 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5144.82 -24.84 -3.64 -21.2 -36 6.36 1.79 3.01 0 P
HES0 5130.52 -44.24 -3.04 -41.2 -55.41 6.36 1.8 3.01 A
Partial * 5210 8.87 - - -2.22 6.36 1.72 3.01 0 P
996/67 * 5210 -0.83 - - -11.92 6.36 1.72 3.01 0 A
CH 42 5365.92 3224 |-11.04| -21.2 -4322 | 6.36 1.61 3.01 0 P
5210MHz 535164 | -52.63 |-1143| -412 | -6355| 636 | 155 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-15 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5121.04 -33.4 -12.2 -21.2 -44 .22 6.43 1.38 3.01 0 P
802.11ax
5100.98 -48.62 -7.42 -41.2 -59.44 6.43 1.38 3.01 A
HE160
* 5250 5.26 - - -5.52 6.43 1.34 3.01 0 P
Full
* 5250 -3.57 - - -14.35 6.43 1.34 3.01 0 A
CH 50
5405.96 -24.65 -3.45 -21.2 -35.54 6.43 1.45 3.01 0 P
5250MHz
5402.32 -47.34 -6.14 -41.2 -58.22 6.43 1.44 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-16 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 7000 -33.89 -6.89 -27 -44.8 6.43 1.47 3.01 0 P
HE160 10500 -67.94 | -40.94 -27 -80.24 6.43 2.86 3.01 P
Full 15750 -63.58 | -42.38 -21.2 -77.35 6.43 4.33 3.01 0 P
CH 50 21000 -54.4 -33.2 -21.2 -68.41 6.43 4.57 3.01 0
5250MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-17 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5123.08 -29.17 -7.97 -21.2 -40.4 6.43 1.79 3.01 0 P
HE160 5100.98 -49.17 -7.97 -41.2 -60.41 6.43 1.8 3.01 A
Partial * 5250 7.38 - - -3.61 6.43 1.55 3.01 0 P
1992/68 * 5250 -4.67 - - -15.66 6.43 1.55 3.01 0 A
CH 50 5396.16 2562 | 442 | -21.2 -36.84 | 6.43 1.78 | 3.01 0 P
5250MHz 5383 4798 | -678 | -412 | -5914 | 643 | 172 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-18 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5146.2 -33.26 | -12.06 -21.2 -44.08 6.43 1.38 3.01 0 P
5149.6 -52.16 | -10.96 -41.2 -62.98 6.43 1.38 3.01 A
802.11a
* 5260 23.6 - - 12.82 6.43 1.34 3.01 0 P
CH 52
* 5260 12.68 - - 1.9 6.43 1.34 3.01 0 A
5260MHz
5360.6 -27.73 -6.53 -21.2 -38.56 6.43 1.39 3.01 0 P
5350.52 -48.5 -7.3 -41.2 -59.31 6.43 1.37 3.01 0 A
5048.28 -40.54 |[-19.34 -21.2 -51.29 6.43 1.31 3.01 0 P
5148.92 -53.89 |-12.69 -41.2 -64.71 6.43 1.38 3.01 0 A
802.11a
* 5300 22.32 - - 11.58 6.43 1.3 3.01 0 P
CH 60
* 5300 10.74 - - 0 6.43 1.3 3.01 0 A
5300MHz
5352.2 -23.24 -2.04 -21.2 -34.06 6.43 1.38 3.01 0 P
5351.64 -48.27 -7.07 -41.2 -59.08 6.43 1.37 3.01 0 A
* 5320 20.01 - - 9.24 6.43 1.33 3.01 0 P
* 5320 8.78 - - -1.99 6.43 1.33 3.01 0 A
802.11a
5358.4 -28.22 -7.02 -21.2 -39.05 6.43 1.39 3.01 0 P
CH 64
5350.24 -49.03 -7.83 -41.2 -59.84 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-19 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
10520 -55.33 [-28.33 -27 -67.63 6.43 2.86 3.01 0 P
802.11a
15780 -54.28 |-33.08 -21.2 -68.06 6.43 4.34 3.01 0 P
CH 52
21040 -53.97 | -32.77 -21.2 -68 6.43 4.59 3.01 0 P
5260MHz
P
8480 -58.98 |-37.78 -21.2 -70.72 6.43 23 3.01 0 P
802.11a 10600 -65.61 -38.61 -27 -77.92 6.43 2.87 3.01 0 P
CH 60 15900 -59.68 |[-38.48 -21.2 -73.47 6.43 4.35 3.01 0 P
5300MHz P
P
7093.3 -38.95 [ -11.95 -27 -51.4 6.43 3.01 3.01 0 P
802.11a
10640 -66.47 | -45.27 -21.2 -78.78 6.43 2.87 3.01 0 P
CH 64
15960 -62.31 -41.11 -21.2 -76.1 6.43 4.35 3.01 0 P
5320MHz
P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-20 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5145.52 -35.42 | -14.22 -21.2 -46.24 6.43 1.38 3.01 0 P
802.11ax 5149.94 -52.41 | -11.21 -41.2 -63.23 6.43 1.38 3.01 A
HE20 Full | * 5260 23.24 - - 12.46 6.43 1.34 3.01 0 P
CH 52 * 5260 12.55 - - 1.77 6.43 1.34 3.01 0 A
5260MHz 5355 2428 | -3.08 | -21.2 -35.1 6.43 1.38 | 3.01 0 P
5350 -48.5 -7.3 -41.2 -59.31 6.43 1.37 3.01 0 A
5037.06 -40.94 |-19.74 -21.2 -51.67 6.43 1.29 3.01 0 P
802.11ax 5146.54 -54.19 | -12.99 -41.2 -65.01 6.43 1.38 3.01 0 A
HE20 Full | * 5300 20.5 - - 9.76 6.43 1.3 3.01 0 P
CH 60 * 5300 10.28 - - -0.46 6.43 1.3 3.01 0 A
5300MHz 5350 2295 | -175| -21.2 -33.76 | 6.43 1.37 | 3.01 0 P
5350.24 -48.72 -7.52 -41.2 -59.53 6.43 1.37 3.01 0 A
* 5320 17.3 - - 6.53 6.43 1.33 3.01 0 P
802.11ax * 5320 7.72 - - -3.05 6.43 1.33 3.01 0 A
HE20 Full 5350.56 -26.95 -5.75 -21.2 -37.76 6.43 1.37 3.01 0 P
CH 64 5351.04 -49.87 -8.67 -41.2 -60.68 6.43 1.37 3.01 0 A
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-21 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7013.3 -38.06 |-11.06 -27 -49.84 6.43 2.34 3.01 0 P
HE20 Full 10520 -53.59 |-26.59 -27 -65.89 6.43 2.86 3.01 P
CH 52 15780 -55.62 |-34.42 -21.2 -69.4 6.43 4.34 3.01 0 P
5260MHz 21040 -55.69 |-34.49| -21.2 -69.72 | 6.43 459 | 3.01 0 P
7420 -53.84 |-32.64 -21.2 -66.47 6.43 3.19 3.01 0 P
802.11ax
8480 -55.58 |-34.38 -21.2 -67.32 6.43 2.3 3.01 0 P
HE20 Full
10600 -67.74 | -40.74 -27 -80.05 6.43 2.87 3.01 0 P
CH 60
15900 -59.51 -38.31 -21.2 -73.3 6.43 4.35 3.01 0 P
5300MHz
P
802.11ax 7093.3 -37.63 |-10.63 -27 -50.08 6.43 3.01 3.01 0 P
HE20 Full 10640 -67.13 | -45.93 -21.2 -79.44 6.43 2.87 3.01 0 P
CH 64 15960 -61.88 | -40.68 -21.2 -75.67 6.43 4.35 3.01 0 P
5320MHz P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-22 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5094.18 4114 [-19.94| -21.2 -51.95 | 6.43 1.37 | 3.01 0 P
HE20 5149.6 -54.08 |-12.88| -41.2 -64.9 6.43 1.38 | 3.01 A
Partial * 5260 22.84 - - 12.06 6.43 1.34 | 3.01 0 P
26/0 * 5260 14.53 - - 3.75 6.43 1.34 | 3.01 0 A
CH 52 5404.84 -38.44 |-17.24| -212 -49.33 | 6.43 145 | 3.01 0 P
5260MHz 5405.4 519 | -107 | 412 | 6279 | 643 145 | 3.01 0o | A
802.11ax 5074.8 -39.93 [-18.73| -21.2 -50.71 6.43 1.34 | 3.01 0 P
HE20 5147.22 5428 [-13.08| -41.2 -65.1 6.43 1.38 | 3.01 0 A
Partial * 5300 25.13 - - 14.39 6.43 1.3 3.01 0 P
26/4 * 5300 15.27 - - 453 6.43 1.3 3.01 0 A
CH 60 5429.48 -39.33  [-18.13| -21.2 -50.24 | 6.43 1.47 3.01 0 P
5300MHz 5454.68 517 | -105| -412 | 6263 | 643 149 | 3.01 0o | A
802.11ax | 5320 23.43 - - 12.59 6.43 1.4 3.01 0 P
HE20 * 5320 14.85 - - 4.01 6.43 14 3.01 0 A
Partial 5350.72 -36.95 |-15.75| -21.2 4793 | 6.43 154 | 3.01 0 P
26/8 5360.64 -50.83 | -9.63 | -41.2 -61.86 | 6.43 159 | 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-23 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7013.3 -36.69 -9.69 -27 -48.47 6.43 2.34 3.01 0 P
HE20 10520 -65.92 | -38.92 -27 -78.22 6.43 2.86 3.01 P
Partial 15780 -63.12 | -41.92 -21.2 -76.9 6.43 4.34 3.01 0 P
26/0 21040 -56.59 | -35.39 -21.2 -70.62 6.43 4.59 3.01 0 P
CH 52
5260MHz
802.11ax 7420 -58.11 -36.91 -21.2 -70.74 6.43 3.19 3.01 0 P
HE20 8480 -54.44 | -33.24 -21.2 -66.18 6.43 23 3.01 0 P
Partial 10600 -66.76 | -39.76 -27 -79.07 6.43 2.87 3.01 0 P
26/4 15900 -60.46 | -39.26 -21.2 -74.25 6.43 4.35 3.01 0 P
CH 60 p
5300MHz
802.11ax 7093.3 -36.3 -9.3 -27 -48.75 6.43 3.01 3.01 0 P
HE20 10640 -67.7 -46.5 -21.2 -80.01 6.43 2.87 3.01 0 P
Partial 15960 -61.74 | -40.54 -21.2 -75.53 6.43 4.35 3.01 0 P
26/8 P
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-24 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax * 5320 25.94 - - 15.1 6.43 1.4 3.01 0 P
HE20 * 5320 15.03 - - 4.19 6.43 1.4 3.01 A
Partial 5355.2 -28.27 -7.07 -21.2 -39.28 6.43 1.57 3.01 0 P
52/40 5350.08 -48.19 -6.99 -41.2 -59.17 6.43 1.54 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-25 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 22.37 - - 11.6 6.43 1.33 3.01 0 P
HE20 * 5320 11.67 - - 0.9 6.43 1.33 3.01 A
Partial 5350.24 -28.95 -7.75 -21.2 -39.76 6.43 1.37 3.01 0 P
106/54 5350.08 -50.71 -9.51 -41.2 -61.52 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-26 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax * 5320 18 - - 7.23 6.43 1.33 3.01 0 P
HE20 * 5320 8.41 - - -2.36 6.43 1.33 3.01 A
Partial 5350.72 -27.94 -6.74 -21.2 -38.75 6.43 1.37 3.01 0 P
242/61 5351.52 -48.36 -7.16 -41.2 -59.17 6.43 1.37 3.01 0 A
CH 64
5320MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-27 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)|(PIA)
5133.62 -36.85 -15.65 -21.2 -47.67 6.43 1.38 3.01 0 P
802.11ax 5149.94 -51.66 |-10.46| -41.2 6248 | 6.43 1.38 | 3.01 A
HE40 Full * 5270 17.86 - - 71 6.43 1.32 3.01 0 P
CH 54 * 5270 7.01 - - -3.75 6.43 1.32 3.01 0 A
5270MHz 5353.04 2774 | 654 | -21.2 -38.56 | 6.43 1.38 | 3.01 0 P
5351.08 -45.32 -4.12 -41.2 -56.13 6.43 1.37 3.01 0 A
5035.7 -39.51 -18.31 -21.2 -50.24 6.43 1.29 3.01 0 P
802.11ax 5149.94 -53.99 |-1279| -41.2 -64.81 | 6.43 1.38 | 3.01 0 A
HE40 Full * 5310 16.46 - - 5.71 6.43 1.31 3.01 0 P
CH 62 * 5310 4.51 - - -6.24 6.43 1.31 3.01 0 A
5310MHz 5352.2 2494 | 374 | -212 -35.76 | 6.43 1.38 | 3.01 0 P
5352.76 -44.59 -3.39 -41.2 -55.41 6.43 1.38 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-28 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
7378 -56.61 -35.41 -21.2 -69.23 6.43 3.18 3.01 0 P
802.11ax
8432 -53.44 |-32.24 -21.2 -65.27 6.43 2.39 3.01 P
HE40 Full
10540 -63.63 | -36.63 -27 -75.93 6.43 2.86 3.01 0 P
CH 54
15810 -60.95 |[-39.75 -21.2 -74.73 6.43 4.34 3.01 0 P
5270MHz
21080 -56.29 |-35.09 -21.2 -70.34 6.43 4.61 3.01 0 P
802.11ax 7080 -36.75 -9.75 -27 -49.09 6.43 29 3.01 0 P
HE40 Full 10620 -67.34 |-46.14 -21.2 -79.65 6.43 2.87 3.01 0 P
CH 62 15930 -61.77 |-40.57 -21.2 -75.56 6.43 4.35 3.01 0 P
5310MHz P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-29 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5145.86 -35.99 [-14.79| -21.2 4722 | 643 1.79 | 3.01 0 P
HE40 5149.94 -52.06 |-10.86| -41.2 -63.29 | 6.43 1.79 | 3.01 A
Partial * 5270 18.91 - - 8.03 6.43 144 | 3.01 0 P
484/65 * 5270 7.22 - - -3.66 6.43 144 | 3.01 0 A
CH 54 5350 2514 | -3.94 | -212 -36.12 | 6.43 154 | 3.01 0 P
5270MHz 5351.08 4748 | 628 | -412 | 5847 | 643 | 155 | 3.01 0o | A
802.11ax 5033.32 -40.39  [-19.19| -21.2 -51.57 | 6.43 1.74 | 3.01 0 P
HE40 5149.6 -53.79  [-1259| -41.2 -65.01 6.43 1.78 | 3.01 0 A
Partial * 5310 15.07 - - 4.24 6.43 1.39 | 3.01 0 P
484/65 * 5310 4.36 - - -6.47 6.43 1.39 | 3.01 0 A
CH 62 5352.2 2628 | -5.08 | -21.2 -37.3 6.43 158 | 3.01 0 P
5310MHz 5350 4669 | 549 | -412 577 | 643 | 157 | 3.01 o | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-30 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
5047.94 -40.21 -19.01 -21.2 -50.96 6.43 1.31 3.01 0 P
802.11ax 5149.26 -53.25 |[-12.05 -41.2 -64.07 6.43 1.38 3.01 A
HE80 Full | * 5290 10.93 37.93 -27 0.18 6.43 1.31 3.01 0 P
CH 58 * 5290 -0.59 40.61 -41.2 -11.34 6.43 1.31 3.01 0 A
5290MHz 5386.64 2773 | 653 | -21.2 -38.59 | 6.43 142 | 3.01 0 P
5362.28 -43.47 -2.27 -41.2 -54.3 6.43 1.39 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7053.3 -36.88 -9.88 -27 -49 6.43 2.68 3.01 0 P
HE80 Full 10580 -66.47 | -39.47 -27 -78.78 6.43 2.87 3.01 P
CH 58 15870 -60.87 | -39.67 -21.2 -74.65 6.43 4.34 3.01 0 P
5290MHz 21160 -60 388 | -21.2 7408 | 6.43 464 | 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-32 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5095.54 -40.01 |-18.81 -21.2 -51.26 6.43 1.81 3.01 0 P
HES0 5149.94 -53.55 |-12.35 -41.2 -64.78 6.43 1.79 3.01 A
Partial * 5290 9.55 - - -1.24 6.43 1.35 3.01 0 P
996/67 * 5290 -1.47 - - -12.26 6.43 1.35 3.01 0 A
CH 58 5379.36 2757 | 637 | -21.2 3869 | 6.43 1.68 | 3.01 0 P
5290MHz 5360.6 4638 | -518 | -412 | -5741 | 643 | 159 | 301 | 0 | A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-33 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
5450.32 -36.12 | -14.92 -21.2 -48.44 7.82 1.49 3.01 0 P
802.11a 5469.36 -33.14 -6.14 -27 -45.47 7.82 15 3.01 P
CH 100 5459.92 -50.64 -9.44 -41.2 -62.96 7.82 1.49 3.01 0 A
5500MHz |« 5500 19.42 - - 7.06 7.82 1.53 3.01 0 P
* 5500 8.5 - - -3.86 7.82 1.53 3.01 0 A
5458 -33.92 | -12.72 -21.2 -46.24 7.82 1.49 3.01 0 P
5460.88 -30.04 -3.04 -27 -42.36 7.82 1.49 3.01 0 P
802.11a
5459.68 -51.44 |[-10.24 -41.2 -63.76 7.82 1.49 3.01 0 A
CH 116
* 5580 23.98 - - 11.71 7.82 1.44 3.01 0 P
5580MHz
* 5580 13.75 - - 1.48 7.82 1.44 3.01 0 A
5729.09 -36.82 -9.82 -27 -49 7.82 1.35 3.01 0 P
* 5700 18.43 - - 6.21 7.82 1.39 3.01 0 P
802.11a * 5700 8.51 - - -3.71 7.82 1.39 3.01 0 A
CH 140 5727.32 -30.44 -3.44 -27 -42.63 7.82 1.36 3.01 0 P
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) | (dB) |(P/A)
8250 -49.2 -28 -21.2 -62.77 7.82 2.74 3.01 0 P
802.11a 11000 -66.4 -45.2 -21.2 -80.15 7.82 2.92 3.01 0 P
CH 100 16500 -61.8 -34.8 -27 -76.9 7.82 4.27 3.01 0 P
5500MHz
7440 -37.54 |-16.34 -21.2 -50.98 7.82 2.61 3.01 0 P
802.11a 7440 -38.36 2.84* -41.2 -51.8 7.82 2.61 3.01 0 A
CH 116 11160 -65.42 | -44.22 -21.2 -79.05 7.82 2.8 3.01 0 P
5580MHz 16740 -60.97 | -33.97 -27 -75.54 | 7.82 3.74 3.01 0 P
=]
7600 -37.5 -16.3 -21.2 -50.94 7.82 2.61 3.01 0 P
802.11a 7600 -37.92 3.28* -41.2 -51.36 7.82 2.61 3.01 0 A
CH 140 11400 -64.78 |-43.58 -21.2 -78.46 7.82 2.85 3.01 0 P
5700MHz 17100 -63.35 |-36.35 -27 -78.01 7.82 3.83 3.01 0 P
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
5459.12 -33.83 |[-12.63 -21.2 -46.15 7.82 1.49 3.01 0 P
802.11ax
5466.64 -32.16 -5.16 -27 -44 .49 7.82 1.5 3.01 P
HE20 Full
5459.92 -50.71 -9.51 -41.2 -63.03 7.82 1.49 3.01 0 A
CH 100
* 5500 18.53 - - 6.17 7.82 1.53 3.01 0 P
5500MHz
* 5500 7.78 - - -4.58 7.82 1.53 3.01 0 A
5453.2 -33.64 |[-12.44 -21.2 -45.96 7.82 1.49 3.01 0 P
802.11ax 5466.88 -33.45 -6.45 -27 -45.78 7.82 1.5 3.01 0 P
HE20 Full 5459.92 -51.84 |-10.64 -41.2 -64.16 7.82 1.49 3.01 0 A
CH 116 * 5580 23.45 - - 11.18 7.82 1.44 3.01 0 P
5580MHz | + 5580 12.9 - - 0.63 7.82 144 | 3.01 0 A
5760.905 -38.9 -11.9 -27 -51.05 7.82 1.32 3.01 0 P
* 5700 16.02 - - 3.8 7.82 1.39 3.01 0 P
802.11ax
* 5700 3.8 - - -8.42 7.82 1.39 3.01 0 A
HE20 Full
5726.44 -31.62 -4.62 -27 -43.81 7.82 1.36 3.01 0 P
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-36 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
8250 -45.14 | -23.94 -21.2 -58.71 7.82 2.74 3.01 0 P
802.11ax
11000 -65.91 -44.71 -21.2 -79.66 7.82 2.92 3.01 0 P
HE20 Full
16500 -60.97 |-33.97 -27 -76.07 7.82 4.27 3.01 0 P
CH 100
P
5500MHz
7440 -34 -12.8 -21.2 -48 7.82 3.17 3.01 0 P
802.11ax
7440 -34.8 6.4* -41.2 -48.8 7.82 3.17 3.01 0 A
HE20 Full
11160 -66.28 | -45.08 -21.2 -80.24 7.82 3.13 3.01 0 P
CH 116
16740 -59.67 | -32.67 -27 -74.72 7.82 4.22 3.01 0 P
5580MHz
P
7600 -35.24 | -14.04 -21.2 -49.18 7.82 3.1 3.01 0 P
802.11ax
7600 -35.79 5.41* -41.2 -49.73 7.82 3.1 3.01 0 A
HE20 Full
11400 -65.67 | -44.47 -21.2 -79.95 7.82 3.45 3.01 0 P
CH 140
17100 -61.82 |[-34.82 -27 -76.85 7.82 4.2 3.01 0 P
5700MHz
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.8 -36.41 |-1521| -21.2 4915 | 7.82 1.91 3.01 0 P
HE20 5468.88 -36.59 | -9.59 -27 -49.36 | 7.82 1.94 | 3.01 0 P
Partial 5459.76 -50 -8.8 -41.2 -62.75 | 7.82 192 | 3.01 0 A
26/0 * 5500 24.95 - - 12.11 7.82 2.01 3.01 0 P
CH 100 * 5500 16.45 - - 3.61 7.82 2.01 3.01 0 A
5500MHz
802.11ax 5458.48 -38.49 |-17.29| -21.2 -51.23 | 7.82 1.91 3.01 0 P
HE20 5466.4 -38.23 |[-11.23 -27 -50.99 | 7.82 193 | 3.01 0 P
Partial 5458 -51.8 | -106 | -41.2 -64.54 | 7.82 1.91 3.01 0 A
26/4 * 5580 24.84 - - 12.17 7.82 184 | 3.01 0 P
CH116 * 5580 15.77 - - 3.1 7.82 1.84 3.01 0 A
5580MHz 5745.47 3758 |-1058| -27 5012 | 7.82 171 | 3.01 o | P
802.11ax | 5700 26.27 - - 13.7 7.82 174 | 3.01 0 P
HE20 * 5700 16.39 - - 3.82 7.82 1.74 | 3.01 0 A
Partial 5729.88 -34.45 | -7.45 27 -47 7.82 172 | 3.01 0 P
26/8
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-38 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 8250 -46.36 | -25.16 -21.2 -59.93 7.82 2.74 3.01 0 P
HE20 11000 -64.72 | -43.52 -21.2 -78.47 7.82 2.92 3.01 0 P
Partial 16500 -63.78 | -36.78 -27 -78.88 7.82 4.27 3.01 0 P
26/0 P
CH 100
5500MHz
802.11ax 7440 -34 -12.8 -21.2 -47.05 7.82 2.22 3.01 0 P
HE20 7440 -34.65 6.55* -41.2 -47.7 7.82 222 3.01 0 A
Partial 11160 -65.68 | -44.48 -21.2 -79.15 7.82 2.64 3.01 0 P
26/4 16740 -61.03 | -34.03 -27 -75.51 7.82 3.65 3.01 0 P
CH 116 p
5580MHz
802.11ax 7600 -35.19 | -13.99 -21.2 -49.13 7.82 3.1 3.01 0 P
HE20 7600 -35.92 5.28* -41.2 -49.86 7.82 3.1 3.01 0 A
Partial 11400 -64.58 |-43.38 -21.2 -78.86 7.82 3.45 3.01 0 P
26/8 17100 -63.18 | -36.18 -27 -78.21 7.82 4.2 3.01 0 P
CH 140 =)
5700MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH116 and CH140 was verified and passed by radiated measurement, please

refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5456.24 -35.39 |-14.19 -21.2 -48.13 7.82 1.91 3.01 0 P
HE20 5469.52 -33.96 -6.96 -27 -46.73 7.82 1.94 3.01 P
Partial 5459.76 -48.84 -7.64 -41.2 -61.59 7.82 1.92 3.01 0 A
52/37 * 5500 29.11 - - 16.27 7.82 2.01 3.01 0 P
CH100 | = 5500 16.35 - - 3.51 7.82 2.01 3.01 0 A
5500MHz
802.11ax * 5700 23.36 - - 10.79 7.82 1.74 3.01 0 P
HE20 * 5700 14.2 - - 1.63 7.82 1.74 3.01 0 A
Partial 5725.32 -33.91 -6.91 -27 -46.46 7.82 1.72 3.01 0 P
52/40
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-40 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5458 -33.48 |-12.28 -21.2 -46.22 7.82 1.91 3.01 0 P
HE20 5469.36 -29.2 2.2 -27 -41.97 7.82 1.94 3.01 0 P
Partial 5459.12 -50.95 -9.75 -41.2 -63.69 7.82 1.91 3.01 0 A
106/53 * 5500 20.95 - - 8.1 7.82 2.01 3.01 0 P
CH100 | = 5500 10.82 - - -2.02 7.82 2.01 | 3.01 0o | A
5500MHz
802.11ax * 5700 17.78 - - 5.2 7.82 1.75 3.01 0 P
HE20 * 5700 8.14 - - -4.43 7.82 1.74 3.01 0 A
Partial 5725.64 -35.79 -8.79 -27 -48.34 7.82 1.72 3.01 0 P
106/54
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5458.32 -31.4 -10.2 -21.2 -44.14 7.82 1.91 3.01 0 P
HE20 5466.8 -29.35 -2.35 -27 -42.11 7.82 1.93 3.01 P
Partial 5459.12 -50.97 -9.77 -41.2 -63.71 7.82 1.91 3.01 0 A
242/61 * 5500 18.29 - - 5.45 7.82 2.01 3.01 0 P
CH100 | = 5500 7.32 - - -5.52 7.82 2.01 3.01 0 A
5500MHz
802.11ax * 5700 16.9 - - 4.33 7.82 1.74 3.01 0 P
HE20 * 5700 5.79 - - -6.78 7.82 1.74 3.01 0 A
Partial 5727.72 -30.47 -3.47 -27 -43.02 7.82 1.72 3.01 0 P
242/61
CH 140
5700MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number 1 B2-42 of 69

FAX : 886-3-327-0855




swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5456.38 -32.66 |-11.46 -21.2 -44.98 7.82 1.49 3.01 0 P
802.11ax 5466.37 -28.65 -1.65 -27 -40.98 7.82 1.5 3.01 P
HE40 Full 5459.89 -49.33 -8.13 -41.2 -61.65 7.82 1.49 3.01 0 A
CH 102 * 5510 15.04 - - 2.69 7.82 1.52 3.01 0 P
5510MHz | « 5510 4.9 - - -7.45 7.82 1.52 | 3.01 0 | A
5742.32 -38.37 | -11.37 -27 -50.53 7.82 1.33 3.01 0 P
5459.89 -31.28 |-10.08 -21.2 -43.6 7.82 1.49 3.01 0 P
802.11ax 5469.88 -30.05 -3.05 -27 -42.38 7.82 1.5 3.01 0 P
HE40 Full 5459.62 -49.51 -8.31 -41.2 -61.83 7.82 1.49 3.01 0 A
CH 110 * 5550 18.12 - - 5.81 7.82 1.48 3.01 0 P
5550MHz | « 5550 7.02 - - -5.29 7.82 1.48 | 3.01 0 | A
5725 -38.83 | -11.83 -27 -51.02 7.82 1.36 3.01 0 P
5449.9 -39.3 -18.1 -21.2 -51.62 7.82 1.49 3.01 0 P
802.11ax 5465.81 -40.12 | -13.12 -27 -52.45 7.82 1.5 3.01 0 P
HE40 Full 5459.15 -5247 | -11.27 -41.2 -64.79 7.82 1.49 3.01 0 A
CH 134 * 5670 16.28 - - 4.05 7.82 14 3.01 0 P
5670MHz |« 5670 6.33 - - -5.9 7.82 1.4 3.01 0 | A
5725 -31.76 -4.76 -27 -43.95 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
7347 -33.69 |[-12.49 -21.2 -47.65 7.82 3.13 3.01 0 P
802.11ax
7347 -34.6 6.6* -41.2 -48.56 7.82 3.13 3.01 0 A
HE40 Full
11020 -67.21 -46.01 -21.2 -80.98 7.82 2.94 3.01 0 P
CH 102
16530 -60.23 | -33.23 -27 -75.32 7.82 4.26 3.01 0 P
5510MHz
P
7400 -34.2 -13 -21.2 -48.24 7.82 3.21 3.01 0 P
802.11ax
7400 -34.66 6.54* -41.2 -48.7 7.82 3.21 3.01 0 A
HE40 Full
11100 -66.34 |-45.14 -21.2 -80.22 7.82 3.05 3.01 0 P
CH 110
16650 -61.34 |[-34.34 -27 -76.41 7.82 4.24 3.01 0 P
5550MHz
P
7560 -36.2 -15 -21.2 -50.14 7.82 3.1 3.01 0 P
802.11ax
7560 -36.76 4.44* -41.2 -50.7 7.82 3.1 3.01 0 A
HE40 Full
11340 -64.33 | -43.13 -21.2 -78.53 7.82 3.37 3.01 0 P
CH 134
17010 -60.22 |-33.22 -27 -75.23 7.82 4.18 3.01 0 P
5670MHz
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH102, CH110 and CH134 was verified and passed by radiated measurement,

please refer appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5456.38 -33.61 [-1241| -21.2 -46.35 | 7.82 1.91 3.01 0 P
HE40 5466.37 -31.2 -4.2 -27 -43.96 | 7.82 1.93 | 3.01 P
Partial 5459.89 -50.18 | -8.98 | -41.2 62,93 | 7.82 1.92 | 3.01 0 A
484/65 * 5510 14.79 - - 1.97 7.82 1.99 | 3.01 0 P
CH 102 * 5510 3.71 - - -9.11 7.82 1.99 3.01 0 A
5510MHz 5758.7 -38.03 |[-11.03| -27 50.56 | 7.82 1.7 | 3.01 o | P
802.11ax 5451.79 -33.66 |-12.46| -21.2 -46.39 | 7.82 1.9 3.01 0 P
HE40 5469.07 -32.48 | -5.48 -27 4525 | 7.82 1.94 | 3.01 0 P
Partial 5459.62 5032 | -912 | -41.2 -63.07 | 7.82 1.92 | 3.01 0 A
484/65 * 5550 17.29 - - 4.56 7.82 1.9 3.01 0 P
CH110 * 5550 6.37 - - -6.36 7.82 1.9 3.01 0 A
5550MHz 5759.33 3754 |-1054| 27 -50.07 | 7.82 1.7 | 3.01 o | P
802.11ax 5437.32 -39.54 [-18.34| -21.2 5223 | 7.82 1.86 | 3.01 0 P
HE40 5465.44 -394 | 124 -27 -52.16 | 7.82 1.93 | 3.01 0 P
Partial 5458.78 5232 [-11.12| -41.2 -65.06 | 7.82 1.91 3.01 0 A
484/65 * 5670 15.77 - - 3.18 7.82 1.76 | 3.01 0 P
CH 134 * 5670 5.09 - - 7.5 7.82 1.76 3.01 0 A
5670MHz 5725975 | -29.28 | -2.28 27 4183 | 7.82 172 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-45 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5456.8 -28.54 -7.34 -21.2 -40.86 7.82 1.49 3.01 0 P
802.11ax 5464.24 -29.33 -2.33 -27 -41.66 7.82 1.5 3.01 P
HES80 Full 5454.64 -45.96 -4.76 -41.2 -58.28 7.82 1.49 3.01 0 A
CH 106 * 5530 12.29 - - -0.04 7.82 1.5 3.01 0 P
5530MHz | « 5530 1.24 - - -11.09 | 7.82 1.5 3.01 0o | A
5731.925 -37.64 |-10.64 -27 -49.82 7.82 1.35 3.01 0 P
5455.08 -35.19 | -13.99 -21.2 -47.51 7.82 1.49 3.01 0 P
802.11ax 5468.4 -33.72 -6.72 -27 -46.05 7.82 1.5 3.01 0 P
HES80 Full 5459.89 -50.29 -9.09 -41.2 -62.61 7.82 1.49 3.01 0 A
CH 122 * 5610 13.92 - - 1.67 7.82 1.42 3.01 0 P
5610MHz |« 5610 3.61 - - -8.64 7.82 142 | 3.01 0o | A
5726.675 -31.39 -4.39 -27 -43.58 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-46 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
11060 -66.1 -44.9 -21.2 -79.93 7.82 3 3.01 0 P

802.11ax
16590 -61.73 | -34.73 -27 -76.81 7.82 4.25 3.01 0 P

HE80 Full
P

CH 106

5530MHz
7480 -34.95 |-13.75 -21.2 -48.92 7.82 3.14 3.01 0 P

802.11ax
7480 -35.66 5.54* -41.2 -49.63 7.82 3.14 3.01 0 A

HE80 Full
11220 -64.81 -43.61 -21.2 -78.85 7.82 3.21 3.01 0 P

CH 122
16830 -62.65 |-35.65 -27 -77.69 7.82 4.21 3.01 0 P

5610MHz
P

1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH122 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 ( MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 5456.92 -30.71 | -9.51 -21.2 4345 | 7.82 1.91 3.01 0 P
HES0 5466.1 -30.29 | -3.29 -27 -43.05 | 7.82 1.93 | 3.01 P
Partial 5459.89 4617 | -4.97 | -41.2 -58.92 | 7.82 192 | 3.01 0 A
996/67 * 5530 10.95 - - -1.83 7.82 1.95 | 3.01 0 P
CH 106 * 5530 -0.62 - - -13.4 7.82 1.95 | 3.01 0 A
5530MHz 5760.59 375 | -105 -27 -50.03 | 7.82 1.7 | 3.01 o | P
802.11ax 5459.5 -34.73 [-1353| -21.2 4748 | 7.82 1.92 | 3.01 0 P
HES0 5464 -34.6 7.6 -27 -47.36 | 7.82 193 | 3.01 0 P
Partial 5459.5 5131 [-10.11] -41.2 -64.06 | 7.82 192 | 3.01 0 A
996/67 * 5610 13.44 - - 0.82 7.82 179 | 3.01 0 P
CH 122 * 5610 2.62 - - -10 7.82 1.79 | 3.01 0 A
5610MHz 5731535 | -30.84 | -3.84 -27 4339 | 782 | 172 | 3.01 o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-48 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5436.4 -30.55 -9.35 -21.2 -42.86 7.82 1.48 3.01 0 P
802.11ax
5463.4 -34.61 -7.61 -27 -46.94 7.82 1.5 3.01 P
HE160
5411.8 -46.96 -5.76 -41.2 -59.25 7.82 1.46 3.01 0 A
Full
* 5570 8 - - -4.29 7.82 1.46 3.01 0 P
CH 114
5570MHz 5570 -2 - - -14.29 7.82 1.46 3.01 0 A
5727.05 -32.55 -5.55 -27 -44.74 7.82 1.36 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-49 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) [ (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) |(P/A)
802.11ax 7427 -34.23 |-13.03 -21.2 -48.25 7.82 3.19 3.01 0 P
HE160 7427 -34.88 6.32* -41.2 -48.9 7.82 3.19 3.01 A
Full 11140 -65.96 |-44.76 -21.2 -79.89 7.82 3.1 3.01 0 P
CH 114 16710 -62.08 | -35.08 -27 7714 | 7.82 423 | 3.01 0 P
5570MHz P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH114 was verified and passed by radiated measurement, please refer
appendix F1 & F2.
TEL : 886-3-327-0868 Page Number : B2-50 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - 5470~5725MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5412.7 -29.87 -8.67 -21.2 -42.5 7.82 1.8 3.01 0 P
HES0 5467.6 -34.9 -7.9 -27 -47.66 7.82 1.93 3.01 P
Partial 5421.7 -48.73 -7.53 -41.2 -61.38 7.82 1.82 3.01 0 A
1992/68 * 5570 7.68 - - -5.01 7.82 1.86 3.01 0 P
CH114 | 5570 -3.06 - - 1575 | 7.82 1.86 | 3.01 0 | A
5570MHz 5725325 | -33.11 | -6.11 -27 4566 | 782 | 172 | 301 | 0o | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-51 of 69
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
5407.33 -38.99 [-17.79 -21.2 -51.27 7.82 1.45 3.01 0 P
5466.61 -40.21 -13.21 -27 -52.54 7.82 1.5 3.01 P
802.11a
5419.03 -52.07 |-10.87 -41.2 -64.36 7.82 1.46 3.01 0 A
CH 144
* 5720 23.67 - - 11.47 7.82 1.37 3.01 0 P
5720MHz
* 5720 13.81 - - 1.61 7.82 1.37 3.01 0 A
5874 -32.53 -5.53 -27 -44.75 7.82 1.39 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-52 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO G(:i‘:l ‘;" Peak
Ant. Limit Line Level Gain Loss | Factor (Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) | (dB) | (dB) [(P/A)
7627 -38.79 | -17.59 -21.2 -52.24 7.82 2.62 3.01 0 P
802.11a 7627 -39.48 1.72* -41.2 -52.93 7.82 2.62 3.01 0 A
CH 144 11440 -65.32 | -44.12 -21.2 -79.01 7.82 2.86 3.01 0 P
5720MHz 17160 -62.74 |-35.74 -27 -77.41 7.82 3.84 3.01 0 P
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
5413.57 -39.23 |[-18.03 -21.2 -51.52 7.82 1.46 3.01 0 P
802.11ax 5461.54 -40.27 | -13.27 -27 -52.59 7.82 1.49 3.01 0 P
HE20 Full 5421.37 -52.26 | -11.06 -41.2 -64.55 7.82 1.46 3.01 0 A
CH 144 * 5720 23.82 - - 11.62 7.82 1.37 3.01 0 P
5720MHz |« 5720 13.17 - - 0.97 7.82 1.37 | 3.01 0 A
5850.25 -29.13 -2.13 -27 -41.31 7.82 1.35 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-54 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7627 -3712 [ -15.92 -21.2 -51.06 7.82 3.1 3.01 0 P
802.11ax
7627 -37.77 3.43* -41.2 -51.71 7.82 3.1 3.01 A
HE20 Full
11440 -65.52 | -44.32 -21.2 -79.85 7.82 3.5 3.01 0 P
CH 144
17160 -61.08 |[-34.08 -27 -76.12 7.82 4.21 3.01 0 P
5720MHz
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 5413.57 -38.1 -16.9 -21.2 -50.74 7.82 1.81 3.01 0 P
HE20 5461.54 -39.62 |[-12.62 -27 -52.37 7.82 1.92 3.01 P
Partial 5421.37 -51.53 |[-10.33 -41.2 -64.18 7.82 1.82 3.01 0 A
26/8 * 5720 24.5 - - 11.95 7.82 1.72 3.01 0 P
CH144 | -« 5720 14.69 - - 2.14 7.82 1.72 | 3.01 0 A
S720MHz 5850.75 -36.65 | 965 | -27 4913 | 782 | 165 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-56 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7627 -35.95 |[-14.75 -21.2 -49.89 7.82 3.1 3.01 0 P
HE20 7627 -36.61 4.59* -41.2 -50.55 7.82 3.1 3.01 A
Partial 11440 -66.89 | -45.69 -21.2 -81.22 7.82 3.5 3.01 0 P
26/8 17160 -62.75 |[-35.75 -27 -77.79 7.82 4.21 3.01 0 P
CH 144 P
5720MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH144 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5431.9 -38.74 | -17.54 -21.2 -51.04 7.82 1.47 3.01 0 P
802.11ax 5460.37 -40.15 |-13.15 -27 -52.47 7.82 1.49 3.01 P
HE40 Full 5458.81 -52.28 | -11.08 -41.2 -64.6 7.82 1.49 3.01 0 A
CH 142 * 5710 19.06 - - 6.85 7.82 1.38 3.01 0 P
S710MHz |  « 5710 8.21 - - -4 7.82 1.38 | 3.01 0o | A
5866.75 -35.13 -8.13 -27 -47.34 7.82 1.38 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-58 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7613.3 -35.92 [-14.72 -21.2 -49.86 7.82 3.1 3.01 0 P
802.11ax
7613.3 -36.5 4.7 -41.2 -50.44 7.82 3.1 3.01 A
HE40 Full
11420 -63.78 | -42.58 -21.2 -78.08 7.82 3.47 3.01 0 P
CH 142
17130 -63.24 |-36.24 -27 -78.27 7.82 4.2 3.01 0 P
5710MHz
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH142 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5452.96 -38.75 | -17.55 -21.2 -51.48 7.82 1.9 3.01 0 P
HE40 5469.73 -39.71 | -12.71 -27 -52.48 7.82 1.94 3.01 P
Partial 5456.47 -52.27 | -11.07 -41.2 -65.01 7.82 1.91 3.01 0 A
484/65 * 5710 19.65 - - 7.09 7.82 1.73 3.01 0 P
CH142 | =« 5710 8.77 - - -3.79 7.82 1.73 | 3.01 0o | A
5710MHz 585275 | -29.35 | -2.35| @ -27 4183 | 782 | 165 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-60 of 69
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE40 Partial 484 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) | (dBi) (dB) [ (dB) |(dB) |(P/A)
802.11ax 7613.3 -35.21 -14.01 -21.2 -49.15 7.82 3.1 3.01 0 P
HE40 7613.3 -36.07 5.13% -41.2 -50.01 7.82 3.1 3.01 A
Partial 11420 -65.48 |-44.28 -21.2 -79.78 7.82 3.47 3.01 0 P
484/65 17130 -61.08 |[-34.08 -27 -76.11 7.82 4.2 3.01 0 P
CH 142
5710MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH142 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
5450.62 -36.97 | -15.77 -21.2 -49.29 7.82 1.49 3.01 0 P
802.11ax 5463.49 -35.34 -8.34 -27 -47.67 7.82 1.5 3.01 P
HES80 Full 5459.98 -50.32 -9.12 -41.2 -62.64 7.82 1.49 3.01 0 A
CH 138 * 5690 15.34 - - 3.12 7.82 1.39 3.01 0 P
5690MHz |« 5690 5.29 - - -6.93 7.82 1.39 | 3.01 0o | A
5879.65 -31.89 -4.89 -27 -44.13 7.82 1.41 3.01 0 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-62 of 69

FAX : 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 (MHz) (dBm) | (dB)| (dBm) (dBm) (dBi) (dB) [ (dB) |(dB) |(P/A)
7587 -34.8 -13.6 -21.2 -48.74 7.82 3.1 3.01 0 P
802.11ax
7587 -35.67 5.53* -41.2 -49.61 7.82 3.1 3.01 A
HES80 Full
11380 -64.98 |[-43.78 -21.2 -79.23 7.82 3.42 3.01 0 P
CH 138
17070 -62.9 -35.9 -27 -77.92 7.82 4.19 3.01 0 P
5690MHz
P
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark
3. The unwanted emission of CH138 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) |(P/A)
802.11ax 5443.6 -38.67 | -17.47 -21.2 -51.38 7.82 1.88 3.01 0 P
HES0 5467.78 -38.1 -11.1 -27 -50.87 7.82 1.94 3.01 P
Partial 5459.98 -50.98 -9.78 -41.2 -63.73 7.82 1.92 3.01 0 A
996/67 * 5690 15.55 - - 2.98 7.82 1.74 3.01 0 P
CH138 | = 5690 4.47 - - -8.1 7.82 1.74 | 3.01 0o | A
S5690MHz 5855.15 | -20.56 | -2.56 | -27 4204 | 782 | 165 | 301 | 0 | P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2C - Straddle Channel

WIFI 802.11ax HE80 Partial 996 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit | Read |Antenna| Path | MIMO c;ri‘:;" Peak
Ant. Limit Line Level Gain Loss | Factor |Factor|Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) | (dB) |(dB) |(P/A)
802.11ax 7586.6 -37.01 -15.81 -21.2 -50.95 7.82 3.1 3.01 0 P
HES80 7586.6 -37.74 3.46* -41.2 -51.68 7.82 3.1 3.01 A
Partial 11380 -64.89 -43.69 -21.2 -79.14 7.82 3.42 3.01 0 P
996/67 17070 -62.54 -35.54 -27 -77.56 7.82 4.19 3.01 0 P
CH 138
5690MHz
1. No other spurious found.
2. All results are PASS against Peak and Average limit line.
Remark

The unwanted emission of CH138 was verified and passed by radiated measurement, please refer

appendix F1 & F2.

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

Emission above 25GHz

WIFI 802.11ax HE40 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding|Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) |(P/A)
5GHz 39776 -45.44 | -2424| -21.2 -69.97 7.82 13.7 | 3.01 0 P

802.11ax

HE40

Full

SHF

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.

TEL : 886-3-327-0868
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

Emission below 1GHz

WIFI 802.11ax HE40 Full (LF)

WIFI |Note| Frequency Level Over Limit Read | Antenna | Path | MIMO | Grounding [Peak
Ant. Limit Line Level Gain Loss [Factor| Factor |Avg.
5 (MHz) (dBm) [ (dB) | (dBm) | (dBm) (dBi) | (dB) |(dB) (dB) |(P/A)
84 -74.84 |[-19.64 | -55.2 -90.62 7.82 0.25 | 3.01 4.7 P
5GHz
208.47 -74.04 [-22.34| -51.7 -90.06 7.82 0.49 | 3.01 4.7 P
802.11ax
226.29 -74.06 |[-24.86| -49.2 -90.07 7.82 0.48 | 3.01 4.7 P
HE40
Eull 437.2 -74.33 [-25.13 | -49.2 -90.5 7.82 0.64 | 3.01 4.7 P
u
LF 631.8 -72.98 |[-23.78| -49.2 -89.29 7.82 0.78 | 3.01 4.7 P
951.7 -72.38 [-23.18 | -49.2 -89.07 7.82 1.16 | 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL : 886-3-327-0868 Page Number : B2-67 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

H/V Horizontal or Vertical

TEL : 886-3-327-0868 Page Number : B2-68 of 69
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path MIMO (':i(:;n Peak
Ant. Limit Line Level Gain Loss | Factor [Factor|Avg.
5 ( MHz) (dBm) [(dB)| (dBm) | (dBm) | (dBi) | (dB) [ (dB) |(dB) [(P/A)
802.11a 5146.12 3654 [-1534| -212 | -4729 | 636 | 138 | 301 | 0 | P
CH 36
5180MHz 5150 -50.86 -9.66 -41.2 -61.61 6.36 1.38 3.01 0 A

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

MIMO Factor(dB) = 10 log (NANT), where NANT is the number of outputs

Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f < 960 MHz)
Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding Factor(dB)

o & w0 bdPRF

Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 5146.12MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 6.36(dBi) + 1.38(dB) - 47.29(dBm) + 3.01(dB)

=-36.54 (dBm)

2. Over Limit(dB)

= Level(dBm) — Limit Line(dBm)

= -36.54(dBm) + 21.2(dBm)

=-15.34(dB)

For Average Limit @ 5150MHz:

1. Level(dBm)

= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)
= 6.36(dBi) + 1.38(dB) — 61.61(dBm) + 3.01(dB)

=-50.86 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

=-50.86(dBm) + 41.2(dBm)

=-9.66(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

Appendix C. Conducted Spurious Emission Plots

Temperature : 21.5~25.9°C

Test Engineer : Kai Liao, Ken Wu and Nick Yu
Relative Humidity : (45.3~64.5%

Note symbol

-L Low channel location
-R High channel location
TEL : 886-3-327-0868 Page Number 1 C1-1 of 157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Band Edge)

o~
WIFI UNII 1 5150~5250MHz Band Edge
vl (d6m) Date: 2022.08-29 evel (dBm) Date: 2022.08-29
1
133 ) 133
u) u)
ol TUT I Tu 1 Il PEAK(UNI)
350 o 350 I
A o B
" [P T S
513 513
or or
38 38
905000 5030 5050, 070, 5090 5M0. 5130 5150 5170, 5190, 5210, 5200, 5260 1905060 200, 3000, 000, 5000, 000 7000
Freauency (Miz) Freauency (Miz)
site + THOS-HY site :
Condition + FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition + PEAK(UNII) ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000000KHz VBW:3000.000KHz
ovel (dBm) Date: 2022.09.27
oval (d8m) Date: 2022.08-29
138
134 1
25
25
189
18
350
350 FCC ClASS B N
5 N 513 | NV G S
519 1 N e R
51
or
s
833
000 2000 5000 000 0. G000 7000
905000 5030 5050, 070, 5090 5M0. 5130 5150 5170, 5190, 5210, 5200, 5260 Freauency (MHz)
Freauency (Miz) site THOSHY
Site : - Condition + FCC CLASS-B(AVE)_CON ANT GATN+6.36 HORIZONTAL
Condition + FCC CLASS-B_AV6_BE ANT GAIN+6.36 HORIZONTAL + RBW:1000.000KHz VBW:0.010KHz
RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - L

CSE

Fundamental

Avg.

BW:1000.000KHz VBW:0.010KHz

evel (¢Bm) Date: 2022.08.29 evel (d8m) Date: 2022.08.29
1
138 138
|
25 25
18 } 189
1 PEAK(UNI)
NEEp RN WEALESLE -
" o S Aot
I
513 513
s 51
s s
000 503, 5050 5070 5090, 0. 510 5160 G470, 5190, 5210 5230 5260 000 2000 5000 000 Ty G000 7000
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.27
evel (48m) Date: 2022.08.29
138
13
- 25
25
10
a9
350
-/
513 —
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7000
000 5030 5050 5070 5090, 50, 510 5160 G470, 5190, 5210 5230 5260 Freauency (Miz)
Frequency (MHz) sire THOSHY
Site THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT GATN+6.36 HORTZONTAL + RBW:1000000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH44 5220MHz - R

CSE Fundamental

evel (d8m)

Date: 20220829

Nin

138
25
188

”*\

Mty

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

y (MHz)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 20220829

O

25
188
e FCCCLASS.B AVG BE

N +

Site
Condition

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

)
THO5-HY
+FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

~
WIFI UNII 1 5150~5250MHz Band Edge
evel (¢Bm) Date: 2022.08.29 evel (@Bm) Date: 2022.08.29
1
138 - 138
25 25
18
pEAK(UND
M E—
" ’ e
SO AT —— R S
513 513
s 51
s s
000 5030, 5050 5070 5090, 50, 5130 5160 G470, 5190, 5210 5230 5260 000 2000 5000 000 5000, G000 7000
Frequency (WHz) Frequency (WHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHz BW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.27
evel (48m) 22.08.29
138
13
- 25
25
10
a9
350
350 FCC CLASS BAVG)_CON
513 S S ) i —
sty ) S N N S S - S e ——
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7000
1005000 5030 5050, 5070, 5090 5HO. 5130 5150 5170, 5190, G210, G230, 5260 Frequency (Wiz)
Frequency (WHz) sire THOSHY
Site + THO5-HY Condition CC CLASS-B(AV6)_CON ANT GATN+6.36 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT 6ATN=6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ
+ RBW:1000000KHz VBW:0.010KHz

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11a CH48 5240MHz - R

CSE Fundamental

evel (d8m)

Date: 20220829

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

y (MHz)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 20220829

188 J
e y FCCCLASS.B AVG BE
P S, |

Site
Condition

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

THO5-HY
+FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. :

FR1N1011-01D

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE20 Full (Band Edge)

~
WIFI UNII 1 5150~5250MHz Band Edge
evel @Bm) Date: 2022.08.29 evel @Bm) Date: 2022.08.20
1
134 o 13
24 25
1 M T ITU (1] U I PEAK(UNI)
rdparar e ool " b
P e ST P T
513 51
o5 15
Py Py
1905000 5030. 5050. 5070. 5080. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
requency (itz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition + FCC CLASS-B_PK_BE ANT 6AIN#6.36 HORIZONTAL Condition + PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
el (48m) Date:2022.09.27
evel (@Bm) Date: 2022.08.20
138
14
25
25
18]
8
350/ N CoN
VN B I I -
513 RIS S S ] — —
o7
o5
s34
Py
00 000, 008, 000, 5000, 700
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 Frequency (MHz)
Frequency (Wiz) Site THOSHY
: THO5-HY Condition :FCC CLASS-B(AV6)_CON ANT G6AIN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL  RBW:1000.000KHz VBW:0.010KHZ
+RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI UNII 1 5150~5250MHz Band Edge
evel (@Bm) Date:2022.08.29 oveldBim) Date: 2022.08.29
H
134 138
25 25
18 129
w T T T peaxomn
35 5 a 350
"y - TP SR WY P e
513 513
515 515
8 T
00 5030 050, 5070, G090, 5110, 530 150 5170, 5190 6210 530 5250 00 7000, 5000 000 N 5000 7000
Frequency (WHz) roquency (WHr)
site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN+6.36 HORTZONTAL Condition + PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (@Bm) Dote: 20220028
evel (@Bm) Date: 2022.08.29
13
138
25
25
188
188
350
354 FCC CLASS BAVG)_CON
13 e e
D [ S S - NI B——
15
515
Py
ey
1993500 200, 000, 000 s000. w000, 7000
00 5030 050, 5070, G090, 5110, 530 S150. 5170, 5190 6210 530 5250 Frequency (Wie)
Froquency (WHz) sie oSy
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GATN+6.36 HORTZONTAL + RBW:1000.000KHz VBW:0.010KHz
+ RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH44 5220MHz - R

CSE

Fundamental

evel (d8m)

Date: 20220829

350 ”M!wh

!

Toensing

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

Site

Condition

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

THO5-HY

+ RBW:1000.000KHz VBW:0010KHz

+FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL

¥ Miz)
Site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (d8m) Date: 2022.08.29

138

25

109

9 L FCC CLASS.B AVG BE

P vad —_—

675

138

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0010KHz

evel (¢Bm) Date: 202209.01 evel (d8m) Date: 202209.01
1
138 138
25 25
18 189
1 PEAK(UNI)
350 - 350
bt g A | S St oy ]
[P AT AR S
513 513
s 51
s s
000 5030, 5050 5070 5090, 0. 5130 5160 5470, 5190, 5210 5230 5260 000 2000 5000 000 G000 7000
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.01
138
13
~ 25
25
10
a9
350
359 L FCC CLASS BIAVG)_CoN
~ ) 53 [ NNV N E——
19 : A I R (I S———
575
s
a3
a2
15060 200, 3000, 000, 00, 000, 7000
1005000 5030 5050, 5070, 5090 5HO. 5130 5150 5170, 5190, G210, G230 5260 Freauency (Miz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AVG_BE ANT 6ATN+6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Full CH48 5240MHz - R

CSE

Fundamental

evel (4Bm) Date: 2022.09.01

T
NIERE.
[ b AN A A o -

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY

Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

y (W)
site THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN#6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel(@Bm) Date: 2022.08.01

138

29 ’

183

e FCC CLASS B AvVG B

/ ~

PRI N L L

515

Py

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH36 5180MHz

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (@Bm) Date: 2022.08.05 evel (@Bm) Date: 2022.08.06
134 M 13
24 25
) 188 -
T ITU (1] U I PEAK(UNI)
350) 350
1 J | N Wp—r—
513 513
o5 15
Py Py
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
Frequency (WHe) Frequency (Wie)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN#6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Dote: 2022:08.28
evel (@Bm) Date: 2022.09.05
138
14
25
25
124
8
350
350/ i i
513 [ —
513 1 7~ B
515
o5
T
Py
00 7000, 5000 000 N 5000 7000
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 Frequency (MHz)
Frequency (Wiz) sire THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6AIN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-12 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0010KHz

evel (¢Bm) Date: 2022.09.06 evel (d8m) Date: 2022.09.06
1
138 138
25 25
18 189
1 PEAK(UNI)
350 350
" o onf s SR
[ —
513 51
s 51
s s
000 503, 5050 5070 5090, 510, 510 5160 G470, 5190, 5210 5230 5260 000 2000 5000 000 5000, G000 7o
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.08
138
13 1
25
25
10
a9
350
350 FCC CLASS B(AVG)_CON
I Y S Y SO
sy S e
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7o
000 5030 5050 5070 5090, 50, 510 5160 G470, 5190, 5210 5230 5260 Frequency (Wiz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AVG_BE ANT 6ATN+6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-13 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH44 5220MHz - R

CSE Fundamental

Date: 202209.06

evel (d8m)
138 rll,

25

188

352

513

7.

EY

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

¥ Miz)
Site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (d8m) Date: 2022.09.06

138

25

109

9 FCC CLASS.B AVG BE

U S 1

675

138

S350, 5370, 5300 5410, 5430 5450

1005180 5210, 5230 5250, 5270, 5290, 5310, 5330,
Frequency (MHz)

Site THO5-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-14 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5220MHz - L

CSE

Fundamental

Peak

evel (d8m)

Date: 2022-09.07

Frequency (MHz)

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

000 5030 5050. 5070. 5090. 5110. 510, 510 5170 5190, 5210 6230, 5260

Date: 2022-09.07

U T ; Z I peaxomn)
TP e ot

 THO5-HY
+ PEAK(UNIT) ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

3000. 5000, 5000. 7000

400,
Frequency (MHz)

Avg.

evel (48m)

Date: 202209.07

Frequency (MHz)
Site THO5-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

000 5030 5050. 5070. 5090, 5110. 5130, 510 5170 5190, 5210 6230, 5260

Date: 2022.09.28

FCC CLASS BAVG) CON

. N E————— IR
2000, 3000, 300, 00 5000, 7000
Frequency (Miz)
$THOS-HY

+ FCC CLASS-B(AVG)_CON ANT 6AIN+6.36 HORIZONTAL
+RBW:1000.000KHzZ VBW:0010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-15 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH48 5240MHz - R

CSE Fundamental

o I
134 \
-

180

y (MHz)

Avg.

site S THOS HY
Condition :FCC CLASS-B_PK_BE ANT 6AIN+6.36 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
ovel 4By oats 20220807

124

24

104

254 FCC CLASS.B_AVG BE

514 S a8 N

o1

534

Site THO5-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-16 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH36 5180MHz

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (@Bm) Date: 2022.09.06 evel (@Bm) Date: 2022.09.06
1
13 (‘k] 138
25 | 25
T ITU (1] U I PEAK(UNI)
e e o ottt AR AT Mt
51 513
o5 575
a3 a3
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 1000 2000. 3000. 4000, 5000. 6000. 7000
requency (itz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN#6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
ovel (dBm) Date: 2022.09-27
evel (4Bm) Date: 2022.09.06
138
134
25
25
189
8
350
350/ ‘ L = i
! 519 N
513 — e | R
515
o5
s
a3
000 2000 5000 000 N G000 7000
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 Frequency (MHz)
Frequency (Wiz) sit THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-17 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

~
WIFI UNII 1 5150~5250MHz Band Edge
evel @Bm) Date: 2022.08.05 evel (@Bm) Date: 2022.09.06
1
134 ~l 138
24 25
) 10 -
T ITU (1] U I PEAK(UNI)
35.0/ J{ Nw} 35.0/
UL VY IR DRI PSS ST el A b M e
513 513
o5 15
Py Py
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
requency (itz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN#6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Dote: 2022.08.27
evel (@Bm) Date: 2022.09.06
138
14
25
25
124
8
350
350/ Focel = i
J s 513 T N I S
513 — N e | "
515
o5
T
Py
00 7000, 5000 000 N 5000 7000
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 Frequency (MHz)
Frequency (Wiz) sire THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz
+RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-18 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH36 5180MHz

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

cm [ [
138 ‘“‘\
o
T I | ] ] PEAK(UNI) |
" Mh
R
[N RO I s Ly
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 2000. 3000. 4000. 5000. 6000. 7000
SR o
sie oy oy
Condition FCC CLASS-B_PK_BE ANT GATN+6.36 HORTZONTAL : PEAK(UNIT) ANT GATN+6.36 HORIZONTAL
o000 c00ksz vowa0ca 000t RowA00 00Kk z vow o0 okt
S
ctm [
N
350 A) - T ClASSBAGLCO
]
,,,,,, o N —
1 [ —
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 52¢ Frequency (MHz)
Frequency (MHz) : THO5-HY
N - :FCC CLASS-B(AV6)_CON ANT GATN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GATN+6.36 HORTZONTAL : RBW:1000.000KHz VBW:0.010KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-19 of 157




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - L

CSE

Fundamental

evel @Bm) Date: 2022.09.01 evel 48m) Date: 2022.09.01
138 138
183 183 -
UTm ITU (1] U i PEAK(UNY)
350) !
| ——

> M
s

:
\
1

syttt

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

51 513
o5 575
a3 a3
005000 5030 5050, 5070, 5090 510, 5130 5150 5170, 5190, 5210, 5230, 5260 000 200, 3000, 000, 5000, G000, 7000
requency (MHz) Freauency (MHz)
site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition + PEAK(UNIT)
+ RBW1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 2022.09.28
evel (4Bm) Date: 2022.09.01
138
134 4
25
25 =
189
0
350
T S 513 — —
e e e s T T
51
o5
s
a3
000 2000 5000 000 5000, G000 7000
005000 5030, 5050, 5070, 5090 510, 5130 5150 5170, 5190, 5210, 5230, 5260 Freauency (MHz)
Frequency (WHz) site THOSHY
Site : - Condition + FCC CLASS-B(AVE)_CON ANT GATN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GAIN+6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-20 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH38 5190MHz - R

CSE Fundamental

vl dBm) Date: 20220001

13

23 N\

104 \

‘M

351 T T o

513

s

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

+ RBW:1000.000KHz VBW:0010KHz

y (MH2)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.01
138
25
188
e FCCCLASS.B AVG BE
—
513 —
7.
By
1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)
Site THO5-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-21 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH46 5230MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0010KHz

evel (¢Bm) Date: 202209.01 evel (d8m) Date: 2022.08.01
1
138 138
25 25
i
w i
, M pEAK(UND
350
RN PR PYENI
513 513
s 51
s s
000 503, 5050 5070 500, 50, 5130 5160 G470, 5190, 5210 5230 5260 000 2000 5000 000 5000, G000 7000
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.01
138
13
—— 25
25
10
a9
350
350 — FCC CLASS B(AVG)_CON
— 513 TRRR——
st S N S N e I
575
s
a3
a2
15060 200, 3000, 000, 00, 000, 7000
1005000 5030 5050, 5070, 5090 5HO. 5130 5150 5170, 5190, G210, G230 5260 Frequency (Wiz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GATN+6.36 HORTZONTAL + RBW:1000000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-22 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Full CH46 5230MHz - R

CSE Fundamental

evel (d8m)

Date: 2022.00.01

18. xM

WJ» \M

Ly

y s
R N e e

80 5210, 52

30, 5250, 5270, 5200, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Avg.

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.01

T
—L 1
513 —— =
575
238
1005760 5210, 5230 5250. 5270 5290, 5310. 5330, 5350, 5370. 5390, 5410, 5430. 5460
Frequency (MHz)
Site + THOS-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-23 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - R

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (@Bm) Date: 2022.08.07 evel (@Bm) Date: 2022.09.07
138 138 1
24 25
) 10 -
u M”W T ITU 1 U 1 PEAK(UNI)
350 i WWWV 350)
SR BpRr A ST———
513 513
o5 15
Py Py
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
requency (itz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN#6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Date: 2022.09.28
evel (@Bm) Date: 2022.00.07
138
14 4
25
25
124
183
350
350) / FCCClAss B N
] S 513 — 1 \"),\"_,J«
513 il T—— R
515
o5
T
Py
00 7000, 5000 000 N 5000 o
1905000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5260 Frequency (MHz)
Frequency (Wiz) sire THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.36 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.36 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-24 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH38 5190MHz - L

CSE

Fundamental

evel (d8m)

Date: 2022-09.07

=

CONEEN

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Avg.

28
188
e FCCCLASS.B AVG BE

>~ [ 1

Site

1005780 5210, 5230 5250, 5270, 5290, 5310 5330, 5350 5370, 5390, 5410 5430,
Frequency (MHz)

EC)
()

THO5-HY

Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

y (MHz)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 202209.07

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-25 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0010KHz

evel (d8m) Date: 2022.09.07 ovel (¢Bm) Date: 2022.09.07
1
138 138
25 25
18 M 189
W” 1 pEAK(UND
20 i 0
e Mwmuw L. ey |
513 513
s 51
s s
000 503, 5050 5070 5090, 510, 510 G150 G470, 5190, 5210 5230 5260 000 2000 5000 000 G000 7000
Frequency (WHz) Frequency (WHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.36 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.07
138
13
— 25
25
10
a9
350
350 - Il Fecciassaiave) con
L B it Bswaesrepm s S T B
513 - - -
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7000
1005000 5030 5050, 5070, 5090 5HO. 5130 5150 5170, 5190, G210, G230 5260 Frequency (Wiz)
Frequency (WHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.36 HORIZONTAL
Condition +FCC CLASS-B_AVG_BE ANT 6ATN+6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-26 of 157



FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH46 5230MHz - R

Fundamental

Peak

Date: 2022-09.07

R e

80 5210, 5230 5250, 5270, 5290 5310. 5330, 5

+FCC CLASS-B_PK_BE ANT GATN=5.

5370, 5390 5410 5430, 5460

36 HORTZONTAL
Hz

Left blank

Avg.

Date: 202209.07

FCCCLASS.B AVG BE

L

1005180 5210, 5230 5250, 5270, 5290, 5310, 5330,
Frequency (MHz)

5370, 5390 5410 5430, 5460

+FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-27 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (¢Bm) Date: 2022.08.01 evel (aBm) Date: 2022.09-01
13 138 4
PSP BBV A
10 10 . +
" T ITU (1] u il PEAK(UNI)
ot
st ity R PO
51 513
o5 575
a3 a3
005000 5030 5050, 5070, 5090 510, 5130 5150 5170, 5190, 5210, 5230, 5260 15000 200, 3000, 000, 5000, G000, 7000
Freauency (Miz) Freauency (MHz)
site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL Condition + PEAK(UNIT)
+ RBW1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 2022.09.28
evel (4Bm) Date: 2022.09.01
138
134
25
25 —
189
0
350
350 J \\_;;__RM -
T 513 —e =
513 e ]
51
o5
s
a3
000 2000 5000 000 N G000 7000
005000 5030, 5050, 5070, 5090 510, 5130, 5150 5170, 5190, 5210, 5230, 5260 Freauency (MHz)
Frequency (WHz) sit THOSHY
+ THOS- Condition +FCC CLASS-B(AV6)_CON ANT GATN#6,36 HORTZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GAIN+6.36 HORIZONTAL + RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-28 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Full CH42 5210MHz - R

CSE Fundamental

vt ) oate: 20220801
154
(AR -
29
104
IRy
359
W
513
s
54
om0 S50 T 50 B0 B0 S o

80 5210, 5230 5250,

Avg.

¥ Miz)
Site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (d8m) Date: 202209.01

138

24

109

9 FCC CLASS.B AVG BE

.

513 ~

675

138

0

1005780 5210, 5230, 525

Site THO5-HY

Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

0. 5270, 5200 5310 5330 5350, 5370, 5300, 5410, 5430 54
Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-29 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Partial 996 (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - L

CSE

Fundamental

Peak

evel @Bm)

ebdspieicdob e,
e ki /"/"

0 hninars AT

JTLL L1

=

[ W—v—" MwWWMMu«wwM

1005000 5030 5050, 5070, 5090, 5110 5130
requency (W

Site

i)

$THOS-HY

50 5170, 5190 5210, 5230, 2000, 3000,

3000, 5000,
Frequency (Miz)

THOS-HY
+ PEAK(UNII) ANT 6AIN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ

Avg.

Condition +FCC CLASS-B_PK_BE ANT GAIN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm)

138

25 =
1838

350

S L T

75

838

2000 3000.

Condition

+FCC CLASS-B_AVG_BE ANT GATN#6.36 HORIZONTAL
+ RBW:1000.000KHzZ VBW:0010KHz

1005000 5030 5050, 5070, 5090, 5110, 5130, 5150 5170, 5190 5210 5230,
Frequency (MHz)

400, 0.
Frequency (MHz)

 THO5-HY
+FCC CLASS-B(AV6)_CON ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-30 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE80 Partial 996 CH42 5210MHz - R

CSE Fundamental

evel (@Bm) Date: 2022.09.21
134
bk stqpiton
25
188 \m sccounss 8 pilee
/WMWM 1
35
Z IVRYRNRARAIN
513
515
8
T80 5210, 5200, 5250, 5270, 5290 5910 S0 5350 S70 5990 G410 5430 5460

Avg.

¥ Miz)
Site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT GATN+6.36 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (d8m) Date: 202209-21

138

24

109

9 FCC CLASS.B AVG BE

S I S

513 T 1

675

138

S350, 5370, 5300 5410, 5430 460

1005180 5210, 5230 5250, 5270, 5290, 5310, 5330,
Frequency (MHz)

Site THO5-HY
Condition +FCC CLASS-B_AV6_BE ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-31 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz
WIFI 802.11ax HE160 Full (Band Edge)

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - L

CSE Fundamental

evel @Bm)

Date: 2022.08.24 evel @Bm) Date: 2022.08.24

MWW.TWWWL N
’ 5 B Ty TR T DT | reaxumn)
3snwwtm-m (. 350 .

Avg.

513 513
75 75
33 833
905500 5030, 5050. 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230. 5250, 5270, 5290, 5310, 534 1007500 2000, 3000, 400, 5000, 5000, 7000
y (Mz) Frequency (MHz)
site THO5-HY site  THOS-HY
Condition FCC CLASS-B_PK_BE ANT 6AIN+6.43 HORIZONTAL Condition + PEAK(UNIT)
RBW:1000.000KHz VBW:3000.000KHzZ + RBW1000.000KHz VBW:3000.000KHZ
ovel isBim) ‘Dt 20220920
Level dBm) Date: 2022.08.24 1
n
138
a2 1
25|
N 1 |
18]
38 T e, CoH|
350 ] recciass e conl
e e v gy . e —— S B |
s13) | — - -
. {
75
a
3
1003500 2000 S0 4000 S, i, 7600
905500 5030, 5050. 5070. 5090. 5110, 5130. 5150, 5170, 5190, 5210, 5230. 5250, 5270 5290. 5310, 534 Fraquancy (WHz)
Frequency (MH2) site THOSHY
site - Condition FGC CLASS-B_AVG_BE ANT GATN+6.43 HORIZOMTAL
Condition FCC CLASS-B_AVG_BE ANT GATN+6.43 HORIZONTAL REW:1000000KHZ VBW-0.010KHz

RBW:1000.000KHZ VBW:0.010KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-32 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Full CH50 5250MHz - R

CSE Fundamental

ovel (48m)

Date: 2022.08.24

N VW,WMV».MMWMM\

ASS B_PK_BE

PN

Avg.

513
75
E
T80 5210 5230, 5250, 5270. 5200, 5310 5330, 5350 5370 5390, 5410, 5430. 5460
y (MHz)
Site THO5-HY
Condition FCC CLASS-B_PK_BE ANT 6ATN=643 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.08.24

wf | ”“Tﬂww

FcdClASS B AVG BE

513 —
575
538

T80 5210 5230, 5250, 5270, 6200 5310, 5330, 5350, 570 5300, G410, 5430 560

Frequancy (WHz)
site THO5-HY
Condition FCC CLASS-B_AV6_BE ANT GAIN=6.43 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-33 of 157



swanranas. FCC RADIO TEST REPORT

Report No. :

FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

o~
WIFI UNII 1 5150~5250MHz Band Edge
evel (¢Bm) Date: 2022.09.21 evel (@Bm) Date: 2022.09-21
138 138
1
WWW
25 23]
18 f 189
1 / T T PEAK(UNI)
350 350
e B ———
A
513 513
575 575
38 838
1075500 5030. 5050. 070, 5090. 5110, 5130, 5160. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 53 109505 2000, 3000, 000, 5000, 5000, 7000
y i) Freauency (Miz)
site THOS-HY site S THOS-HY
Condition FCC CLASS-B_PK_BE ANT GAIN#6.43 HORIZONTAL Condition : PEAK(UNII) ANT GATN+6.43 HORIZONTAL
RBW:1000.000KHzZ VBW:3000.000KHZ : RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 2022.09-21
evel (4Bm) Date: 2022.09-21
138
134
25
25
# 189
0
350
s —Fecctasss N
. 513 S N N | |
B - R p—
51
o5
s
a3
000 2000 5000 000 N G000 7000
1005000 5030, 5050, 5070, 5090, 5110, 5130, 5160. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 Freauency (MHz)
Frequency (WHz) site THOSHY
+ THOS- Condition +FCC CLASS-B(AV6)_CON ANT GATN#6.43 HORTZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GAIN+6.43 HORIZONTAL + RBW:1000000KHz VBW:0.010KHz
+ RBW:1000000KHZ VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-34 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Band Edge

ANT

802.11ax HE160 Partial 1992/68 CH50 5250MHz - R

CSE

Fundamental

Peak

ovl 4By vate: 20720921
133
JsmM—MMwWwVJMMWwa\
188 A FCCCL 8_PK.BE
350 \‘MWMMW‘ thww
513
o1

80 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390. 5410, 5430. 5460
y (MH2)

Site  THO5-HY

Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

evel (4Bm) Date: 2022.09.21

I JEN O |
188
35 FCCCLASS.B AVG BE

NSO R SO I S O

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390. 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-35 of 157



swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11a (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CH36 5180MHz CH44 5220MHz

Peak
Avg.

Date: 20220917

evel (@B Date: 2022.08.17 evel @Bm)
134 13
24 25
) 188
AL UL [ L™ Pein ML IRipu||aN) UL T LI Pk
359 FGC CLASS-B(AVG)_CON| 350 FCC CLASS-BAVG)_CON
o v
513 513 S
1 o N
i WA s 7 1 A A st
o5 S L 15
Py Py
193000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000 1%%000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
3 (tiz) 3 (tiz)
site THOS-HY site THOS-HY
Condition : PEAK(UNIT) ANT 6ATN+6.36 HORIZONTAL Condition : PEAK(UNIT) ANT 6ATN+6.36 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz

+ RBW:1000.000KHz VBW:3000.000KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-36 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11a

CHA48 5240MHz

Peak
Avg.

evel (d8m)

Date: 20220917

B 0T 1 Y R W 1

con|

\‘ 2 B S g

Site
Condition

000 4000, G000 8000, 10000, 12000 14000, 16000, 18000 20000, 22000. 25000

y (MHz)
 THO5-HY
+ PEAK(UNIT) ANT 6ATN+6.36 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-37 of 157



swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE20 Full

CH36 5180MHz CH44 5220MHz

Peak
Avg.

Date: 2022.09-17

evel (aBm) Date: 20220947 evel (dBm)
13 134
25 25
10 188
AL UL [ L™ Pein T NI L | 1| Peciun|
9 FGC CLASS B(AVG) CON 359 FCC CLASS.B(AVG) CON
A
513 13
1 4 oAt
TN AN A g e PN RNE I NP A
b
o5 S o1 e
a3 s
10Ciog0 4000, 6000, G000 10000, 12000, 14000 16000, 16000, 20000, 22000. 25000 00io00 4000, 6000, G000 10000, 12000 14000 16000. 14000 20000, 22000 25000
3 (Mhz) Frequency (MHz)
site + THO5-HY site THOSHY
X » Condition PEAK(UNI) ANT GAIN+6 35 HORZONTAL
Condition + PEAK(UNII) ANT GATN+6.36 HORIZONTAL fsrari it il
iRBW:I000000KHZ VBW:3000000KHz | e Dol

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-38 of 157



sonronas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01D
WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE20
4 CH48 5240MHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number 1 C1-39 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH36 5180MHz

Partial 26/4 CH44 5220MHz

Peak
Avg.

evel (@Bm) Date: 20220917
138
25
183
TLALL s LI T LI P
350 FCC CLASS BAVG)_CON|
13
A A AN i
" TR, e,
75| S i
3
10Cio00 4000, 6000 G000, 10000, 12000 14000. 16000 18000 20000. 22000, 25000

y (Miz)

Site THOS HY
Condition PEAK(UNI) ANT GAIN+6.36 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz
Petectar

Date: 20220917

evel @Bm)
13
25
188 -
ML IRipu||aN) [ 1| Peascinn)
350 FCC CLASS-BAVG)_CON
Sy
513
e
5o LSRRI A
15 v
Py W
1%%000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 2500
y ()
ste THOSHY
Conditon PEAK(UNI) ANT GAIN+6 36 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz
Datectar

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-40 of 157



sonronas. FCC RADIO TEST REPORT Report No. : FR1IN1011-01D
WIFI UNII 1 5150~5250MHz Harmonic
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH48 5240MHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-41 of 157

FAX : 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE40 Full

CH38 5190MHz

CH46 5230MHz

Peak
Avg.

eve 4Bm) Date: 20220847
129
24
104
AL UL [ L™ Pein
359 FGC CLASS-B(AVG)_CON|
[y
519
o b AR A 92l
a4
193000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000

y (Miz)
Site THOS HY
Condition PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz
et

evel 48m)

Date: 20220917

8
ML

1
MT

1| Pt

s Ly R

FGC CLASS BAVG) CON

e A b T

105500
Site
Condition
et

4000 6000. 8000, 10000 12000. 14000, 16000, 16000. 20000, 22000. 25000
y (Miz)

THOSHY.
PEAK(UNI) ANT GAIN+6.36 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-42 of 157



swanranas. FCC RADIO TEST REPORT Report No

. : FR1IN1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

WIFI 802.11ax HE80 Full

CH42 5210MHz

Peak
Avg.

evel (@Bm) Date: 2022.09.20
13
25
10
T s | | L™ Pein
51 {
oo
et PABAAIAAN e
o7 A
o
00, 16000, 18000, 20000, 22000 25000

0. 12000, _14000.
Freauency (MHz)
site + THOS-HY
Condition + PEAK(UNII) ANT GAIN+6.36 HORIZONTAL
+ RBW1000000KHz VBW:3000.000KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-43 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. : FR1IN1011-01D

UNII 1 - 5150~5250MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI

UNII 1 5150~5250MHz Harmonic

ANT

802.11ax HE160 Full

CH50 5250MHz

Peak
Avg.

evel (aBm) Date: 2022.09.20
13
25
10
T UL [ L™ Pein
9 L FGC CLASS BIAVG)_CON]
e
51 5
T e S
o5
o
0. 12000, 14000, 16000, 18000, Z0000. 22000 25000
Frequency (Miz)
site + THOS-HY
Condition + PEAK(UNII) ANT GAIN+6.43 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-44 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz
WIFI 802.11a (Band Edge)

~
WIFI UNII 2A 5250~5350MHz Band Edge
evel @Bm) Date: 2022.08.29 evel @Bm) Date: 2022.08.20
134 13
25 M W"(L‘M/ 25
188 a 18| -
1 WLMW M uT JTLL (1) ] (gl PEAK(UNI)
e
35.0/ iy o 35.0/ A
bbbttt sy ! PRI F——— i I
513 513
o5 15
Py Py
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230. 5250. 5270. 5290, 5310. 5 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
Frequency (Wiz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition + FCC CLASS-B_PK_BE ANT 6AIN#6.43 HORIZONTAL Condition + PEAK(UNIT)
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Date: 2022.09.28
evel (@Bm) Date: 2022.08.20
138
14
25
25
124
8
™ 350/
350 \ ] FOCCRASS B i
] o T 513 | AN
513 e | 7
515
o5
T
Py
00 7000, 5000 000 o 5000 7000
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230, 5250. 5270. 5290. 5310, 5 Frequency (MHz)
Frequency (MHz) i : THO5-HY
Site H -} Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition + FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL + RBW:1000.000KHz VBW:0.010KHz
+RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-45 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH52 5260MHz - R

CSE

Fundamental

Peak

Date: 20220829

~

JM"" el
TR W

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

y (MH2)

 THO5-HY
+FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

Date: 20220829

1005180 5210, 5230 5260, 5270, 5290, 5310, 5330, 5
Frequency (MHz)

()

THO5-HY
+FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

5370, 5390 5410 5430, 5460

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-46 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - L

CSE

Fundamental

Avg.

evel (4Bm) Date: 2022.08.29 evel (d8m) Date: 2022.08.29
138 138
25 25
18 m&" 189
M [ UT M1 1 U |1 pEAK N
350 ¥ 350
5P P S PR PO PSS B G e
513 513
s 51
s s
000 5030, 5050, 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5340, 5340 000 2000 000 5000, G000 7000
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz BW:1000000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (8m)
138
13
25
25
10
a9
350
350 N FCC CLASS B(AVG)_CON
13 S S V| AR BEPI,
513 o ——————
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7000
1005560 5030, 5050, 5070, 5090, 5¥0. 5130, 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340 Freauency (Miz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition CC CLASS-B(AV6)_CON ANT GATN+6.43 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL + RBW:1000000KHz VBW:0.010KHZ
+ RBW:1000000KHz VBW:0.010KHz

TEL:

FAX

886-3-327-0868
886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH60 5300MHz - R

CSE Fundamental

evel (@Bm) Date: 2022.08.20
134
25
189 WM WJL )
.,
R PR bbb
513
515
8
80 5210, 5200, 5250, 5270, 5290 5910 S0 5350, G70 G990 G410 5430 5460

Frequency (MHz)

Avg.

Site + THOS-HY
Condition : FCC CLASS-B_PK_BE ANT 6ATN+6.43 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
evel (dBm) Date: 2022-08-20

138

25

1838

e P FCC CLASSIB_AVGBE

PEEEEESS Te—

7.5

838

1005180 5210, 5230. 5250. 5270. 5200. 5310. 5330, 5350, 5370, 5300. 5410. 5430. 5460

Frequency (MHz)
Site + THOS-HY
Condition : FCC CLASS-B_AV6_BE ANT GAIN+6.43 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHzZ

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11a CH64 5320MHz

CSE

Fundamental

Avg.

evel (4Bm) Date: 2022.08-29 evel (d8m) Date: 2022.08.29
1
138 e 138
o ]
i, PEAK(UNI)
kL
350 »
513
s 51
s s
300 O T 050 54505460 000 2000 5000 000 Ty G000 7000
Frequency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.29
138
13
) 29
25|
10
a9
350
350 . FCC CLASS B(AVG)_CON
—_ FCC CLASS.6_ AVG BE
L 513 I — =
513 — - "
575
s
a3
a2
15060 200, 3000, 000, 5000, 000, 7000
300 w0 B FEIONTT 050 5450, 5460 Frequency (Wiz)
Frequency (MHz) sire THOSHY
Site THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.43 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL + RBW:1000000KHz VBW:0.010KHZ
BW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855
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swanranas. FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH52 5260MHz - L

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (¢Bm) Date: 2022.08.01 evel (aBm) Date: 2022.09.01
13 138
29 \‘ e 23
N W
10 10
1 MMW W, UT L mu (1) 5] J qtl PEAK(UNI)
350 350
e e
51 1 513
o5 575
a3 a3
1005000 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 15000 200, 3000, 000, 5000, G000, 7000
) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition +FCC CLASS-B_PK_BE ANT GATN+6.43 HORIZONTAL Condition + PEAK(UNIT)
+ RBW1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
ovel (dBm) Date: 2022.09.28
evel (4Bm) Date: 2022.09.01
138
134
25
25
189
0 gt
350
s / \\ M recal ]
-
| s ~L o S I R O —
513 e | ———
51
o5
s
a3
000 2000 5000 000 N G000 7000
1005000 5030, 5050, 5070, 5090, 5110, 5130, 5150. 5170, 5190, 5210, 5230, 5250, 5270, 5290, 5310, 5 Frequency (WHz)
Frequency (WHz) sit THOSHY
+ THOS- Condition +FCC CLASS-B(AV6)_CON ANT GATN#6.43 HORTZONTAL
Condition +FCC CLASS-B_AV6_BE ANT GAIN+6.43 HORIZONTAL + RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-50 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH52 5260MHz - R

CSE

Fundamental

Peak

vl dam) oate: 20220801
13 }
25 M
P i

jo Mwmww
350/ ’w
4 lbergedpfn

513
o1

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
wency (Wiiz)

Site  THO5-HY

Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

oo gom) one 20220801

18
~
1 J
pad 4

254 /,/ S FCCCLASS.B AVG BE

|- —
51.3] e ——
19
9

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-51 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH60 5300MHz - L

CSE

Fundamental

Peak

evel (4Bm)

Date: 2022.00.01

-

MWWL Y

Site
Condition

000 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250 5270, 5290 5310, 5340

5-HY

THO!
+FCCCLASS.
+ RBW:1000.000KHz VBW:3000.000KHz

Frequency (MHz)

-B_PK_BE ANT 6ATN+6.43 HORTZONTAL

ovel (4Bm)

Date: 2022.00.01

s

‘Lmﬂ_rﬂ;‘\gu_l—u—y
350

e

PEAK(UNI

000

Site
Condition

+ THO!
+PEAK

2000

5-HY

3000.

(UNTT) ANT 6ATN+6.43 HORTZONTAL
BW:1000.000KHz VBW:3000.000KHz

400, 5000, 5000. 7000
Frequency (MHz)

Avg.

evel (4Bm) Date: 2022.09.28
evel (48m) 22.0901
138
13
25
25
10
a9
350
359 ] FCC CLASS B(AVG) CON
513 ]
staf I I S S N I S _— B—
\
s
[
a2 |
‘ 1001500 2000, 3000, 000 5000, 000, 7000
1005060 5030, 5050, 5070, 5090, 50, 5130, 5160, 5170, 5190, 5210, 5230, 5260, 5270, 5200, 5310, 5340 Freauency (Miz)
Frequency (M2
reavency (Wiz) site + THOS-HY
+ THO5-HY Condition CC CLASS-B(AV6)_CON ANT GATN+6.43 HORTZONTAL

Site
Condition

<RB)

CC CLAS!

5-B_AV6_BE ANT 6ATN+6.43 HORTZONTAL

1000.000KHz VBW:0.010KHzZ

+RBW:1000.000KHzZ VBW:0010KHz

TEL:

FAX

886-3-327-0868
886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH60 5300MHz - R

CSE Fundamental

Peak

evel (d8m)

Date: 2022.00.01

5
Y MMWW’N

A

M

Site  THO5-HY
Condition +FCCCLASS-B.

+ RBW:1000.000KHz VBW:3000.000KHz

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Frequency (MHz)

,_PK_BE ANT 6ATN+6.43 HORTZONTAL

Left blank

Avg.

evel (4Bm) Date: 2022.09.01
138
25
188
9 / Ny FCCCLASS.B AVG BE
L N
sy —_—
7.
By

Site THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

()

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Full CH64 5320MHz

CSE

Fundamental

Date: 20220829

ovel (4Bm)

Date: 20220829

Avg.

sccciass 8 bic g
o)
359 EOT A
513
s 51
s s
300 w0 T 050 54505460 000 2000 5000 000 Ty G000 7000
Frequency (WHz) Frequency (WHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date:2022.09.28
evel (48m) Date: 2022.08.29
138
13
25
25
10
a9
350
| FCC CLASS BAVG) CON
B SR
S 513 S I S—
513 —— e EEE—
575
s
a3
a2
15060 200, 3000, 000, 00, 000, 7000
300 w0 B FEIONTT 050 5450, 5460 Frequency (Wiz)
Frequency (WHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.43 HORIZONTAL
Condition +FCC CLASS-B_AVG_BE ANT 6ATN+6.43 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ
+ RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - L

CSE Fundamental

Date: 2022.09.07 evel 48m) Date: 2022-09.07

Avg.

vl aem)
7
14 124
P‘u
21 21
104 ( 183 -
[ T [T u n peAktown
T memw/ LT — S IO POV SoTee o SRR
[
513 513 [
74 7 ‘
24 24 ‘
~1%%5000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210, 5230. 5250. 5270. 5290. 5310. 5 %000 2000. 3000. 4000. 5000. 6000. 7000
s e Frequency iz
site S THOSHY site S THOSHY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.43 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KH2  RBW:1000.000KHz VBW:3000.000KH2
vt gy Date 20220820
vl 4om) bat:202208.07
139
14
2
24
104
104
350
I o —
f
| 513 SR S S O NSNS
513 + et e | | Y
7
74
ey
24
o0 o0 ED o0 £ o0 )
195000 5030. 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5 Frequency (MHz)
Freduency iz site THOSHY
Site : THO5-HY Condition +FCC CLASS-B(AV6)_CON ANT GATN+6.43 HORIZONTAL
Condifion +FCC CLASS-B_AV6_BE ANT GATN#6.43 HORIZONTAL  RBWEI000.000KHz VBW0.010KHz

+ RBW:1000.000KHzZ VBW:0010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-55 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH52 5260MHz - R

CSE Fundamental

Peak

\
b dttropen e e

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
y (MH2)

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

evel (4Bm) Date: 202209.07

g e
P I | - —

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY
Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-56 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz - L

CSE

Fundamental

Date: 202209.07

ovel (4Bm)

Date: 2022-09.07

Avg.

CC CLASS-B_AV6_BE ANT 6ATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

evel (d8m)
138 138
25 25
18 189
1 PEAK(UNI)
350 a 350
S S bbb s s bR
513 51
s 51
s s
000 5030, 5050, 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5340, 5340 000 2000 5000 000 5000, G000 7000
Freauency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz BW:1000000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.28
evel (48m) 22.0907
138
13
25
25
10
a9
350
350 FCC CLASS B(AVG)_CON
513 e
1) . B (S —
575
s
a3
a2
15060 200, 3000, 000, 00, 000, 7000
1005060 5030, 5050, 5070, 5090, 5¥0. 5130, 5160, 5170, 5190, 5210, 5230, 5260, 5270, 5200, 5310, 5340 Freauency (Miz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition CC CLASS-B(AV6)_CON ANT GATN+6.43 HORIZONTAL
Condition + RBW:1000.000KHz VBW:0010KHz

TEL:

FAX

886-3-327-0868
886-3-327-0855

Page Number : C1-57 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH60 5300MHz - R

CSE Fundamental

Peak

evel (d8m)

Date: 2022-09.07

L smeriqdubhont et snins bt ot sl st

Site  THO5-HY

Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

80 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460

y (MH2)

Left blank

Avg.

Date: 202209.07

evel (@Bm)
13
25
a9
9 _J \ FCC CLASS.6_AVG B
s —_—
s
a2

Site THO5-HY
Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

1005780 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH64 5320MHz

CSE

Fundamental

Avg.

evel (4Bm) Date: 202209-21 evel (d8m) Date: 202209-21
138 138
1
25 25
a9 SCCCLASS Bk BE 18]
1 PEAK(UNI)
350 ¥ — 350 .
MR ———
TR S S
513 513
s 51
s s
300 O T EED 5450, 5460 000 2000 5000 000 5000, G000 7000
Frequency (MHz) Freauency (MHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL Condition +PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09-21
evel (48m) Date: 202209-21
138
13
25
25
10
a9
350
| FCC CLASS B(AVG)_CON
e {L | FCC CLASS.6_ AVG BE
N ) BE L |
13 ha - e e
575
s
a3
a2
1004505 200, 3000, 000, 5000, 000, 7000
300 T 50, B FEIONTT EED 5450, 5460 Freauency (Miz)
Frequency (MHz) sire THOSHY
Site + THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.43 HORIZONTAL
Condition +FCC CLASS-B_AVG_BE ANT 6ATN+6.43 HORIZONTAL + RBW:1000000KHz VBW:0.010KHZ
+ RBW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR1IN1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

~
WIFI UNII 2A 5250~5350MHz Band Edge
everasm) e 2022.0021 o, oo 2022.0021
“
[ \ 13
29 29
T secouasss b e 14
‘W : T Il i 1 peaun)
350) i e 350) Pr——
T L. [N ——
19 s
19 79
4 4
1905300 5330. 5350. 5370. 5390, 5410, 5430. 5450. 5460 1%%000 2000. 3000. 4000. 5000. 6000. 7000
eatency e recuency e
site THOSHY site S THOS-HY
Condition FCC CLASS-B_PK_BE ANT GATN+6.43 HORTZONTAL Condition : PEAK(UNIT) ANT GATN+6.43 HORTZONTAL
{RBWH000.000KHZ VBW:3000.000KHz {RBWH000.000KHZ VBW:3000.000KHz
v e 20220021
everaom) vee 2022.0021
14
159
29
24
9
18| fl
N \ 59 .
N FCC CLASS B AVG BE N |
il S 519 S R S— S
13 ———— e HE
o4
19
59
4
w7 e o o e 00
1905300 5330. 5350. 5370. 5390. 5410, 5430. 5450. 5460 Frequency (MHz)
sy ) an sy
N - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GATIN»6.43 HORTZONTAL : RBW:1000.000KHz VBW:0.010KHzZ
 RBW-1000.000KHz VBW:0010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH64 5320MHz

CSE

Fundamental

evel @8m)

Date: 2022-09.07

h\'ﬂ

evel 48m)

Date: 2022-09.07

: T JTU L] U 1 L PEAK(UNI)
350

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

9 LRI SO SO S
P TP N
b At it s -
519 519
o7 o1
234 234
1905300 5330. 5350. 5370. 5390, 5410, 5430. 5450. 5460 1%%000 2000. 3000. 4000. 00. 6000. 7000
Frequency (MHz) Frequency (MHz)
site THOS-HY site $THOS-HY
Condition :FCC CLASS-B_PK_BE ANT GATN+6.43 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
 RBW:1000.000KHz VBW:3000.000KHz  RBW:1000.000KHz VBW:3000.000KHz
eve @By Date:2072.08.28
ovetagm) Dates2022.08.07
13
12
29
25
103
108
350 FCC ClASS-B(AVG)_CoN
354 _
FCCCLASS B AVG BE|
— SN T 519 S S
: e T A —
51.3) ———————————— | e
514
o7
a3
234
T 7508 D 000 o 000 7ot
50 EE— E R T Freauency (Hz)
recuency (MHe) sire THOBHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GATN+6.43 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHzZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH64 5320MHz

CSE

Fundamental

Avg.

+ RBW:1000.000KHzZ VBW:0010KHz

evel (@Bm) Date: 2022.08.07 evel (@Bm) Date: 2022.09.07
1
138 /" ““’““’\ 128
24 // M 25
N T ITU (1] U L PEAK(UNI)
350 M 350/
P et A A o S B L
| Re e
513 513
o5 15
Py Py
1905300 5330. 5350. 5370. 5390, 5410. 5430. 5450. 5460 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
Frequency (Wiz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.43 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Date: 2022.09.28
evel (@Bm) Date: 2022.00.07
138
14
- 25
25
124
8
350
N
N\ 513 — N e
513 — L S O P———
515
o5
T
Py
00 7000, 5000 000 o 5000 7000
1905300 5330. 53¢ 5370. 5390. 5410. 5430. 5450. 5460 Frequency (MHz)
Frequency (Wiz) sire THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition :FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHzR
WIFI 802.11ax HE40 Full (Band Edge)

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH54 5270MHz - L

CSE Fundamental

Avg.

vt bat: 20220001 ovttasm) bate: 20220801
5
134 14
24 24
104 I 10 .
1 W’m M/%m T [T 0] iy ek
hoptran st s i 4 Lo onpetsemomshp et ——
513 513
o7 o7
34 534
195000 5030, 5050. 5070. 5090. 5110. 5130. 5150. 5170, 5190. 5210. 5230. 5250. 5270. 5290. 5310. 5: 1000 2000. 3000. 4000. 5000. 6000. 7000
o) Freauency iz
site S THOSHY site S THOSHY
Condition FCC CLASS-B_PK_BE ANT GATN+6.43 HORTZONTAL Condition : PEAK(UNIT)
 RBW:I000.000KH? VBW:3000.000KHz  RBW:I000,000KHz VBW:3000.000KH2
vt gy oate 20220829
vl aBm) bat: 20220801
133
124

T —
o) B B So—
51
575
38
38
000 2000, 3000 000, 0. 000 7000
10055005030, 5050. 5070, 5090. 5110, 5130. 5150. 5170, 5190, 5210, 5230, 5250, 6270, 5290, 5310, 5 Freauency (MHz)
Frequency (WHz) site L THOS-HY
+ THOS- Condition +FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORTZONTAL
Condition +FCC CLASS-B_AVG_BE ANT GATN-6.43 HORTZONTAL + RBW:1000.000KHz VBW:0.010KHz

+ RBW:1000.000KHzZ VBW:0010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-63 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH54 5270MHz - R

CSE Fundamental

Peak

evel (d8m)

Date: 2022.00.01

R

scccias s oo
WWMWW

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Frequency (MHz)

Left blank

Avg.

evel (@Bm) Date: 20220801

33
+

25
188
9 - ~L FCC CLASS.B AVG B

T —
513 —
515
e
905780 5ato. 5230, 5260, 5270, 5200, 5310 B30 5360, 5370, 500 5410 A0 54s0

Froquency (WHz)
site + THOS-HY
Condition +FCC CLASS-B_AV6_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH62 5310MHz - L

CSE

Fundamental

Peak

evel (d8m)

Date: 2022.00.01

R

Site
Condition

000 5030, 5050, 5070. 5090, 5110, 5130, 5150, 5170, 5190, 5210, 5230, 5250, 5270, 5290 5310, 5340

Frequency (MHz)
5-HY

THO!
+FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz

ovel (48m)

Date: 20221012

PEAKUNI)

000

Site
Condition

+ THO!
+PEAK

2000

5-HY

(UNTT) ANT 6ATN+6.43 HORTZONTAL
BW:1000.000KHz VBW:3000.000KHz

3000. 5000, 5000. 7000

400,
Frequency (MHz)

Avg.

evel (4Bm) Date: 2022.09.29
evel (48m) 22.0901
138
13
25
25
10
a9
350
350 FCC CLASS B(AVG)_CON
o
513 — S VLN RS ]
staf - 4 Iy B ——
575
s
a3
a2
15060 200, 3000, 000, 00, 000, 7000
1005060 5030, 5050, 5070, 5090, 5¥0. 5130, 5160, 5170, 5190, 5210, 5230, 5250, 5270, 5200, 5310, 5340 Freauency (Miz)
Frequency (M2
requency (WHz) site THOS-HY
Site + THO5-HY Condition CC CLASS-B(AV6)_CON ANT GATN+6.43 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL + RBW:1000000KHz VBW:0.010KHZ
+ RBW:1000000KHz VBW:0.010KHz

TEL:

FAX

886-3-327-0868
886-3-327-0855

Page Number : C1-65 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Full CH62 5310MHz - R

CSE Fundamental

Peak

evel (d8m)

Date: 2022.00.01

scccuass s owle
359 WWAAKAWM LR —

,M[ W\‘uk“

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Frequency (MHz)

Left blank

Avg.

evel (48m)

Date: 2022.09.01

CF S

— FCCCLASS.B AVG BE
N

7 T~

i

Site
Condition

1005780 5210, 5230 5250, 5270, 5290, 5310 5330, 5350 5370, 5390, 5410 5430,
Frequency (MHz)

EC)
()

THO5-HY

+FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-66 of 157



swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz
WIFI 802.11ax HE40 Partial 484 (Band Edge)

~
WIFI UNII 2A 5250~5350MHz Band Edge
evel gBm) Dates 2022.08.22 evel aBm) Dates 2022.08.22
1
129 19
24 ‘ff 24
| MN“W i UT LT I_J u (inl PEAK(UNI)
359 — 359 { B
otrsbtor st TR B Aea———y
513 513
o1 515
a4 a9
10055005030, 5050, 5070. 5090, 5¥10. 5130, 5150 5170 5190, 5210. 5230, 5250, 5270, 5290 5. 1007550 700 000, 00 £ w000, 700
) requency (Wz)
site $THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6AIN»6.43 HORIZONTAL Condition + PEAK(UNII) ANT GAIN«6.43 HORIZONTAL
< RBW:1000.000KHz VBW:3000.000KHz < RBW:1000.000KHz VBW:3000.000KHz
e Date:2072.08.22
evel 4Bm) Dates 20220022
138
129
- 2
2 T
108
104
350
350 . < i recctasss N
IR el - 519 | N 1 N
13 B O T . P e
15
o1
a4
a4
00 700 ED 7000 ¥ £ To00
10055005030, 5050, 5070. 5090, 5H10. 5130, 5150 5170 5190, 5210, 5230, 5750, 5270, 5290 S5 Freauency (Hz)
Frequency (WHe) sire THOS MY
+ THOS- Condition +FCC CLASS-B(AV6)_CON ANT GATN+6.43 HORTZONTAL
Condition +FCC CLASS-8_AV6_BE ANT GAIN+6.43 HORIZONTAL + RBW:1000.000KHz VBW:0010KHz
:RBW:1000.000KHz VBW:0010KHz

TEL : 886-3-327-0868 Page Number : C1-67 of 157
FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH54 5270MHz - L

CSE

Fundamental

evel (d8m)

Date: 20220922

o

Avg.

Site

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

()
THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

7.
EY
80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 20220922
138
25
188
35
L — FCCCLASS.B AVG BE
L et
513 —
7.
By

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-68 of 157



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI UNII 2A 5250~5350MHz Band Edge
evel (@Bm) Date: 2022.08.22 evel (@Bm) Date: 2022.09.22
138 138 7
oy
18 189
MWW T LT venom)
350 350
o s A
TR
513 513
515 515
s s
000 5030, 5050, 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5340, 5340 000 2000 5000 000 G000 7000
Frequency (Wiz) Frequency (WHz)
Site + THOS-HY site + THOS-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN+6.43 HORIZONTAL Condition + PEAK(UNII) ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz + RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 2022.09.22
evel (48m) Date: 2022.08.22
138
13
25
25 =
188
a9
350
350 FCC CLASS BAVG)_CON
1 513 S |
B —————
513 — ; ] i
575
515
a3
a2
1004505 200, 3000, 000, 00, 000, 7000
000 5030, 5050, 5070, 5090, 5110, 5130, 5160, 5170. 5190, 5210, 5230, 5250, 5270, 5290, 5340, 5340 Frequency (Wiz)
Frequency (Wiz) sire THOSHY
Site THO5-HY Condition  FCC CLASS-B(AV6)_CON ANT GAIN+6.43 HORIZONTAL
Condition CC CLASS-B_AVG_BE ANT 6ATN=6.43 HORIZONTAL + RBW:1000.000KHz VBW:0.010KHz
BW:1000000KHz VBW:0.010KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-69 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH62 5310MHz - R

CSE

Fundamental

evel (d8m)

Date: 20220922

B O

&

i

80 5210, 5230 5250, 6270, 5290, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

Frequency (MHz)

Avg.

/(—_v FCCCLASS.B AVG BE

7.

By

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz
evel (4Bm) Date: 20220922
138
25

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

: C1-70 of 157



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE80 Full (Band Edge)

~
WIFI UNII 2A 5250~5350MHz Band Edge
evel @Bm) Date: 2022.09.01 evel (@Bm) Date: 2022.09.01
134 138 4
omirne P gt
24 25
) 10 -
T ITU (1] U Ll PEAK(UNI)
359 o 359 ]
" s BN Nl D kst
513 513
o5 15
Py Py
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230, 5250. 5270. 5290, 5310. 5 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
Frequency (Wiz) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.43 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
evel(@Bm) Date: 2022.09.29
evel (@Bm) Date: 2022.09.01
138
14
25
25 SR
124
8
350
350 h—FeecLAss B &
—r 513 T A el
B e ———— A foere et
515
o5
T
Py
00 7000, 5000 000 o 5000 7000
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230, 5250. 5270. 5290. 5310, 5 Frequency (MHz)
Frequency (Wiz) sire THOSHY
Site H -} Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition + FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL + RBW:1000.000KHz VBW:0.010KHz
+RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-71 of 157



FCC RADIO TEST REPORT

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Full CH58 5290MHz - R

CSE Fundamental

Peak

Date: 2022.00.01

!
il N

»«\MWM

80 5210, 5230 5250, 6270, 5200, 5310 5330. 5350 5370, 5390, 5410, 5430. 5460

+FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

y (MH2)

Left blank

Avg.

Date: 2022.09.01

m FCCCLASS.B AVG BE
e — T

1005780 5210, 5230 5250, 5270, 5290, 5310 5330, 5350 5370, 5390, 5410 5430,
Frequency (MHz)

+FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:0010KHz

EC)
)

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

Report No. : FR1N1011-01D

1 C1-72 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz
WIFI 802.11ax HE80 Partial 996 (Band Edge)

o~
WIFI UNII 2A 5250~5350MHz Band Edge
evel (4Bm) Date: 2022.08.22 evel (@Bm) Date: 2022.09.22
13 138 ;
P oAbt
25 25
) 10 -
W‘M‘( T ITU 1 U L PEAK(UNI)
350 o 350
T i
| NERIPR NPT SR WY R s A o
i o bttty T
51 513
o5 575
a3 a3
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230. 5250. 5270. 5290, 5310, 5 1%%3000 2000. 3000. 4000, 5000. 6000. 7000
e) Frequency (Wiz)
site + THOS-HY site + THO5-HY
Condition : FCC CLASS-B_PK_BE ANT GAIN+6.43 HORIZONTAL Condition : PEAK(UNIT) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHZ + RBW:1000.000KHz VBW:3000.000KHZ
ovel (dBm) Date: 2022.09.22
evel (4Bm) Date:2022.00.22
138
134
25
25
i —
189
8
350
350/ Focel = i
513 IS I GO
513 1 B (ENEENUUIE BRI
515
o5
s
a3
000 2000 5000 000 N G000 7000
1905000 5030 5050. 5070. 5090. 5110. 5130. 5150. 5170. 5190, 5210. 5230, 5250. 5270. 5290, 5310, 5 Frequency (MHz)
Frequency (Wiz) site THOSHY
: - Condition :FCC CLASS-B(AV6)_CON ANT 6ATN+6.43 HORIZONTAL
Condition : FCC CLASS-B_AVG_BE ANT GAIN+6.43 HORIZONTAL : RBW:1000.000KHz VBW:0.010KHz
+RBW:1000.000KHz VBW:0.010KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-73 of 157



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

WIFI

UNII 2A 5250~5350MHz Band Edge

ANT

802.11ax HE80 Partial 996/67 CH58 5290MHz - R

CSE

Fundamental

Peak

Date: 20220922

ovl gy
133
PR

24
104 \'m scccuass s owle
350 v WW\M

e it
513
o1
534

T A T8

y (MHz)
Site  THO5-HY
Condition +FCC CLASS-B_PK_BE ANT 6ATN=6.43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

Avg.

Date: 20220922

evel (48m)
138
25
S N ———
188
e FCCCLASS.B AVG BE
1.3 e
7.
By

1005780 5210, 5230 5250, 6270, 5290, 5310 5330, 5350 5370, 5390, 5410, 5430. 5460
Frequency (MHz)

Site THO5-HY

Condition +FCC CLASS-B_AVG_BE ANT GATN+6.43 HORTZONTAL

+ RBW:1000.000KHz VBW:0010KHz

Left blank

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-74 of 157



FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11a (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11a

CH52 5260MHz

CH60 5300MHz

Peak
Avg.

evel @8m)

Date: 202209-20

5.
LU/ S Sy [ | | LI P

et

FCC CLASS BAVG)_CON|

2
bt i

2000 6000, G000, 10000, 12000, 14000. 16000 16000 20000. 22000 25000
Freauency (MHz)
+ THOS-HY
+ PEAK(UNII) ANT GATN+6 43 HORIZONTAL
+ RBW1000000KHz VBW:3000.000KHz

Date: 2022.09.20

s Ly | LI Pk

FGC CLASS BAVG) CON

T
" R i

4000 6000. 8000, 10000 12000. 14000, 16000, 16000. 20000, 22000. 25000

y (Miz)

+ THOS-HY
+ PEAK(UNII) ANT GATN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number : C1-75 of 157




swanranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D
WIFI UNII 2A 5250~5350MHz Harmonic
ANT 802.11a
4 CH64 5320MHz

Site  THO5-HY
Condition + PEAK(UNIT) ANT 6ATN+6 43 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-76 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11ax HE20 Full

CH52 5260MHz CH60 5300MHz

Peak
Avg.

Date: 2022.09.20

evel (aBm) Date: 2022.09.20 evel (@Bm)
13 138
25 25
10 10
Tl UL [ L™ Pein MLV IRipu||aN) UL T 1| Peascinn)
9 [T FGC CLASS B(AVG) CON 39 o FGC CLASS B(AVG) CON
= 7 o
51 513
e, s At 040 A A
» pupd ey [t » s
o5 S s b
a3 a3
10Ciog0 4000, 6000, G000 10000, 12000, 14000, 16000 16000, 20000, 22000. 25000 1Cfo60 4000, 6000, G000, 10000. 12000, 14000, 16000, 16000, 20000 22000. 25000
3 (Mhz) Frequency (Wiz)
site + THO5-HY site + THO5-HY
Condition + PEAK(UNII) ANT GATN+6 43 HORIZONTAL Condition + PEAK(UNII) ANT GATN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

+ RBW:1000.000KHz VBW:3000.000KHZ

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number 1 C1-77 of 157

Report No. : FR1N1011-01D




swamranas. FCC RADIO TEST REPORT Report No. : FR1N1011-01D
WIFI UNII 2A 5250~5350MHz Harmonic
ANT 802.11ax HE20 Full
4 CH64 5320MHz
'“'Muﬁ‘)L_rmrfm

+ RBW:1000.000KHz VBW:3000.000KHz

Peak
Left blank
Avg.
TEL : 886-3-327-0868 Page Number : C1-78 of 157

FAX : 886-3-327-0855



swanranas. FCC RADIO TEST REPORT

Report No. : FR1N1011-01D

UNII 2A - 5250~5350MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII 2A 5250~5350MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH52 5260MHz

Partial 26/4 C

H60 5300MHz

Peak
Avg.

vt abm) vate: 20220920
129
24
109
[MiTapm WA RN/ T L[ Penio
359 FGC CLASS-B(AVG)_CON|
513
2 iand
VPV AP A
-67.5) et
a3

10io00 4000, 6000 G000, 10000, 12000 14000. 16000 18000 20000. 22000, 25000
y (Miz)

site + THOS-HY
Condition + PEAK(UNII) ANT GAIN+6.43 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHZ

Date: 2022.09.20

evel @Bm)
13
25
103 S

ML TR IRipu||aN) [ LI Pk
350

wire FGC CLASS BAVG)_CON

,,WM“""’

513
2 I NN DY PR WY,
BORLE VP

o4 b oy
Py

100io00 4000, 6000 G000, 10000. 12000 14000. 16000 18000 20000. 22000, 25000

site THOS-HY

Condition + PEAK(UNII) ANT GAIN+6.43 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

y (Miz)

TEL : 886-3-327-0868
FAX : 886-3-327-0855

Page Number

1 C1-79 of 157
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	UNII 1 - 5150~5250MHz
	WIFI 802.11a (Band Edge)
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